@ DURATECH'
60710 Tub Grinder

Includes Track Option

Manual 2: Parts Reference

o DuraTech Industries International Inc.
@ DURATECH .
INDUSTRIES PO Box 1940, Jamestown, ND 58402-1940
0500162 Feburuary 2026

Tel: (701)-252-4601
www.duratechindustries.net www.haybuster.com



& DURATECH®
(earvivgfhe Wey for o Beffer Tomorrop




W DURATECH
601 ""Tub Grinder

Includes Track Option

Manual 2: Parts Reference

DuraTech Industries International Inc. (DuraTech Industries) has made every effort to assure
that this manual completely and accurately describes the operation and maintenance of the
6010™ Tub Grinder as of the date of publication. DuraTech Industries reserves the right to
make updates to the machine from time to time. Even in the event of such updates, you
should still find this manual to be appropriate for the safe operation and maintenance of
your unit.

This manual, as well as materials provided by component suppliers to DuraTech Industries
are all considered to be part of the information package. Every operator is required to read
and understand these manuals, and they should be located within easy access for periodic
review.

@ DURATECH
- INDUSTRIES IS a registered trademarks of DuraTech Industries International, Inc.

6010 is a trademark of DuraTech Industries International, Inc.




& DURATECH®
(earvivgfhe Wey for o Beffer Tomorrop




6010 Main Frame ASSembly . . . . . . e 1

6010 Fifth Wheel ASSemibly . . . . . e 3
Pintle Hitch Assembly with FUel Tank . . . . .. ..t e e e e e e e e 5
6010 Rear Chassis Subassembly . . . .. .. . e 7
Axle and Tires ASSEMlY . . . . . e 9
6010 Platform ASSEmMbIY . . . . . o e 11
6010 Tub Drive ASSembly . . . . . . e e 15
Optional Folding TUb ASSEMDlY . . . . . e e e 17
Optional Double Wall TUD ASSEMBIY . . . . . e et e 19
TUD ROIEr ASSEMIlY . . L L 21
Heavy Pressure Roller ASSembly . . . . . .. e e 23
6010 ROMOr ASSEMDIY . . . e 25
DriVE LINe ASSEIMIDlY . . . o 27
6010 ROtOr BOX ASSEMbIY . . . L. e e 29
6010 AUGEr ASSEMDIY . . . . o e e 31
6010 Lower Discharge Assembly . . . . ... . e e 33
6010 Upper Discharge Assembly . . . . . ... e e 37
Material Slide ASSEMDlY . . . . . . e e 41
6010 Control Panel Assembly . . .. .. . e e 43
6010 Rear Auxiliary Control Panel . . . . . . .. e e 45
6010 Engine Shroud ASSemblY . . . . . .. e e 47
6010 Front Shroud Vents AsSSembly . . . . ... e e 49
6010 Front Shroud ASSembly . . . . . . e e e 51
6010 Rotary Screen AsSembly . . . .. ... e 53
6010 Engine DUCHNG ASSEMDlY . . . . . e e e e 55
6010 Engine Compartment Assembly - Clutch, Engine, Pumps & MOtor MOUNES . . . . . .. ittt e e e et e e e i e et 57
Battery BoX ASSembly . . . . e e 59
6010 DEF Tank ASsembly . . . ... 61
6010 Valve Enclosure AsSsembly . . ... ... e 63
6010 TOOIDOX ASSEMIDIY . . . L L e e 65
Fifth Wheel Fuel Tank AssSembly . . . . .. e e e e e e e e 67
Hydraulic Oil Tank ASSembly . . . .. .t e e e e 69
6010 Hydraulic Oil Tank with Hoses and Fittings - VieW A . . . . . e e e et e e 71
6010 Hydraulic Oil Tank with Hoses and Fittings - VIeW B . . . . . . e e e e e e e 73
6010 Tub and Conveyor Valve with Hoses and Fittings - VieW A . . . . ... e et e e et e e e e 75
6010 Tub and Conveyor Valve with Hoses and Fittings - VIeW B . . . . .. ... . e e e e e e e e 7
6010 Tub and Conveyor Pump with Hoses and Fittings . . . . . ... ...ttt e e e e e e et e e e e e e e et 79
6010 Discharge Conveyor Motor with Hoses and Fitlings . . . .. ... ... . ittt e e e e e e 81
6010 Tub Tilt Cylinder with Hoses and Fittings . . . . . ... ... e e e e ettt e e e e e e e e e e e e et 83
6010 Auger HydrauliCs . . . .. . e e 85
6010 Radiator CoOlNG LiNES . . . . ...ttt e e e e e e e 87
6010 Auxiliary Valve Supply HOSeS and Fittings . . . . . ... o ittt e e e e 89
6010 Manifold Block Valve with Hoses and Fitlings . . . ... ... ..ttt et e et e e e e e e e e e e e e 91
6010 Lift and Fold Hydraulic Cylinders with Hoses and Fitlings . . . . ... ... ... ittt et e et e e 93
6010 Conveyor Swing Hydraulic Cylinders with Hoses and Fittings . . . ... ... ... .. ettt 95
6010 CroSSOVEr HOSES - A L L . i e e e e 97
6010 CrossOVer HOSES - B . . . ..o e e 99
6010 CrossoVer HOSES - C . . oLttt e e e e e e 101
6010 Tub Drive Motor and Fittings (for SN UP t0 4007) . . . . . ...ttt et e e e e e et e et e e e e e e e e e e e 103
6010 Tub Drive Motor with Hoses and Fittings (for SN 4008 and Up) . . ... ... ittt e et e e e e e e e e 105
6010 Clutch Oil Tank with Hoses and Fittings . . . . . .. .. .. e e e e e e e e e e e e e e e e e 107
6010 Clutch, Filter and Pump Hoses and Fittings . . .. .. .. .. it et et e e e e e e e e e e 109
Optional Grapple Loader Pump and Pilot Valve HydrauliCs . . . . .. ... ... e e e e e et e e e 111
Clutch Filter ASSemMIblY . . . e e 113
6010 Clutch Tank AsSembly . . . . . . e 115
4000583 - Hydraulic Auxiliary Valve Assembly . . . .. ... e 117
4000584 Hydraulic AuXiliary Valve . . . ... e e 119
Hydraulic Tube Clamp AsSembly . . . . .. 121
3900010 Orbit MOtor ASSEMBlY . . . . .t e e e e e 123

3900021 Orbit Motor ASSem by . . . . . e e 125



6010 Hydraulic Cylinders and Seals . . . .. . ... .. e 127

Universal Air BraKe Parts . . .. ... ... e e e e e e e 129
United States Air BraKes . . . . . .. e e 131
AUSHrailian A BraKes . . . . . e e 133
ABS Al BraKES . . .ttt 139
Omnex Radio ReEMOte CONLIOl . . . . . . . ettt ettt e e e e e 143
Optional Air Compressor ASSEmblY . . . . .. 145
Optional Mill Cover AsSembly . . . . ... e 147
Optional Tub Cover ASSembly . . . . .. e 149
Optional Hydraulic Jack ASSemMbDIY . . . . . . 151
Optional Magnetic Roller ASSembly . . . . .. . e 153
Optional TUD AGItaIOr . . . . . e 155
Optional Hammer RO PUIIET . . . . ... e e e e e e 157
Optional Hammer Rod Puller Schematic - Single Breaker Version . . . .. ... ... . e e e e 159
Optional Hammer Rod Puller Schematic - Installed Pendant . . ... ... . ... . . e 161
Optional Grapple Loader Cab . . . . .. ... e 163
Optional Grapple Loader Cab Switches and GaUgeS . . . . . . ... ittt e e e e e e 165
Optional Grapple Loader Cab Ladder . ... ... ... ... e 167
Grapple Stop - Loader Option . . . . ... .ttt e e e 169
Hood Loader Power Unit Kit . . . . .. .ttt et e et e e 171
6010 Track Frame and FUel Tank . . . .. ... e e e 175
6010 Track Control Panel . . . . . . .. 177
6010 Track Optional Short Discharge Conveyor ASSembIY . . . . .. .. e e e e 181
4000207 - Hydraulic TUD Valve . . . . . . e 189
4000208 - Hydraulic Conveyor ValVE . . . . ...ttt e e e e 191
4000210 - Hydraulic Auxiliary Valve . . . .. .. e 193
4000211 - Hydraulic Manifold BIoCk Valve . . . . . ... e 195
4000249 CeNLEr SECHONS . . . L\ttt e e e e e e e e e e e e e e e e e e e e e e 197
4000249 Tie-Rod and ENd SECHON . . . . ...ttt e et e e e e e e e e 199
6010 Track Hydraulic Tank AsSembly . . . . . .. e 201
6010 Track HPTO Clutch Hydraulics . . . . . .. .. e e e e e e e e 205
6010 Track Clutch Tank HydrauliCs . . . . . . . ... e e e e e e e e e e e e 207
6010 Track Auger HydrauliCs . . . . . ... e 209
6010 Track LH Track Pump HydrauliCs . . . . . .. .. e e e e e e e e e 211
6010 Track RH Track Pump Hydraulics . . . . . ... e e e e e e e 213
6010 Track Gear Pump Auxiliary/Tub HydrauliCs . . . . . . .. . e e e e 215
6010 Track Auxiliary Valve HydrauliCs . . . . . . .. .. e 217
6010 Track Tub Drive Valve HydrauliCs . . . . . .. ... e e e e e e e e 219
6010 Track Tub Drive / Tub Tilt Cylinder HydrauliCs . . . . . . . ... e e e e e e e e e e e e 221
6010 Track Front Tube Lines HydrauliCs . . . . . ... . .. e e e e e e e e 223
6010 Track Conveyor Valve HydrauliCs . . . . .. . .. .. e e e e 225
6010 Track Shift Valves Hydraulics . . . . . . .. .. . e 227
6010 Track - Rh Track Motor HydrauliCs . . . . . . . ... e e e e e e e e e e 229
6010 Track - LH Track Motor HydrauliCs . . . . . . . ... e e e e e e e e e e 231
6010 Track Control Valves HydrauliCs . . . . . ... ... e 233
6010 Track Optional Short Discharge Conveyor - Lift Cylinder Hydraulics . . . .. ... ... ... e e et 235
6010 Track Optional Short Conveyor Discharge - Orbit Motor Hydraulics . . . . . ... ... . . . e e e 237
6010 Wear Parts-Rotor, Screens, Conveyor, Tub Drive, Discharge Bearings . . .. ...... ... .. i e 239
6010 Wear Parts - Filters and EIeMeNntS . . . . .. .. e 241
5700527 - Tail LIight Wiring Harness . . . . . .. e e e e e 243
5700772 - R160/D180 Track Radio HarNESS . . . . . .. ittt e e e e e e e e e 244
5700773 - Track Machine Radio Harness - omnex T300 R160 D180 . . . . ... .. .. ittt et e e et e et e e e e 245
5700984 - Clutch Panel Wiring PLC . . . . . . . e e e e e e e 246
5700985 - Clutch WIrNg Harness . . . . .. . e e e e e e e e e e e 247
5701215 - Light and SENSOr HAarMESS . . . . . . ottt e e e e e e 248
5701219 - Power Harness, 1 Relay SChematiC . . . ... ... ...t e e 249
5701220 - Grapple Loader Power Harness, 2 Relay Schematic . . ... ... ... ... e e e 250
5701222 - Caterpillar Engine Tier IV Control Panel JUMPer . . . . .. . ... e e e e 251
5701224 - POWET HAIMESS . . . o o ottt ettt et e e e e e e e e e e e e e e e e e e 252



5701227 - ENQINE HAMESS . . . . . ottt e e e e e 254

6010 Belly Auger, Discharge Conveyor and Tub Drive Hydraulic Schematic . ... ... ... .. ... . . . . . . e FO-1
6010 Hydraulic Cylinders SChematiC . . . . ... ... ... e FO-2
5701213 - Main Control Panel HarneSS . . . . ..ttt e FO-3
5701214 - Machine Valves HarESS . . . . . ..ttt e e FO-4
5701216 - Control Panel Loader HarNESS . . . . . ...ttt ettt e FO-5
5701217 - Machine Grapple Loader Harness . . . . . ... it e e e e e FO-6

5701218 - Loader Cab Bulkhead Harness FO-7



6010 Main Frame Assembly

17

~ o -
N & ~

6010 Tub Grinder Parts Reference



6010 Main Frame Assembly

Iltem Part No. Name Remarks Qty Uom

1 4501741 LDDR\SERV\RAD\STEP\2 1 EA
2 4502684 DECK\VALVE 1 EA.
3 4703711 BUSH\MOUNT\VALVE 2 EA
4 4703739 BRKT\TANK\OIL\HPTO14\LH 1 EA
5 4703740 BRKT\TANK\OIL\HPTO14\RH 1 EA
6 4703884 CVR\CNVYR\DSCHR 1 EA
7 4704140 WALKWAY\18" 1 EA
8 4704284 BRC\ASY\STEP (STANDARD) Used on standard machine only 1 EA

8A 4704606 BRC\ASY\STEP (GRAPPLE) Used on grapple machine only 1 EA
9 4704625 DECK\SERVARTR 2 EA
10 4704628 LDDR\SERV\RTR 1 EA
11 4705448 SH\PNL\CNTRL\CNVYR\REAR 1 EA
12 4705821 WALKWAY\FRONT\RAD 1 EA.
13 4705823 FRAME\GRDR 1 EA.
14 4705824 BRKT\FLTR\OIL\HPTO14\6010 1 EA.
15 4705833 DECK\SRV\REAR\RTR 1 EA.
16 4705964 WALKWAY\DECK\FR\RAD\6010 1 EA.
17 4800003 BOLT\HEX\3/8X1 33 EA.
18 4800098 BOLT\HEX\3/8X1-1/4\NC 6 EA.
19 4800114 BOLT\HEX\1/2X2 4 EA.
20 4900001 NUT\HEX\1/2\NC 4 EA.
21 4900002 NUT\HEX\3/8\NC 39 EA.
22 5000001 WASH\FLAT\3/8 70 EA.
23 5000004 WASH\FLAT\1/2 8 EA.
24 5000006 WASH\LOCK\1/2 4 EA.
25 5000019 WASH\LOCK\3/8 39 EA.
26 5700821 BRKR\CRCT\60A\MAN;RESET\SURF 1 EA
27 6500577 DECAL\PNL\CNTRL\CNVYR\REAR 1 EA.
28 7500853 BRKT\EXTINGUISHER\20LB 2 EA
NS 7500852 EXTINGUISHER\FIRE\20LB EA

6010 Tub Grinder Parts Reference




6010 Fifth Wheel Assembly

6010 Tub Grinder Parts Reference



6010 Fifth Wheel Assembly

Item Part No. Name Remarks Qty Uom
1 3800506 FTG\1/2MPX1/4FP\1-3/4\BULKHEAD EA
2 4501720 LDDR\SERV\DECK\FRNT EA
3 4501722 RAIL\FIFTHWHL EA
4 4501723 RAIL\FIFTHWHL EA
1A 4703496 RAIL\HAND\FIFTH\RH (GRAPPLE ONLY) Usled with the grapple machine EA
only
5 4501724 RAIL\FIFTHWHL EA
5A 4703497 RAIL\HAND\FIFTH\LH (GRAPPLE ONLY) Used with grapple machine only EA
6 4501738 STRAP\TIEDOWN\TANK\FUEL EA
7 4501739 STRAP\TIEDOWN\TANK\FUEL EA
8 4501740 SHFT\CPLR\JACK\DUAL\1X47 EA
9 4700403 PAD\TANK\FUEL EA
10 4700404 CPLR\SHFT\JACK\FRM\MN EA
11 4702902 JACK\LH\FRM\MN EA
12 4702903 JACK\RH\FRM\MN EA
13 4703055 TANK\FUEL\72-1/2X44-1/2X24-1/2 EA
14 5700202 LAMP\GRMMT\2-1/2KIT\W/PLUG EA
15 5700203 LAMP\CL\12VDC\2- EA
1/2ROUND\YELLOW\SEALED
16 7500461 GLAD HAND SERVICE EA.
17 7500462 GLAD HAND EMERGENCY EA.
NS 5800609 JACK\HNDL\25,000 LG EA

6010 Tub Grinder Parts Reference




Pintle Hitch Assembly with Fuel Tank

6010 Tub Grinder Parts Reference



Pintle Hitch Assembly with Fuel Tank

Iltem Part No. Name Remarks Qty Uom
1 4703105 CVR\GAUGE\TANK\FUEL 1 EA
2 4703465 HITCH\PINTLE 1 EA
3 4703466 TANK\FUEL\PINTLE\3010 1 EA
4 4703467 STRAP\TIEDOWN\TANK\FUEL 2 EA
5 4800033 BOLT\HEX\3/4X2 24 EA.
6 4800098 BOLT\HEX\3/8X1-1/4\NC 2 EA.
7 4800271 BOLT\HEX\5/8X2-1/2\GR8 4 EA
8 4900004 NUT\HEX\3/4\NC 24 EA.
9 4900005 NUT\HEX\5/8\NC 12 EA.
10 4900070 NUT\HEX\5/8\GR8\NC 4 EA
11 5000001 WASH\FLAT\3/8 5 EA.
12 5000003 WASH\LOCK\5/8 16 EA.
13 5000012 WASH\LOCK\3/4 24 EA.
14 5000019 WASH\LOCK\3/8 2 EA.
15 7500309 PINTLE HITCH 4 BOLT 1 EA
16 7500682 GAUGE\FUEL\SENDING\23" 1 EA
17 7500811 CAP\FUEL\LOW_PRESS_RELIEF 1 EA
NS 4703468 PAD\TANK\FUEL 2 EA
NS 4702607 CHAIN\SFTY\70_LINKS\HITCH 1 EA
NS 5800002 HOOK\SLIP\5/16 2 EA

6010 Tub Grinder Parts Reference



6010 Rear Chassis Subassembly




6010 Rear Chassis Subassembly

Item Part No. Name Remarks Qty Uom

1 2500638 AXLE\KIT\4012 2 EA
2 2500919 TANK\AIR\2880\1BUNG/2SIDE 1 EA

2500957 TANK\AIR\2880\2BUNG/1SIDE 1 EA.
3 2500954 3LEAF\SPRNG\9700\4012 4 EA
4 2600029 TIRE\255.70R22.5\16PLY 8 EA
5 2600634 WHL\RIM\10-BOLT\22.5X8.25 8 EA
6 2600815 WHL\ASSY\255X70RX22.5\DUAL Includes 2600029 and 2600634 8 EA
7 4701609 BRKT\FLAP\MUD 2 EA
8 4701771 FLAP\MUD\22-1/2X12X1/4 2 EA
9 4800140 BOLT\HEX\1X3\NC 1 EA
10 4900162 NUT\WHL\3/A2\INNER\RH 20 EA
11 4900163 NUT\WHL\3/A\INNER\LH 20 EA
12 4900164 NUT\WHL\3/4\OUTER\RH 20 EA
13 4900165 NUT\WHL\3/4\OUTER\LH 20 EA
14 7500459 VALVE\BRAKE\RELAY\SERVICE 1 EA
15 7500460 VALVE\BRAKE\CNTRL\SPRING 1 EA
16 7500951 CLAMP\CUSH\W#24\1-1/2 5 EA
NS 2500952 CAP\OIL\W-VENT\20K\PLSTC EA

6010 Tub Grinder Parts Reference







Axle and Tires Assembly

Iltem Part No. Name Remarks Qty Uom
1 2500632 30/30\AIRCHMBR\BRK\KIT\4012 6 EA
2 2500638 AXLE\KIT\4012 3 EA
3 2500941 HUBCAP\PLSTC\22.5K\CR1643 1 EA
4 2500954 3LEAF\SPRNG\9700\4012 6 EA
5 2600029 TIRE\255.70R22.5\16PLY 12 EA
6 2600634 WHL\RIM\10-BOLT\22.5X8.25 12 EA
7 2600815 WHL\ASSY\255X70RX22.5\DUAL 12 EA
8 4900162 NUT\WHL\3/A\INNER\RH 20 EA
9 4900163 NUT\WHL\3/AAINNER\LH 20 EA
10 4900164 NUT\WHL\3/4A\OUTER\RH 20 EA
11 4900165 NUT\WHL\3/4\OUTER\LH 20 EA

6010 Tub Grinder Parts Reference




6010 Platform Assembly

N
N

SN\

v

6010 Tub Grinder Parts Reference

11



6010 Platform Assembly

Iltem Part No. Name Remarks Qty Uom
1 4704119 RLLR\TUB\ASSY\STEEL\SOLID 8 EA.
2 1700204 SEAL\TUB 1 EA
3 1700210 SEAL\RBBR\DR\TUB 1 EA
4 4702593 RLLR\PRESS\HVY\6BOLT 4 EA
5 4702827 PIN\LATCH\PLFRM 2 EA
6 4703715 MNT\HLDDWN\SCRN\PLFRM 2 EA
7 4703719 BRKT\SHLD\CHAIN\DRIVE\TUB 2 EA
8 4703720 BRKT\SHLD\CHAIN\DRIVE\TUB 2 EA
9 4703723 BRKT\SHLD\SIDE\CENTER 2 EA
10 4703724 SHLD\TUB 2 EA
11 4703725 SHLD\TUB\CORNER 2 EA
12 4703726 SHLD\DRIVE\TUB 1 EA
13 4703727 DOOR\SHLD\TUB 4 EA
14 4703744 SHLD\TUB\REAR 1 EA
15 4704087 BRKT\DFLCTR\MATL\REAR 1 EA
16 4704088 DFLCTR\RBBR 1 EA
17 4704095 BRKT\SEAL\TUB 1 EA
18 4704933 PIN\PLFRM\TILTCYL 1 EA
19 4704934 WASH\2-1/4 O.D. 2 EA
20 4705304 FRM\PLTFRM\TILT 1 EA
21 4705306 CVR\DRV\TUB 2 EA.
22 4705848 DOOR\DR\TUB 2 EA.
23 4800003 BOLT\HEX\3/8X1 16 EA.
24 4800018 BOLT\HEX\1/2X1-1/4 20 EA.
25 4800098 BOLT\HEX\3/8X1-1/4\NC 24 EA.
26 4800146 BOLT\HEX\3/8X2 4 EA.
27 4800601 BOLT\HEX\1X9\NC 2 EA.
28 4800649 BOLT\HEX\3/4X3\GR8\NC 18 EA
29 4800930 BOLT\FLG\SERR\1/2X2\NC 32 EA
30 4800949 BOLT\FLG\5/8X2\GR8\NC 16 EA
31 4900001 NUT\HEX\1/2\NC 20 EA.
32 4900002 NUT\HEX\3/8\NC 31 EA.
33 4900023 NUT\TPLCK\3/8\NC 4 EA.
34 4900083 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD) 8 EA
35 4900100 NUT\FLG\TPLCK\1/2\NC 32 EA
36 4900127 NUT\TPLCK\1\NC 2 EA.
37 4900142 NUT\TPLCK\5/16\NC 8 EA.
38 4900160 NUT\FLG\TPLCK\3/4\GR8\NC 18 EA

6010 Tub Grinder Parts Reference

12




6010 Platform Assembly

This page intentionally left blank

6010 Tub Grinder Parts Reference

13



6010 Platform Assembly

Iltem Part No. Name Remarks Qty Uom
39 4900178 NUT\FLG\TPLCK\5/8\GR8\NC 16 EA
40 5000001 WASH\FLAT\3/8 71 EA.
41 5000004 WASH\FLAT\1/2 48 EA.
42 5000006 WASH\LOCK\1/2 28 EA.
43 5000019 WASH\LOCK\3/8 41 EA.
44 7500663 SPRNG\GAS\90LB 4 EA
45 7500664 BALL STUD\SHOCK\FITTING\M6 8 EA
46 7500665 SHOCK\END\FITTING\M6 8 EA
47 7500666 SHOCK\SAFTY\CLIP 8 EA

6010 Tub Grinder Parts Reference




6010 Tub Drive Assembly

6010 Tub Grinder Parts Reference

15



6010 Tub Drive Assembly

Iltem Part No. Name Remarks Qty Uom
1 1000240 SPKT\B\120\17\2-1/4BORE 1 EA
2 1100242 CHAIN\120H\CL\Connecting Link 1 EA
3 1100243 CHAIN\120H\OL\Offset Link 1 EA
4 1100245 CHAIN\120H\217LNK+CL 1 EA
5 3800082 FTG\LUB\1/4ANFXZERK\ADAPT 2 EA.
6 3900057 MTR\HYD\HP30\57.4 (THRU S.N. 4007) 1 EA.
6A 4200035 MTR\HYD\57.4\10000\2-1/4 (S.N. 4008 & UP EA
7 4501328 BOLT\HEX\3X4X8-1/2 2 EA
8 4501383 BRKT\SPRING\ 2 EA
9 4501705 BRKT\RLLR\TNSN 2 EA
10 4501706 BRKT\RLLR\TNSN 2 EA
11 4501707 BRKT\MTR\DRWV\TUB 1 EA
12 4703713 WASH\MTR\ORBIT 1 EA
13 4704024 ORDER 4501331 2 EA
14 4800011 BOLT\HEX\3/4X3-1/2 4 EA.
15 4800071 BOLT\HEX\5/16X1-1/4 4 EA.
16 4800115 BOLT\HEX\3/4X2-1/2 8 EA.
17 4800196 BOLT\HEX\5/8X2-3/4 4 EA.
18 4800575 BOLT\HEX\1/2X1-1/2\NF 1 EA
19 4900003 NUT\HEX\5/16\NC 4 EA.
20 4900004 NUT\HEX\3/4\NC 18 EA.
21 4900005 NUT\HEX\5/8\NC 4 EA.
22 5000003 WASH\LOCK\5/8 4 EA.
23 5000005 WASH\FLAT\3/4 4 EA.
24 5000006 WASH\LOCK\1/2 1 EA.
25 5000012 WASH\LOCK\3/4 12 EA.
26 5000022 WASH\LOCK\5/16 4 EA.
27 6100078 SPG\DR\TUB 1 EA.
28 6100079 SPG\DR\TUB 1 EA.

6010 Tub Grinder Parts Reference

16




Optional Folding Tub Assembly

7

6010 Tub Grinder Parts Reference

17



Optional Folding Tub Assembly

Item Part No. Name Remarks Qty Uom
1 4702397 FLARE\FLDG 2 EA
2 4702904 BUSH\HINGE\FLR\TUB 4 EA
3 4703462 TUB 1 EA
4 4703953 PETAL\TUB 4 EA.
5 4703954 RING\TUB;FLANGE\TOP\HD10\96 1 EA
6 4800106 BOLT\HEX\5/8X1-1/2 6 EA.
7 4800196 BOLT\HEX\5/8X2-3/4 4 EA.
8 4900005 NUT\HEX\5/8\NC 4 EA.
9 5000002 WASH\FLAT\5/8 14 EA.
10 5000003 WASH\LOCK\5/8 10 EA.
CA 4703540 TUB\ASSY\FOLDING FLARES\3010\6010 EA

6010 Tub Grinder Parts Reference




Optional Double Wall Tub Assembly

DETAIL A
SCALE 3/16

6010 Tub Grinder Parts Reference

19



Optional Double Wall Tub Assembly

Item Part No. Name Remarks Qty Uom
1 4800098 BOLT\HEX\3/8X1-1/4\NC 32 EA.
2 4900023 NUT\TPLCK\3/8\NC 32 EA.
3 4703954 RING\TUB;FLANGE\TOP\HD10\96 1 EA
4 4703953 PETAL\TUB 8 EA.
CA 4704118 TUB\DBL_WALL\NON-FOLD EA

6010 Tub Grinder Parts Reference




Tub Roller Assembly

NOTE: 5000008-Washers are used ti make the 2-3/8"
measurement

6010 Tub Grinder Parts Reference

21



Tub Roller Assembly

Iltem Part No. Name Remarks Qty Uom
1 2000584 BRG\CYL\1-1/2\DLOK 2 EA
2 4702007 BRG\PB\RLLR\TUB\ASY Includes 2000584 1 EA
3 4704116 ASSY\RLLR\CARR\TUB 1 EA
4 4800930 BOLT\FLG\SERR\1/2X2\NC 4 EA
5 4900100 NUT\FLG\TPLCK\1/2\NC 4 EA
6 5000008 WASH\MACH\1-1/2IDX10GA\NR 4 EA.
CA 4704119 RLLR\TUB\ASSY\STEEL\SOLID EA.
NS 4701863 SHIM\RLLR\TUB\10GA EA

6010 Tub Grinder Parts Reference




Heavy Pressure Roller Assembly

6010 Tub Grinder Parts Reference

23



Heavy Pressure Roller Assembly

Iltem Part No. Name Remarks Qty Uom

1 2900004 CUP\INNER\WHEEL HUB EA

2 2900006 CUP\INNER\WHEEL HUB EA

3 2900007 CONE\OUTER\WHL;HUB(2900069) EA

4 2900008 SEAL\GREASE(2900069HUB) EA

5 2900013 CAP\DUST\WHL;HUB(DC-13) EA

6 2900018 CONE\OUTER\WHL;HUB(67048 EA

7 2900069 HUB\6BOLT\631\COMP Includes 1, 2, 3,4,5, &6 EA

8 2900152 BOLT\WHL\1/2-20 UNF\3/4HEX EA

9 4702594 RLLR\PRESS\STAND\6BOLT EA

10 4702595 RLLR\PRESS\HVY\10-3/4X2-1/2 EA

11 4800044 PIN\COT\5/32X1-1/2 EA.

12 4800949 BOLT\FLG\5/8X2\GR8\NC EA

13 4900054 NUT\CASTLE\7/8\NF EA.

14 4900178 NUT\FLG\TPLCK\5/8\GR8\NC EA

15 5000055 WASH\SPNDL\7/8 FLAT EA.

CA 4702593 RLLR\PRESS\HVY\6BOLT EA
6010 Tub Grinder Parts Reference 24




6010 Rotor Assembly

DETAIL A
SCALE 1/8

SEE DETAIL

6010 Tub Grinder Parts Reference

25



6010 Rotor Assembly

Iltem Part No. Name Remarks Qty Uom
1 2001050 BRG\PB\A\STL\IMPRL\NON-EXP 1 EA
2 2001051 BRG\PBVA\STL\IMPRL\EXP 1 EA
3 3600332 FLGMIDX4L\1810\DRLIN\HUB 1 EA
4 4700396 SPKT\60\20\4\SNSR 1 EA
5 4701942 PL\RTR\MVBL\8.06I1DX3/8X16 2 EA
6 4701943 NUT\RTR\6X2X8\LH Liability Waiver Required 2 EA
7 4701944 WASH\FLAT\6\HARD\8 O.D. 1 EA
8 4701947 PL\RTR\1-1/2X16\1-1/2ROD Liability Waiver Required 9 EA
9 4701948 PL\RTR\1-1/2X16\1-1/2ROD Liability Waiver Required 2 EA
10 4703557 SPCR\RTR\9X6.002X2.695 10 EA
11 4703558 SHAFT\RTR\6X71-1/4\3010 Liability Waiver Required 1 EA
12 4704292 WASHER\PL\MOVEABLE\RTR 8 EA
13 4800018 BOLT\HEX\1/2X1-1/4 8 EA.
14 4800143 SCR\SET\ALN\3/8X3/8\NC 2 EA.
15 4800272 SCR\SET\AL1/2X2\NC 4 EA
16 4800323 SCR\SET\AL1/2X1\NC 2 EA.
17 4800326 SCR\SET\AL1/2X1/2\NC 2 EA.
18 4800563 BOLT\HEX\7/8X5-1/2\GR9\NF 20 EA
19 4800926 BOLT\HEX\7/8X4-1/2\NC 8 EA
20 4900136 NUT\NYLCK\7/8\NC 8 EA
21 4900148 NUT\TPLCK\7/8\GRO\NF 20 EA
22 5000006 WASH\LOCK\1/2 8 EA.
23 5200132 HMMR\TIP\1-HOLE 20 EA
24 5200136 HMMR\FIXED\BASE\HD12\1;BOLT 20 EA
25 5300115 HMMR\ROD\1-1/2X43 8 EA
26 6200049 KEY\SQ\1X4 1 EA
27 6200066 KEY\RECT\1X3/4X14-1/4 3 EA
CA 4703510 RTR\ASSY\3010\6010 EA
CA 4703556 ASSY\RTR\43X16\1-1/2ROD (COMPLETE LESS RODS, EA
HAMMERS AND BEARINGS)
NS 4705076 SHM\BRG\RTR\STL\3/8 2 EA
NS 4705077 SHM\BRG\RTR\STL\16GA 4 EA

6010 Tub Grinder Parts Reference




Drive Line Assembly

6010 Tub Grinder Parts Reference

27



Drive Line Assembly

Item Part No. Name Remarks Qty Uom
1 3600332 FLGMIDX4L\1810\DRLIN\HUB 1 EA
2 3600333 FLGMIDX4L\1810\DRLIN\HUB1" KW 1 EA
3 3600448 DRLIN\IND\1810\70-3/4"\1150 1 EA
4 4800323 SCR\SET\AL1/2X1\NC 8 EA.
5 4800519 BOLT\HEX\7/16X1-1/2\GR8\NF 24 EA
6 4900113 NUT\HEX\7/16\GR8\NF 24 EA
7 5000015 WASH\LOCK\7/16 24 EA.
8 6200049 KEY\SQ\1X4 2 EA
NS 3600798 JRNL\BRG\KIT\1810 EA

6010 Tub Grinder Parts Reference




6010 Rotor Box Assembly

29

6010 Tub Grinder Parts Reference



6010 Rotor Box Assembly

Iltem Part No. Name Remarks Qty Uom
1 4703728 LTCH\SCREEN\RTR 4 EA
2 4704531 PL\WEARWMID\BOX\CYL 2 EA
3 4705968 PL\END\BOX\CYL\FRONT 1 EA.
4 4705969 PL\END\BOX\CYL\REAR 1 EA.
5 4800054 BOLT\HEX\5/8X3-1/2 4 EA.
6 4900012 NUT\TPLCK\5/8\NC 4 EA.
7 5000002 WASH\FLAT\5/8 4 EA.
NS 4704701 SCRN\5/8HL\1/2T\W/CTR SUP EA
NS 4704702 SCRN\3/4HL\1/2T\W/CTR SUP EA
NS 4704703 SCRN\1IHL\1/2T\W/CTR SUP EA
NS 4704704 SCRN\1-1/4HL\1/2T\W/CTR SUP EA
NS 4704705 SCRN\1-1/2HL\1/2T\W/CTR SUP EA
NS 4701521 SCRN\2HL\1T EA
NS 4701522 SCRN\3HL\1T EA
NS 4701523 SCRNMHL\1T EA
NS 4701524 SCRN\5X7HL\1T EA
NS 4701823 SCRN\6X8HL\1T EA

6010 Tub Grinder Parts Reference




6010 Auger Assembly

6010 Tub Grinder Parts Reference

31



6010 Auger Assembly

Iltem Part No. Name Remarks Qty Uom
1 1000137 SPKT\80\B\10\1-1/4\5/16KW 2 EA
2 1000201 SPKT\80\B\30\2-7/16\5/8KW 2 EA
3 1100306 CHAIN\80\39 2 EA
4 2000318 BRG\FLG\2-15/16\4BOLT\SCM 2 EA
5 2000329 BRG\FLG\4 BOLT\2-7/16\SET SCREW\BALL 2 EA
6 3900005 MTR\HYD\14.9\2000\SAE;A 2 EA
7 4704755 AUGER\BELLY 1 EA
8 4704756 AUGER\BELLY 1 EA
9 4704758 PAN\BELLY\AUGER 1 EA
10 4704759 BKRT\BRNG\ADJ 2 EA
11 4704760 MNT\MTR\HYD 2 EA
12 4704761 BRKT\MNT\MTR\HYD 1 EA
13 4704762 SH\CHUTE\AUGER\BELLY 1 EA
14 4704763 SH\CHUTE\AUGER\BELLY 1 EA
15 4800012 BOLT\CRG\3/8X1-1/4\NC 8 EA.
16 4800018 BOLT\HEX\1/2X1-1/4 4 EA.
17 4800053 BOLT\CRG\3/8X1\NC 12 EA.
18 4800082 BOLT\HEX\1/2X1-1/2 2 EA.
19 4800146 BOLT\HEX\3/8X2 4 EA.
20 4800178 BOLT\HEX\1/2X1-3/4 4 EA.
21 4800350 BOLT\HEX\5/8X2-1/4 2 EA.
22 4800483 BOLT\CRG\5/8X2\NC 8 EA.
23 4801295 BOLT\CRG\3/4X2-1/2 8 EA.
24 4900001 NUT\HEX\1/2\NC 10 EA.
25 4900002 NUT\HEX\3/8\NC 20 EA.
26 4900012 NUT\TPLCK\5/8\NC 8 EA.
27 4900139 NUT\TPLCK\3/4\GR8\NC 8 EA.
28 5000001 WASH\FLAT\3/8 4 EA.
29 5000003 WASH\LOCK\5/8 2 EA.
30 5000004 WASH\FLAT\1/2 2 EA.
31 5000006 WASH\LOCK\1/2 10 EA.
32 5000019 WASH\LOCK\3/8 24 EA.
33 6200029 KEY\SQ\5/8X2 2 EA
CA 4705825 AUGER\ASSY\6010 EA.

6010 Tub Grinder Parts Reference




6010 Lower Discharge Assembly

A \ = Qf 8

\Ev KQ@KK\N
\{ / 9‘ - ®

\\\} VY :

6010 Tub Grinder Parts Reference

33



6010 Lower Discharge Assembly

Item Part No. Name Remarks Qty Uom
1 1700262 BELT\CNVYR\30X591 1 EA
2 2000341 BRG\FLG\1-1/2\4BOLT 2 EA
3 4100030 PIN 1" X 3-1/2" HYD. CYL. 12 EA.
4 4100175 ORDER 4100352 CYL\HYD\3X36\PARALLEL 2 EA
5 4100210 CYL\HYD\2X8\1-1/4RD\WELDED\#8ORB\INLINE 2 EA.
W_PIN\RAM
6 4100218 CYL\HYD\3X30\1-1/2ROD\PARALLEL 2 EA
7 4500893 CLMP\HOSE\3/4 3 EA
8 4501765 PIN\PIVOT\CNVYR\DISCH 2 EA
9 4502041 HPPR\CNVYR\DISCH 2 EA
10 4502083 PIN\PIVOT\CNVYR\SWING 1 EA
11 4502084 SPCR\PIN\PIVOT\CNVYR\SWING 1 EA
12 4502497 FRM\SWIVEL\CNVYR\DISCH 1 EA
13 4502782 BUSH\NYLATRONW-3/8X2 2 EA
14 4700776 CLMP\HOSE\3/8 2 EA.
15 4701528 BRKT\ADJ\TRACKING\CNVYR\DISCH 1 EA
16 4701529 HOOK\ROD\ADJ\BELT\CNVYR\DISCH 1 EA
17 4701553 BUSH\HINGE\CNVYR\DISCH 2 EA
18 4702096 HINGE\CNVYR\LOWER\SPCR 2 EA
19 4702149 HINGE\CNVYR\LOWER\SPCR 2 EA
20 4702473 SCRPR\BELT\CNVYR\DISCH 2 EA
21 4703435 RLLR\IDLER\41-1/2X8\CNVYR\DISCH 1 EA
22 4703438 FRM\SCRPR\BELT\CNVYR\DISCH 1 EA
23 4703443 FLT\DBL\SCRPR\CNVYR\DISCH 2 EA
24 4703444 FLAT\SCRPR\PLASTIC\CNVYR\DISCH 2 EA
25 4703885 CVR\CNVYR\DSCHR 1 EA
26 4704208 BRKT\CHUTE\CNVYR\BELLY 2 EA
27 4704955 FRM\CNVYR\DISCH\LOWER 1 EA
28 4705088 PVT\SEAL\TRNSTN\CNVYR 1 EA
29 4705090 SEAL\TRNSTN\CNVYR 1 EA
30 4705092 MNT\SEAL\CNVYR\BTTM\RGHT 1 EA
31 4705093 MNT\SEAL\CNVYR\BTTM\LFT 1 EA
32 4705094 PL\SEAL\CNVYR\DISCH\LWR 1 EA
33 4705095 ARM\SPPRT\SEAL 1 EA
34 4800018 BOLT\HEX\1/2X1-1/4 6 EA.
35 4800029 BOLT\HEX\3/8X2-1/2 3 EA
36 4800034 BOLT\HEX\3/8X1-1/2 2 EA.
37 4800053 BOLT\CRG\3/8X1\NC 14 EA.
38 4800079 BOLT\HEX\5/8X2-1/2 1 EA.

6010 Tub Grinder Parts Reference




6010 Lower Discharge Assembly

This page intentionally left blank

6010 Tub Grinder Parts Reference

35



6010 Lower Discharge Assembly

Iltem Part No. Name Remarks Qty Uom

39 4800082 BOLT\HEX\1/2X1-1/2 4 EA.
40 4800098 BOLT\HEX\3/8X1-1/4\NC 12 EA.
41 4800101 BOLT\HEX\1/4X2-1/2 2 EA.
42 4800158 BOLT\HEX\5/8X4-1/2 2 EA.
43 4800178 BOLT\HEX\1/2X1-3/4 8 EA.
44 4800203 PIN\COT\5/32X2 24 EA.
45 4800351 BOLT\HEX\1/2X2-3/4 1 EA.
46 4800477 BOLT\CRG\3/8X1-1/2\NC 4 EA
47 4900001 NUT\HEX\1/2\NC 19 EA.
48 4900002 NUT\HEX\3/8\NC 25 EA.
49 4900009 NUT\HEX\1/4\NC 2 EA.
50 4900012 NUT\TPLCK\5/8\NC 2 EA.
51 4900014 NUT\TPLCK\1/2\NC 2 EA.
52 4900083 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD) 10 EA
53 5000002 WASH\FLAT\5/8 4 EA.
54 5000004 WASH\FLAT\1/2 11 EA.
55 5000006 WASH\LOCK\1/2 19 EA.
56 5000019 WASH\LOCK\3/8 35 EA.

4705089 SEAL\TRNSTN\CNVYR\DISCH (INCLUDES 4705088, 4705090, EA

4705094 & ASSEMBLY
HARDWARE)

NS 1700130 LCNG\R-2\30\PURCH EA
NS 1700131 LCNG\CBL\R-2\30\W/CLIPS\> EA
NS 1700132 LCNG\RIVET\R-2\PURCH EA
NS 1700137 LCNG\TOOL\R-2\R-5\\41213\APP EA

6010 Tub Grinder Parts Reference

36




6010 Upper Discharge Assembly

6010 Tub Grinder Parts Reference

37



6010 Upper Discharge Assembly

DETAIL A
SCALE 5/64

6010 Tub Grinder Parts Reference

38



6010 Upper Discharge Assembly

This page intentionally left blank

6010 Tub Grinder Parts Reference

39



6010 Upper Discharge Assembly

Iltem Part No. Name Remarks Qty Uom
1 1400659 CPLR\RIGID\1.5X1.25 1 EA
2 2000342 BRG\TUU\1-1/2\RTU 2 EA
3 3800552 CLAMP\HOSE\1-1/4\2HOLES 10 EA
4 3800650 BUSH\RBBR\TUBE\3/4X1-1/4X1-1/4 10 EA
5 3900010 MTR\HYD\24\2000\SAE;A 1 EA
6 4502095 BRKT\LIGHT 2 EA
7 4502810 BRKT\ARM\TORQUE\MTR 1 EA
8 4502811 BRKT\ARM\TORQUE 1 EA
9 4502960 FRM\CNVYR\DISCH\UPPER 1 EA.
10 4702204 STRAP\REINFRC\GUIDE\BRG\CNVYR 2 EA
11 4702205 BOLT\ADJ\RLLR\DRV\CNVYR 2 EA
12 4703437 RLLR\DRV\42-1/2X8\CNVYR\DIS 1 EA
13 4704099 BMPR\CNVYR\DISCH 2 EA
14 4800003 BOLT\HEX\3/8X1 5 EA.
15 4800013 BOLT\HEX\5/16X1 5 EA.
16 4800034 BOLT\HEX\3/8X1-1/2 8 EA.
17 4800082 BOLT\HEX\1/2X1-1/2 2 EA.
18 4800098 BOLT\HEX\3/8X1-1/4\NC 4 EA.
19 4800603 NUT\STACK\5/16X1-3/4\NC 5 EA
20 4801198 SCR\LAG\3/8X1-1/2 4 EA
21 4900001 NUT\HEX\1/2\NC 4 EA.
22 4900002 NUT\HEX\3/8\NC 4 EA.
23 4900005 NUT\HEX\5/8\NC 4 EA.
24 4900012 NUT\TPLCK\5/8\NC 2 EA.
25 4900110 NUT\FLG\SERR\5/8\NC 2 EA.
26 5000001 WASH\FLAT\3/8 8 EA.
27 5000002 WASH\FLAT\5/8 4 EA.
28 5000006 WASH\LOCK\1/2 4 EA.
29 5000019 WASH\LOCK\3/8 4 EA.
30 5700880 LAMP\HALOGEN\5X5\24V 2 EA
31 6200007 Order 6200021 1 EA
32 7101073 GUIDE\CNVYR\DISCH 2 EA

6010 Tub Grinder Parts Reference




Material Slide Assembly

6010 Tub Grinder Parts Reference

41



Material Slide Assembly

Item Part No. Name Remarks Qty Uom
1 4703488 TUBE\SPCR\HINGE\CVR\CNVYR EA
2 4703626 BSHNG\SLIDR\CVR\CNVYR\DISCH EA
3 4703882 SHLD\CNVYR\DSCHR EA
4 4703883 CVR\SHLD\CNVYR\DSCHR EA
5 4703896 PIN\SHLD\CNVYR\DSCHR EA
6 4800139 BOLT\HEX\3/4X4-1/2 EA
7 4800505 BOLT\HEX\1/4X1-1/2\NC EA
8 4900084 NUT\TPLCK\1/4\NC EA.
9 4900139 NUT\TPLCK\3/4\GR8\NC EA.
6010 Tub Grinder Parts Reference 42




6010 Control Panel Assembly

14

6010 Tub Grinder Parts Reference

43



6010 Control Panel Assembly

Item Part No. Name Remarks Qty Uom
1 4502759 DOOR\PANEL\CNTRL EA
2 4502760 WNDW\PANEL\CNTRL EA
3 4502913 SPACER\A6S_DISPLAY\.25 EA.
4 4502914 SPACER\A6S_DISPLAY\7GA EA.
5 4705836 FRM\PANEL\CNTRL EA.
6 4705837 PNL\CNTRL\MACHINE EA.
7 4800166 SCR\CSK\ALN\5/16X1\NC EA
8 4900142 NUT\TPLCK\5/16\NC EA.
9 5700289 ENCL\BRKR\CRCT\7-POLE EA
10 5700329 SWITCH\RCKR\PLUG EA
11 5700333 SWITCH\RCKR\MNT\PNL\MTPL EA.
12 5700504 RELAY\POWR\24V\SPST\W/DIO EA
13 5700594 LIGHT\STROBE\BLUE\12-80VDC EA
14 5700747 LIGHT\WHT\10-30V\LED EA
15 5700748 RADIO\REMOTE\OMNEX\T110R160\2.4GHz EA
16 5700916 UNIT\DISPLAY\ADV3 EA
17 5700917 UNIT\MSTR\ADV3\HPTO14&15FX EA
18 5701187 PANEL\KEY;SWITCH\CAT EA.
19 5701188 DISPLAY\WACHENDORF\A6 EA.
20 5701228 KIT'MTG\DISPLAY\WACHENDORF\A6 EA.
21 5701193 CONN\RECEPT\MULTIN\6\DTZ\Y\3POLE EA.
22 5701210 CNTRL\HFX48 EA.
23 7500706 GAUGE\FUEL\24V EA
24 7500907 LATCH\COMP\HD EA
25 7500918 HINGE\BOLT-ON\BLACK EA
26 7501392 HINGE\BOLT-ON\270DEG\4-BLT\BLK EA
27 7501393 STOP\WIND\DR\PNL EA
CA 4705835 PNL\CNTRL\ASSY\6010 EA.
6010 Tub Grinder Parts Reference 44




6010 Rear Auxiliary Control Panel

6010 Tub Grinder Parts Reference

45



6010 Rear Auxiliary Control Panel

Item Part No. Name Remarks Qty Uom
1 4705448 SH\PNL\CNTRL\CNVYR\REAR 1 EA
2 4800498 SCR\PAN\PHL\#10X3/4\NF 4 EA
3 5701226 KEYPAD\8;BUTTON 1 EA.
6010 Tub Grinder Parts Reference 46




6010 Engine Shroud Assembly

6010 Tub Grinder Parts Reference

47



6010 Engine Shroud Assembly

Iltem Part No. Name Remarks Qty Uom
1 5701236 LAMP\GROUP\INDICATOR 1 EA.
2 4501398 BELT\CUSHION\SHROUD 2 EA
3 4501495 MNT\ENGINE\FRONT\CAT3406 2 EA
4 4501560 DECK\SEVR\ENG 1 EA
5 4501561 STEP\SERV\ENGINE 2 EA
6 4501562 DECK\SEVR\ENG 1 EA
7 4502263 DOOR\ACCESS\ENGINE\LH 2 EA
8 4502264 DOOR\ACCESS\ENGINE\RH 2 EA
9 4502967 SHROUD\ENG\REAR 1 EA.
10 4502968 BRKT\LIGHT 2 EA.
11 4703579 HINGE\ASSY\FAB\3-1/2 10 EA
12 4703731 MNT\ENGINE\REAR 1 EA
13 4704046 FLANGE\REINFORCE\LATCH 11 EA
14 4704682 BRACE\SHROUD 2 EA
15 4705739 HOOD\SHROUD\RH\TIER 4 1 EA.
16 4705846 HOOD\SHROUD\TOP\TIER 4 1 EA.
17 4705847 HOOD\SHROUD\LH\TIER 4 1 EA.
18 4800003 BOLT\HEX\3/8X1 63 EA.
19 4800018 BOLT\HEX\1/2X1-1/4 10 EA.
20 4800098 BOLT\HEX\3/8X1-1/4\NC 22 EA.
21 4800468 SCR\RD\SLOT\#10-24X1/2\NC 22 EA.
22 4800925 BOLT\HEX\7/8X5 4 EA
23 4900001 NUT\HEX\1/2\NC 14 EA.
24 4900002 NUT\HEX\3/8\NC 84 EA.
25 5000001 WASH\FLAT\3/8 95 EA.
26 5000004 WASH\FLAT\1/2 24 EA.
27 5000006 WASH\LOCK\1/2 14 EA.
28 5000019 WASH\LOCK\3/8 98 EA.
29 5000098 WASH\FLAT\7/8 4 EA
30 5000106 WASH\LOCK\7/8 4 EA
31 5701176 LAMP\LED\10\1750LUMEN\12-24V 2 EA.
32 7500590 ENCL\OPS\8-1/2X11X1-5/8 1 EA.
33 7500907 LATCH\COMP\HD 11 EA
34 7500908 LATCH\COMP\HD\OFFSET;CAM 7 EA
35 7501063 CUSH\RBBR\3-1/20DX2-7/8\0.94 BOLT HOLE 4 EA
6010 Tub Grinder Parts Reference 48




6010 Front Shroud Vents Assembly

6010 Tub Grinder Parts Reference

49



6010 Front Shroud Vents Assembly

Iltem Part No. Name Remarks Qty Uom
1 4706041 SCRN\VENT\SHROUD 2 EA.
2 4706042 SCRN\WVENT\SHROUD 1 EA.
3 4706043 SCRN\VENT\SHROUD 1 EA.
4 4706044 FRM\VENT\SHROUD 1 EA.
5 4706045 FRM\VENT\SHROUD 1 EA.
6 4706046 FRM\VENT\SHROUD 2 EA.
7 4800277 BOLT\HEX\1/4X1 34 EA.
8 5000024 WASH\LOCK\1/4 34 EA.
9 5000035 WASH\FLAT\1/4 34 EA.

6010 Tub Grinder Parts Reference

50




6010 Front Shroud Assembly

6010 Tub Grinder Parts Reference

51



6010 Front Shroud Assembly

Iltem Part No. Name Remarks Qty Uom
1 4703878 CVR\ACCESS\RAD 1 EA
2 4704046 FLANGE\REINFORCE\LATCH 1 EA
3 4704653 CVR\ACCESS\SHROUD 1 EA
4 4705737 SHROUD\RAD\FR\TIER IV 1 EA.
5 4705951 SEAL\RAD\SIDE\TIERIV 2 EA.
6 4705952 SEAL\RAD\TOP\BTTM\TIERIV 2 EA.
7 4705954 BELT\CUSHION\30\SHROUD 2 EA.
8 4705957 SEAL\RAD\SIDE\TIERIV 2 EA.
9 4800018 BOLT\HEX\1/2X1-1/4 6 EA.
10 4800085 BOLT\HEX\1/2X1 4 EA.
11 4800468 SCR\RD\SLOTW10-24X1/2\NC 2 EA.
12 4800913 BOLT\FLG\SERR\3/8X1\NC 30 EA
13 4900001 NUT\HEX\1/2\NC 10 EA.
14 4900083 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD) 30 EA
15 5000004 WASH\FLAT\1/2 16 EA.
16 5000006 WASH\LOCK\1/2 10 EA.
17 7500907 LATCH\COMP\HD 1 EA
18 7500908 LATCH\COMP\HD\OFFSET;CAM 1 EA
19 7501074 WEATHERSTRIP\SCRN\RAD 2 EA

6010 Tub Grinder Parts Reference

52




6010 Rotary Screen Assembly

6010 Tub Grinder Parts Reference

53



6010 Rotary Screen Assembly

Iltem Part No. Name Remarks Qty Uom
1 1400090 SHVE\1A\1-3/4\1/2 1 EA
2 1600085 V-BELT\AX\158\COG-BELT 1 EA
3 4501395 CVR\ROTARYSCREEN\BOTTOM 1 EA
4 4501396 CVR\ROTARYSCREEN\TOP 1 EA
5 4501569 IDLER\SCREEN\ROTARY 1 EA
6 4501571 BRKT\SPRING\IDLER\SCREEN\ROTARY 1 EA
7 4703579 HINGE\ASSY\FAB\3-1/2 2 EA
8 4703895 DOOR\RAD 1 EA
9 4704046 FLANGE\REINFORCE\LATCH 2 EA
10 4800003 BOLT\HEX\3/8X1 19 EA.
11 4800034 BOLT\HEX\3/8X1-1/2 1 EA.
12 4800146 BOLT\HEX\3/8X2 1 EA.
13 4800468 SCR\RD\SLOT\#10-24X1/2\NC 4 EA.
14 4900002 NUT\HEX\3/8\NC 20 EA.
15 4900023 NUT\TPLCK\3/8\NC 3 EA.
16 5000001 WASH\FLAT\3/8 20 EA.
17 5000019 WASH\LOCK\3/8 30 EA.
18 5700537 MTR\ELEC\24V\.03HP 1 EA
19 7500907 LATCH\COMP\HD 2 EA
20 7500908 LATCH\COMP\HD\OFFSET;CAM 2 EA
21 7501076 SPRING\SCRN\RAD 1 EA
22 7501084 SCREEN\ROTARY\RAD 1 EA
23 7501077 SHEAVE\SCRN\RAD 1 EA
24 7501078 CAP\SCREW\SCRN\RAD 4 EA
25 7501079 ROLLER\ ROTARYSCREEN 4 EA
26 7501080 FLANGE\NUT\SCRN\RAD 12 EA

6010 Tub Grinder Parts Reference




6010 Engine Ducting Assembly

o

11

6010 Tub Grinder Parts Reference

55



6010 Engine Ducting Assembly

Iltem Part No. Name Remarks Qty Uom
1 4501565 BRKT\FUNNEL\SHROUD\RAD EA
2 4501584 SEAL\SCREEN\ROTARY EA
3 4501585 SEAL\SCREEN\ROTARY EA
4 4705738 BRKT\FLTR\AIR\TIER IV EA.
5 4705740 TUBE\CLEANER\AIR EA.
6 4800053 BOLT\CRG\3/8X1\NC EA.
7 4800098 BOLT\HEX\3/8X1-1/4\NC EA.
8 4800913 BOLT\FLG\SERR\3/8X1\NC EA
9 4900002 NUT\HEX\3/8\NC EA.
10 4900076 NUT\FLG\SERR\3/8\NC EA.
11 5000001 WASH\FLAT\3/8 EA.
12 5000019 WASH\LOCK\3/8 EA.
13 7500644 CLMP\HOSE\7 EA
14 7500704 FTG\RBBR\6\9ODEG\ELL EA
15 7500923 FTG\RBBR\3-1/2\CPLG EA
16 7501074 WEATHERSTRIP\SCRN\RAD EA
17 7501075 Z62350-FUNNEL EA
18 7501081 WASHER\SCRN\RAD EA
19 7501083 AIR\DUCT\SCRN\RAD EA
20 7501089 CAP\SCREW\SCRN\RAD EA
21 0900243 PLENUM\CLNR\AIR EA.
22 0900242 PRECLEANER EA.
23 0900244 GROUP\CLNR\AIR EA.
23A 4400169 FLTR\ELMT\AIR\PRMRY EA.
23B 4400170 FLTR\ELMT\AIR\SCNDRY EA.
6010 Tub Grinder Parts Reference 56




6010 Engine Compartment Assembly - Clutch, Engine, Pumps & Motor Mounts

6010 Tub Grinder Parts Reference

57



6010 Engine Compartment Assembly - Clutch, Engine, Pumps & Motor Mounts

Item Part No. Name Remarks Qty Uom
1 0900193 CLUTCH\FLEX\HPTO14DF3 1 EA
2 4200113 PUMP\HYD\15GPM\RH 1 EA
3 4200126 PUMP\HYD\GEAR\1.27CID 1 EA
4 4200208 PUMP\HYD\29.4/22.3\RH 1 each
5 4501495 MNT\ENGINE\FRONT\CAT3406 2 EA
6 4703731 MNT\ENGINE\REAR 1 EA
7 0900233 ENG\CAT\C15\475HP\WO-RPTO\T4F 1 EA.
7a 0900235 ENG\CAT\C15\540HP\WO-RPTO\T4F 1 EA.
7b 0900236 ENG\CAT\C18\630HP\WO-RPTO\T4F 1 EA.

6010 Tub Grinder Parts Reference




Battery Box Assembly

6010 Tub Grinder Parts Reference

59



Battery Box Assembly

Iltem Part No. Remarks Qty Uom
1 4502970 COVER\BOX\BTTRY 1 EA.
2 4502979 BOX\BATT 1 EA.
3 4705657 BRKT\BATT 2 EA.
4 4705659 BELT\CUSHION\BATTERY 4 EA.
5 4800003 BOLT\HEX\3/8X1 4 EA.
6 4800517 BOLT\HEX\3/8X9\NC 8 EA
7 4800913 BOLT\FLG\SERR\3/8X1\NC 6 EA
8 4900076 NUT\FLG\SERR\3/8\NC 14 EA.
9 4900083 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD) 4 EA
10 5000001 WASH\FLAT\3/8 12 EA.
11 5000019 WASH\LOCK\3/8 4 EA.
12 5701166 BATT\12VDC\GROUP31 2 EA.
CA 4502982 ASSY\BOX\BTTRY\11**\6010 EA.

6010 Tub Grinder Parts Reference

60




6010 DEF Tank Assembly

6010 Tub Grinder Parts Reference

61



6010 DEF Tank Assembly

Iltem Part No. Name Remarks Qty Uom
1 4704046 FLANGE\REINFORCE\LATCH 2 EA
2 4705959 FRM\TANK\DEF 1 EA.
3 4705960 SH\DOOR\TANK\DEF 1 EA.
4 4705962 CVR\ACCESS 1 EA.
5 4800166 SCR\CSK\ALN\5/16X1\NC 8 EA
6 4800468 SCR\RD\SLOTW10-24X1/2\NC 4 EA.
7 4900099 NUT\TPLCK\5/16\GR8\NC 8 EA.
8 7500907 LATCH\COMP\HD 2 EA
8A 7500908 LATCH\COMP\HD\OFFSET;CAM EA
9 7501068 GRMMT\RBBR\3-5/8X3IDX3/8T 1 EA
10 7501392 HINGE\BOLT-ON\270DEG\4-BLT\BLK 2 EA
CA 4705958 ASSY\TANK\DER\TIER4 Includes Items #1-10 EA.
11 0900240 TANK\DEF (TANK ONLY, NO MOUNTING 1 EA.
HARDWARE)

6010 Tub Grinder Parts Reference




6010 Valve Enclosure Assembly

6010 Tub Grinder Parts Reference

63



6010 Valve Enclosure Assembly

Item Part No. Name Remarks Qty Uom
1 4502685 SH\SHIM\CVR\VALVE 1 EA.
2 4502686 CVR\VALVE 1 EA.
3 4502687 ASSY\WELD\CVR\VALVE 1 EA.
4 4800914 BOLT\FLG\SERR\3/8X1-1/4\NC 6 EA
5 4900083 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD) 6 EA
CA 4502688 ASSY\CVR\VALVE EA.

6010 Tub Grinder Parts Reference




6010 Toolbox Assembly

65

6010 Tub Grinder Parts Reference



6010 Toolbox Assembly

Iltem Part No. Name Remarks Qty Uom
1 4704935 BRKT\SPPT\BOX\TOOL 1 EA
2 4705955 PL\SPCR\BOX\TOOL 1 EA.
3 4705956 PL\SPCR\BOX\TOOL 1 EA.
4 4800628 BOLT\HEX\1/2X1-1/4\GR8\NC 8 EA.
5 4900014 NUT\TPLCK\1/2\NC 4 EA.
6 5000006 WASH\LOCK\1/2 4 EA.
7 7500971 BOX\TOOL\18X18X36 1 EA
CA 4704035 BOX\TOOL\STD EA.

6010 Tub Grinder Parts Reference




Fifth Wheel Fuel Tank Assembly

6010 Tub Grinder Parts Reference

67



Fifth Wheel Fuel Tank Assembly

Iltem Part No. Name Remarks Qty Uom
1 3800008 FTG\1/2MPX1/2FP\90\ST;EL 2 EA
2 3800691 FTG\AIR\1/2MPX1/2PSHLCK\BRASS 1 EA
3 4000193 VALVE\BALL\1/2\LW\BRS 1 EA
4 4703055 TANK\FUEL\72-1/2X44-1/2X24-1/2 1 EA
5 4703105 CVR\GAUGE\TANK\FUEL 1 EA
6 4703107 CVR\TANK\FUEL\HD12 1 EA
7 4703108 TUBE\FILL\INNER\FUEL 1 EA
8 4800024 BOLT\HEX\1/4X3/4 12 EA.
9 4800098 BOLT\HEX\3/8X1-1/4\NC 2 EA.
10 4800380 SCR\RD\SLOTW10-32X3/4 5 EA
11 4800620 SCR\CAP\ALN\6-32X3/8\BLK 3 EA
12 4900083 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD) 2 EA
13 5000001 WASH\FLAT\3/8 2 EA.
14 5000019 WASH\LOCK\3/8 2 EA.
15 5000024 WASH\LOCK\1/4 12 EA.
16 7500124 GRMT\RBBR\1X9/32IDX3/16T 1 EA
17 7500682 GAUGE\FUEL\SENDING\23" 1 EA
18 7500743 GRMT\RBBR\1-3/8X1IDX1/4T 1 EA.
19 7500811 CAP\FUEL\LOW_PRESS_RELIEF 1 EA
20 7501175 SEAL\TANK\FUEL\3/32 1 EA
CA 4703102 ASSY\TANK\FUEL\HD12 EA
6010 Tub Grinder Parts Reference 68




Hydraulic Oil Tank Assembly

17

= ) 22
8 Y
Py

- %

— 29 \ 30

4
)
\ \ oo
\
\ Wy
P

6010 Tub Grinder Parts Reference 69



Hydraulic Oil Tank Assembly

Iltem Part No. Name Remarks Qty Uom

1 3800005 FTG\1/2MP\CLOSE\NIPPLE 1 EA
2 3800173 FTG\3/8MP\PLUG\HEX 1 EA.
3 3800255 FTG\1-5/16MORX1/2FP 1 EA
4 3800360 FTG\1/2MP\PLUG\HEX 1 EA
5 3800490 FTG\3/4MOR\PLUG\HEX 1 EA.
6 4000193 VALVE\BALL\1/2\LW\BRS 1 EA
7 4400043 FILTER\HYDRAULIC\RETURN\IN-TANK 2 EA

ELEMENT 4400074

4400074 FLTR\ELMT\1OMIC\INTANK (REPLACEMENT FILTER) EA

8 4400067 FLTR\SCRN\2-1/2MORX1-7/8FOR\30G 3 EA

PM\ST30-100-RV3
9 4400068 FLTR\SCRN\3-3/8MORX2-1/2FOR\50G 2 EA

PM\100MESH
10 4400071 VENT\W/LOCK\CAP\HYD 1 EA
11 4502256 CVR\LH\TANK\OIL 1 EA
12 4502257 CVR\RH\TANK\OIL 1 EA
13 4502258 CAP\TANK\OIL 1 EA
14 4502262 PAD\TANK\HYD 2 EA
15 4702287 SHIM\LATCH\SLAM\7GA 1 EA
16 4703396 CAP\CLEAN-OUT\TANK\HYD 1 EA
17 4703727 DOOR\SHLD\TUB 2 EA
18 4704240 MNT\LIGHT\SVC 1 EA
19 4704915 CVR\HOLE\ACCSS 1 EA
20 4705126 CVR\GAUGE\LVL\TNK\OIL 1 EA.
21 4705307 TANK\OIL 1 EA
22 4800003 BOLT\HEX\3/8X1 18 EA.
23 4800024 BOLT\HEX\1/4X3/4 10 EA.
24 4800594 SCR\PAN\SLOTW#12X3/4\NC 2 EA
25 4800914 BOLT\FLG\SERR\3/8X1-1/4\NC 8 EA
26 4900002 NUT\HEX\3/8\NC 2 EA.
27 4900083 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD) 4 EA
28 4900146 NUT\TPLCK\#12\NC 2 EA.
29 5000001 WASH\FLAT\3/8 16 EA.
30 5000019 WASH\LOCK\3/8 6 EA.
31 5000024 WASH\LOCK\1/4 10 EA.
32 5000108 WASH\FLAT\#12 2 EA
33 7500615 GAUGE\LEVEL\10\W/THERMOMETER 1 EA
34 7500688 LATCH\SLAM\HEX\2100H 1 EA
CA 4705214 TANK\ASSY\HYD\3010\6010 EA.
6010 Tub Grinder Parts Reference 70




6010 Hydraulic Oil Tank with Hoses and Fittings - View A

6010 Tub Grinder Parts Reference

71



6010 Hydraulic Oil Tank with Hoses and Fittings - View A

Item Part No. Name Remarks Qty Uom
1 3701715 RETURN\COOLER\HYD\MAIN 1 EA.
2 3701717 HOOD LOADER PILOT LINES 1 EA.
3 3701718 LINE\TUBE\LOADER 2 EA.
4 3800080 FTG\3/4MJICX1/2MP\ST\SOLID 1 EA
5 3800530 FTG\3/4AMORX9/16MJIC\ST 1 EA.
6 3800746 FTG\1-7/8BMORX1-7/8MJIC\ST 1 EA
7 3800766 FTG\3/4MJICX3/4MJICX3/4MJIC\TEE 1 EA
8 3800808 FTG\1-7/8MORX1-5/8MJIC\ST 1 EA
9 3800913 FTG\1-5/8MJICX1-5/8MJICX1-5/8MJIC 1 EA
10 3800931 FTG\1-7/8MJICX1-5/8MJIC\UNION 1 EA
11 3800932 FTG\1-7/8FJICX1-7/8MJICX1-7/8MJIC\RUN; TEE 1 EA
12 3800933 FTG\1-7/8FJICX1-5/8MJIC\ADPT\W/NUT 1 EA
13 3800934 FTG\1-5/8MJICX1IMP\ST\SOLID 2 EA
14 3800956 FTG\1-5/8FJICX3/4MJIC 1 EA
15 3700925 HOSE\HYD\3/8X108\9/16FJCX9/16FJC89 DR TO TANK 1 EA
16 3700938 HOSE\HYD\3/8X36\3/4FJICX9/16FJIC\90 PILOT SYSTEM RETURN HOSE | 1 EA
17 3701023 HOSE\HYD\1/2X54\3/4FJICX3/4FJIC\90 PILOT SYSTEM RETURN TO 1 EA
TANK FROM TUBELINE
18 3700923 HOSE\HYD\1-1/4X41 RETURN COOLER TUBELINE 1 EA
TO FILTER IN TANK
19 3700942 HOSE\HYD\1-1/4X44 HOOD LOADER BYPASS 1 EA
RETURN LOOP HOSE
20 3700943 HOSE\HYD\1-1/2X94 HOOD LOADER RETURN 1 EA
TUBELINE TO FILTER IN TANK

6010 Tub Grinder Parts Reference




6010 Hydraulic Oil Tank with Hoses and Fittings - View B

O @ O 0 O ©

[ \ | . |
£ |
| | 2 . & 0 [
| | /‘J
o s L

6010 Tub Grinder Parts Reference

73



6010 Hydraulic Oil Tank with Hoses and Fittings - View B

Item Part No. Name Remarks Qty Uom
1 3800928 FTG\1-7/8MORX1-7/8MOR\90 EA
2 3800740 VALVE\BALL\1-1/2\1-7/8FOR\1/4 TURN\W/LOCK EA
3 3800746 FTG\1-7/8MORX1-7/8MJIC\ST EA
4 3800808 FTG\1-7/8MORX1-5/8MJIC\ST EA
5 3701746 HOSE\HYD\1-1/4X40\1-5/8FJCX1-5/8FJC TANK TO SUPPLY PORT EA.
TANDEM PUMP
6 3701746 HOSE\HYD\1-1/4X40\1-5/8FJCX1-5/8FJC TANK TO SUPPLY REAR PORT EA.
TANDEM PUMP
7 3701747 HOSE\HYD\1-1/4X70\1-5/8FJICX1-5/8FJIC REAR SUCTION PORT HOOD EA.
LOADER TANDEM PUMP TO
TANK
8 3701748 HOSE\HYD\1-1/4X30\1-5/8FJICX1/5/8FJIC\90 PILOT PUMP SUCTION PORT EA.
TO TANK
9 3701749 HOSE\HYD\1-1/2X68\1-5/8FJICX1-7/8FJIC FRONT SUCTION PORT HOOD EA.
LOADER TANDEM PUMP TO
TANK
6010 Tub Grinder Parts Reference 74




6010 Tub and Conveyor Valve with Hoses and Fittings - View A

A
/ | |
/ \\{
/
/ Z
!/ ‘ﬂ
/)
[ @
[/ -
| [
/ |
[ [
/
\ [
\ [
|\ [
L
\

®
. ‘

6010 Tub Grinder Parts Reference

75



6010 Tub and Conveyor Valve with Hoses and Fittings - View A

Item Part No. Name Remarks Qty Uom
1 3800277 FTG\1-1/16MORX1-1/16MJIC\ST 1 EA
2 3800453 FTG\3/4AMORX9/16MJIC\90 1 EA.
3 3800537 FTG\3/4AMORX3/4MJIC\90 2 EA.
4 3800757 FTG\9/16MORX9/16MJIC\90 1 EA.
5 3800808 FTG\1-7/8MORX1-5/8MJIC\ST 1 EA
6 3701730 HOSE\HYD\3/8X32\9/16FJICS LS TUB AND CONVEYOR VALVE | 1 EA.
TO LS AUX VALVE
7 3700925 HOSE\HYD\3/8X108\9/16FJCX9/16FJC89 DR TO TANK 1 EA
8 3701733 HOSE\HYD\1/2X27.5\3/4FJICSX3/4FJIC90 AUXPTOP 1 EA.
9 3701734 HOSE\HYD\1/2X33\3/4FJICS T2TOT 1 EA.
10 3701738 HOSE\HYD\3/4X53\1-1/16MJICX1-1/16FJIC\90 BOTTOM TUBELINE TO P2 1 EA.
PORT VALVE
11 3701745 HOSE\HYD\1X76\1-5/8FJIC90X1-5/16FJC T TO COOLER TUBELINE 1 EA.
12 4000584 VLV\HYD\TUB;CONV\PS-01561-V VA-01 1 EA.

6010 Tub Grinder Parts Reference




6010 Tub and Conveyor Valve with Hoses and Fittings - View B

6010 Tub Grinder Parts Reference

77



6010 Tub and Conveyor Valve with Hoses and Fittings - View B

Item Part No. Name Remarks Qty Uom
1 3800277 FTG\1-1/16MORX1-1/16MJIC\ST 7 EA
2 3800477 FTG\3/4AMORX3/4MJIC\ADPT 1 EA.
3 3701008 HOSE\HYD\1/2X37\3/4FJICSX3/4FJIC90 MDR2 TO FRAME BULKHEAD 1 EA
4 3701737 HOSE\HYD\3/4X27\1-1/16MJCX1-1/16FJIC TOP TUBELINE TO P1 PORT 1 EA.
VALVE
5 3701739 HOSE\HYD\3/4X31.5\1-1/16MJCX1-1/16FJIC45 MA TO CROSSOVER TUBELINE 1 EA.
6 3701740 HOSE\HYD\3/4X28\1-1/16MJCX1-1/16FJIC45 MB TO CROSSOVER TUBELINE 1 EA.
7 3701290 HOSE\HYD\3/4X25\1-1/16MJICX1-1/16FJIC\90 MC TO CROSSOVER TUBELINE 1 EA
8 3701742 HOSE\HYD\3/4X22\1-1/16MJICX1-1/16FJIC\90 MD TO CROSSOVER TUBELINE 1 EA.
9 3701743 HOSE\HYD\3/4X38\1-1/16FJX1-1/16FIC45DEG ME TO FRAME BULKHEAD 1 EA.
10 3701743 HOSE\HYD\3/4X38\1-1/16FJX1-1/16FJC45DEG MF TO FRAME BULKHEAD 1 EA.
11 4000584 VLV\HYD\TUB;CONV\PS-01561-V VA-01 1 EA.

6010 Tub Grinder Parts Reference




6010 Tub and Conveyor Pump with Hoses and Fittings

6010 Tub Grinder Parts Reference

79



6010 Tub and Conveyor Pump with Hoses and Fittings

Item Part No. Name Remarks Qty Uom

1 3800928 FTG\1-7/8MORX1-7/8MOR\90 2 EA

2 3800677 FTG\1-1/16MJICX1-1/16MJIC\90 2 EA

3 3800740 VALVE\BALL\1-1/2\1-7/8FOR\1/4 TURN\W/LOCK 2 EA

4 3800741 FTG\1-5/8MORX1-5/8MJIC\90 2 EA

5 3800808 FTG\1-7/8MORX1-5/8MJIC\ST 2 EA

6 3800835 FTG\1-5/16MORX1-5/16MJIC\45 2 EA

7 4200208 PUMP\HYD\29.4/22.3\RH 1 each

8 3701736 HOSE\HYD\3/4X39\1-5/16FJICX1-1/16FJIC CNVYR LH MMEAR TO TOP 1 EA.
TUBELINE

9 3701736 HOSE\HYD\3/4X39\1-5/16FJICX1-1/16FJIC TUB PUMP RH MMEAR TO 1 EA.
BOTTOM TUBELINE

10 3701737 HOSE\HYD\3/4X27\1-1/16MJCX1-1/16FJIC TOP TUBELINE TO P1 PORT 1 EA.
VALVE

11 3701738 HOSE\HYD\3/4X53\1-1/16MJICX1-1/16FJIC\90 BOTTOM TUBELINE TO P2 1 EA.
PORT VALVE

12 3701746 HOSE\HYD\1-1/4X40\1-5/8FJCX1-5/8FJC TANK TO SUPPLY PORT 1 EA.
TANDEM PUMP

13 3701746 HOSE\HYD\1-1/4X40\1-5/8FJCX1-5/8FJC TANK TO SUPPLY REAR PORT 1 EA.
TANDEM PUMP

14 3701720 TUBE\STL\3/4X33\FICXFJC 1 EA.

15 3701720 TUBE\STL\3/4X33\FJCXFJC 1 EA.

6010 Tub Grinder Parts Reference




6010 Discharge Conveyor Motor with Hoses and Fittings

X

6010 Tub Grinder Parts Reference

81



6010 Discharge Conveyor Motor with Hoses and Fittings

Item Part No. Name Remarks Qty Uom

1 3700761A TUBE\STL\3/4X103\1-1/16FJC 2 EA.

2 3700761B TUBE\STL\BENT\3/4X79\1-1/16FJC 2 EA.

3 3800527 FTG\7/8MORX1-1/16MJIC\ST 2 EA

4 3800552 CLAMP\HOSE\1-1/4\2HOLES 10 EA

5 3800800 FTG\1-1/16MJIC\UNION 2 EA

6 3900010 MTR\HYD\24\2000\SAE;A 1 EA

7 3700896 HOSE\HYD\3/4X24\1-1/16MJCX1-1/16FJC45 UPPER CNVYR TUBELINE TO 1 EA
INSIDE PORT CNVYR ORBIT

8 3700897 HOSE\HYD\3/4X25\1-1/16MJCX1-1/16FJC45 LOWER CNVYR TUBELINE TO 1 EA
OUTSIDE PORT CNVYR ORBIT

9 3701735 HOSE\HYD\3/4X170\1/16MJICX1-1/16MJIC MAINFRAME CNVYR TUBELINE 1 EA.
TO UPPER CNVYR TUBELINE

10 3700678 HOSE\HYD\3/4X171\1-1/16MJICX1-1/16FJIC LOWER CNVYR TUBELINE TO 1 EA

INSIDE LOWER TUBELINE
MAINFRAME

6010 Tub Grinder Parts Reference

82




6010 Tub Tilt Cylinder with Hoses and Fittings

6010 Tub Grinder Parts Reference

83



6010 Tub Tilt Cylinder with Hoses and Fittings

Item Part No. Name Remarks Qty Uom

1 3800453 FTG\3/4AMORX9/16MJIC\90 EA.

2 4100332 CYL\HYD\4-1/2X30\1-3/4\RAM EA

2A 4100234 CYL\HYD\4-1/2X30\1-3/4\CTD EA

3 3701110 HOSE\HYD\3/8X92\9/16FJIC 1B TO PLATFORM LIFT EA
CYLINDER

4 3701110 HOSE\HYD\3/8X92\9/16FJIC 1A TO PLATFORM LIFT EA
CYLINDER

6010 Tub Grinder Parts Reference

84




6010 Auger Hydraulics

SEE DETAIL A

DETAIL A ™~
SCALE 3/10

6010 Tub Grinder Parts Reference

85



6010 Auger Hydraulics

Part No. Name Remarks
1 3701720 TUBE\STL\3/4X33\FJCXFJC EA.
2 3701720 TUBE\STL\3/4X33\FJCXFJC EA.
3 3800277 FTG\1-1/16MORX1-1/16MJIC\ST EA
4 3800527 FTG\7/8MORX1-1/16MJIC\ST EA
5 3800530 FTG\3/4AMORX9/16MJIC\ST EA.
6 3800535 FTG\7/8MORX1-1/16MJIC\90 EA
7 3800669 FTG\MORXMJIC\45 EA
8 3800725 FTG\1-1/16MJICX1-1/16MJC\BULKHEAD EA
9 3800759 FTG\9/16FJICSX9/16MJICX9/16MJIIC\RUN; TEE EA
10 3800762 FTG\7/16MORX9/16MJIC\90 EA
11 3900005 MTR\HYD\14.9\2000\SAE;A EA
12 3701157 HOSE\HYD\3/8X15\9/16FJIC45X9/16FJICS RIGHT ORBIT MOTOR TO LEFT EA
ORBIT MOTOR CASE DRAIN
13 3701804 HOSE\HYD\3/8X102\9/16FJICS LEFT ORBIT MOTOR CASE EA.
DRAIN TEE TO MDR1 ON VALVE
14 3701757 HOSE\HYD\3/4X39\1-1/16FJX1-1/16FJC45DEG FRAME UPPER BULKHEAD TO EA.
LEFT ORBIT MOTOR BACK
PORT
15 3701396 HOSE\HYD\3/4X16\1-1/16FJC90X1-1/16FJC LEFT ORBIT MOTOR FRONT EA
PORT TO RIGHT ORBIT MOTOR
FRONT PORT
16 3701739 HOSE\HYD\3/4X31.5\1-1/16MJCX1-1/16FJIC45 MA PORT TO CROSSOVER EA.
TUBELINE
17 3701740 HOSE\HYD\3/4X28\1-1/16MJCX1-1/16FJIC45 MB PORT TO CROSSOVER EA.
TUBELINE
18 3701758 HOSE\HYD\3/4X46\1-1/16FJC90X1-1/16FJC RIGHT ORBIT MOTOR BACK EA.
PORT TO FRAME LOWER
BULKHEAD TEE
19 3701759 HOSE\HYD\3/4X21\1-1/16MJCX1-1/16FJIC45 CROSSOVER TUBE LINE TO EA.
FRAME BULKHEAD
20 3701759 HOSE\HYD\3/4X21\1-1/16MJCX1-1/16FJIC45 CROSSOVER TUBE LINE TO EA.

FRAME BULKHEAD

6010 Tub Grinder Parts Reference




6010 Radiator Cooling Lines

27

e

25

6010 Tub Grinder Parts Reference

87



6010 Radiator Cooling Lines

Part No. Name Remarks
1 3701714 LINE\COOLER\CLUTCH EA.
2 3701715 RETURN\COOLER\HYD\MAIN EA.
3 3701716 LINE\SUPPLY\COOLER\MAIN EA.
4 3800274 FTG\1-5/16MORX1-5/16MJIC\ST EA
5 3800470 FTG\1-5/8MORX1-5/8MJIC\ST EA
6 3800486 FTG\1-5/8FJICX1-5/8MJICX1-5/8MJIC\RUN;TEE EA
7 3800497 FTG\1-5/16FJICX1-5/16MJICX1- EA
5/16MJIC\RUN;TEE
8 3800646 CLAMP\TUBE\2-1/4\2;HOLES EA
9 3800727 FTG\1/5/16MORX1-5/16FJIC\SW EA
10 3800806 FTG\1-5/16MJICX1-5/16FJIC\45 EA
11 3800807 FTG\7/8MORX1-5/16MJIC\ST EA
12 3800913 FTG\1-5/8MJICX1-5/8MJICX1-5/8MJIC EA
13 3800929 FTG\1-5/8MJICX1-5/16MJIC\UNION EA
14 3800936 FTG\1-5/8MJICX1-5/8MJIC\90 EA
15 3800947 RBBR\1-1/4TUBE\2-3/160DX1-1/41D EA
16 3800956 FTG\1-5/8FJICX3/4MJIC EA
17 4000232 VALVE\RELIEF\65PSI\-16PRT EA
18 3701750 HOSE\HYD\3/4X76\1-1/16FJICX1-1/16FJIC CLUTCH VALVE TO TUBELINE EA.
19 3701751 HOSE\HYD\3/4X80\1-1/16FJICX1-1/16FJIC CLUTCH VALVE TO TUBELINE EA.
20 3701752 HOSE\HYD\1X14\1-5/16FJICX1-5/16FJIC ;léBRI_EI_LINE TO LOWER COOLER EA.
21 3701753 HOSE\HYD\1X60\1-5/8FJICX1-5/16FJIC 'lgléBRI_EI_LINE TO UPPER COOLER EA.
22 3701023 HOSE\HYD\1/2X54\3/4FJICX3/4FJIC\90 PILOT SYSTEM RETURN TO EA
TANK FROM TUBELINE
23 3701745 HOSE\HYD\1X76\1-5/8FJIC90X1-5/16FJC T PORT TUB AND CONVEYOR EA.
VALVE TO TUBE LINE
24 3701754 HOSE\HYD\1X19.5\1-5/8FJICX1-5/16FJIC TUBELINE TO COOLER EA.
25 3701755 HOSE\HYD\1X57\1-5/8FJICX1-5/16FJIC TUBELINE TO COOLER EA.
26 3701756 HOSE\HYD\1X27\1-5/16 FJ90DEGX1-5/8FJC COOLER SUPPLY TUBELINE TO EA.
COOLER RETURN TUBELINE
27 3700923 HOSE\HYD\1-1/4X41 RETURN COOLER TUBELINE EA

TO FILTER IN TANK

6010 Tub Grinder Parts Reference




6010 Auxiliary Valve Supply Hoses and Fittings

LGN

¢ ,_,

-

89

6010 Tub Grinder Parts Reference



6010 Auxiliary Valve Supply Hoses and Fittings

Item Part No. Name Remarks Qty Uom
1 3800537 FTG\3/4AMORX3/4MJIC\90 2 EA.
2 3800757 FTG\9/16MORX9/16MJIC\90 9 EA.
3 3701729 HOSE\HYD\3/8X46\3/4MJCX9/16FJC 4A TO CROSSOVER TUBE LINE 1 EA.
4 3701729 HOSE\HYD\3/8X46\3/4AMJCX9/16FJC 4B TO CROSSOVER TUBE LINE 1 EA.
5 3701729 HOSE\HYD\3/8X46\3/4MJCX9/16FJC 5A TO CROSSOVER TUBE LINE 1 EA.
6 3701729 HOSE\HYD\3/8X46\3/4AMJCX9/16FJC 5B TO CROSSOVER TUBE LINE 1 EA.
7 3701729 HOSE\HYD\3/8X46\3/4MJCX9/16FJC 6A TO CROSSOVER TUBE LINE 1 EA.
8 3701729 HOSE\HYD\3/8X46\3/4AMJCX9/16FJC 6B TO CROSSOVER TUBE LINE 1 EA.
9 3701110 HOSE\HYD\3/8X92\9/16FJIC 1B TO PLATFORM LIFT 1 EA
CYLINDER
10 3701110 HOSE\HYD\3/8X92\9/16FJIC 1A TO PLATFORM LIFT 1 EA
CYLINDER
11 3701730 HOSE\HYD\3/8X32\9/16FJICS LS AUX VALVE TO LS 1 EA.
12 3701733 HOSE\HYD\1/2X27.5\3/4FJICSX3/4FJIC90 P TO AUX P 1 EA.
13 3701734 HOSE\HYD\1/2X33\3/4FJICS TTOT2 1 EA.
14 4000583 VLV\HYD\AUX\BLK\VA2761-15 1 EA.

6010 Tub Grinder Parts Reference



6010 Manifold Block Valve with Hoses and Fittings

AR TR ATRY
VAL
VAW
- R TRRR
VAL
R
VAL LW
\ \t\ \ o\ \\\ \
N &= - \ e =\
N = <\ \\ \\\\ \_\ \_\\\\ “.\ p =\
I . AR \ | — 3
| o L WA \\\\ \ B O
[ N P | \ WA | - _ |
e o WX\ |o e
\ \ (N 2
\ ! (@) v \ L \\\\ Vo \ O <
\ \ \ \ o\ S
\ i\ \ \\ \
RN \

—
-
=
—

\7\‘\

=

7 — /’:’:‘\ f‘\*\ \‘
ORaG —©)

_ _ A |
. ~ é—‘ ()
@/ AN \S_ \Y \ \Q'L%/H“

! AR ~\

\ \ §\

6010 Tub Grinder Parts Reference

91



6010 Manifold Block Valve with Hoses and Fittings

Item Part No. Name Remarks Qty Uom

1 3800428 MNFLD\DBL;TEE\BLK\3/4FOR EA.

2 3800453 FTG\3/4MORX9/16MJIC\90 EA.

3 3700766 HOSE\HYD\3/8X78\3/4MJCX9/16FJC PRESSURE TUBE LINE TO TOP EA
PORT-BOTTOM BLOCK

4 3700766 HOSE\HYD\3/8X78\3/4MJCX9/16FJC RETURN TUBE LINE TO EA
BOTTOM PORT-BOTTOM
BLOCK

5 3700766 HOSE\HYD\3/8X78\3/4MJCX9/16FJC PRESSURE TUBE LINE TO EA
BOTTOM PORT-TOP BLOCK

6 3700766 HOSE\HYD\3/8X78\3/4MJCX9/16FJC RETURN TUBE LINE TO TOP EA
PORT-TOP BLOCK

7 3700764 TUBE\STL\1/2X78\FICXFJC EA

8 3700764 TUBE\STL\1/2X78\FJCXFJC EA

9 3700764 TUBE\STL\1/2X78\FICXFJC EA

10 3700764 TUBE\STL\1/2X78\FJCXFJC EA

6010 Tub Grinder Parts Reference 92




6010 Lift and Fold Hydraulic Cylinders with Hoses and Fittings

6010 Tub Grinder Parts Reference

93



6010 Lift and Fold Hydraulic Cylinders with Hoses and Fittings

Item Part No. Name Remarks Qty Uom

1 3800428 MNFLD\DBL; TEE\BLK\3/4FOR 2 EA.

2 3800530 FTG\3/4AMORX9/16MJIC\ST 8 EA.

3 3800538 FTG\7/8MORX9/16MJIC\90 8 EA.

4 4100175 ORDER 4100352 CYL\HYD\3X36\PARALLEL 2 EA

5 4100218 CYL\HYD\3X30\1-1/2ROD\PARALLEL 2 EA

6 4700776 CLMP\HOSE\3/8 2 EA.

7 3700765 HOSE\HYD\3/8X62\9/16FJICS TOP PORT-TOP BLOCK TOROD | 1 EA
END LEFT SIDE LIFT

8 3700765 HOSE\HYD\3/8X62\9/16FJICS TOP PORT-TOP BLOCK TOROD | 1 EA
END RIGHT SIDE LIFT

9 3700895 HOSE\HYD\3/8X30\9/16FJICS BOTTOM PORT-TOP BLOCKTO | 1 EA
CAP END LEFT SIDE LIFT

10 3700895 HOSE\HYD\3/8X30\9/16FJICS BOTTOM PORT-TOP BLOCKTO | 1 EA
CAP END RIGHT SIDE LIFT

11 3700759 HOSE\HYD\3/8X74\9/16FJICS TOP PORT-BOTTOM BLOCK TO | 1 EA
CAP END LEFT SIDE FOLD

12 3700759 HOSE\HYD\3/8X74\9/16FJICS TOP PORT-BOTTOM BLOCK TO | 1 EA
CAP END RIGHT SIDE FOLD

13 3700900 HOSE\HYD\3/8X122\9/16FJICS BOTTOM PORT-BOTTOM 1 EA
BLOCK TO ROD END LEFT SIDE
FOLD

14 3700900 HOSE\HYD\3/8X122\9/16FJICS BOTTOM PORT-BOTTOM 1 EA
BLOCK TO ROD END RIGHT
SIDE FOLD

NS 3801016 FTG\7/8MOR\ORIFICE\0.052 8 EA.

6010 Tub Grinder Parts Reference




6010 Conveyor Swing Hydraulic Cylinders with Hoses and Fittings

Ké,

7
- U5

R /Q ©
Ty
/ ’//',lﬁ /j [
/ % %&@T

—

6010 Tub Grinder Parts Reference

95



6010 Conveyor Swing Hydraulic Cylinders with Hoses and Fittings

Item Part No. Name Remarks Qty Uom
1 3800453 FTG\3/4AMORX9/16MJIC\90 EA.
2 3800766 FTG\3/4MJICX3/4MJICX3/AMJIC\TEE EA
3 4100210 CYL\HYD\2X8\1-1/4ARD\WELDED\#8ORB\INLINE EA.
W_PIN\RAM
4 3700813 HOSE\HYD\3/8X60\3/4FJC90X9/16FJC BRANCH OF TEE ON TUBE LINE EA
TO ROD END LOWER SWING
CYLINDER
5 3700812 HOSE\HYD\3/8X60\3/4FJCX9/16FJC RUN OF TEE ON TUBE LINE TO EA
CAP END OF UPPER SWING
CYLINDER
6 3700813 HOSE\HYD\3/8X60\3/4FJC90X9/16FJC BRANCH OF TEE ON TUBE LINE EA
TO ROD END UPPER SWING
CYLINDER
7 3700812 HOSE\HYD\3/8X60\3/4FJCX9/16FJC RUN TEE ON TUBE LINE TO EA
CAP END LOWER SWING
CYLINDER
8 3700764 TUBE\STL\1/2X78\FIJCXFJC EA
9 3700764 TUBE\STL\1/2X78\FIJCXFJC EA

6010 Tub Grinder Parts Reference

96




6010 Crossover Hoses - A

/
f/

/
[/ [/
4 J

/

L/

o/

=) =]
{ [ 7 7 7 7 7
N / /\J’/ A /
/

/

6010 Tub Grinder Parts Reference

97



6010 Crossover Hoses - A

Item Part No. Name Remarks Qty Uom
1 3701731 HOSE\HYD\3/8X24\3/4MJCX9/16MJC CROSSOVER TUBE LINE TO EA.
DRIVERS SIDE TUBE LINE-
SWING PRESSURE
2 3701731 HOSE\HYD\3/8X24\3/4MJCX9/16MJC CROSSOVER TUBE LINE TO EA.
DRIVERS SIDE TUBE LINE-
SWING RETURN
3 3701721 TUBE\STL\1/2X33\FJCXFJC EA.
4 3701721 TUBE\STL\1/2X33\FJCXFJC EA.
5 3700764 TUBE\STL\1/2X78\FJCXFJC EA
6 3700764 TUBE\STL\1/2X78\FJCXFJC EA

6010 Tub Grinder Parts Reference

98




6010 Crossover

Hoses - B

6010 Tub Grinder Parts Reference

99



6010 Crossover Hoses - B

Item Part No. Name Remarks Qty Uom
1 3701744 HOSE\HYD\3/4X22\1/16MJICX1-1/16MJIC CROSSOVER TUBE LINE TO EA.
DRIVERS SIDE TUBE LINE-
DISCHARGE PRESSURE
2 3701744 HOSE\HYD\3/4X22\1/16MJICX1-1/16MJIC CROSSOVER TUBE LINE TO EA.
DRIVERS SIDE TUBE LINE-
DISCHARGE RETURN
3 3701720 TUBE\STL\3/4X33\FJCXFJC EA.
4 3701720 TUBE\STL\3/4X33\FJCXFJC EA.
5 3700685 TUBE\STL\3/4X78\FJCXFJC EA
6 3700685 TUBE\STL\3/4X78\FJCXFJC EA

6010 Tub Grinder Parts Reference

100




6010 Crossover Hoses - C

6010 Tub Grinder Parts Reference 101



6010 Crossover Hoses - C

Item Part No. Name Remarks Qty Uom

1 3701731 HOSE\HYD\3/8X24\3/4MJCX9/16MJC CROSSOVER TUBE LINE TO 1 EA.
DRIVERS SIDE TUBE LINE-
CONVEYOR FOLD PRESSURE

2 3701731 HOSE\HYD\3/8X24\3/4MJCX9/16MJC CROSSOVER TUBE LINE TO 1 EA.
DRIVERS SIDE TUBE LINE-
CONVEYOR FOLD RETURN

3 3701731 HOSE\HYD\3/8X24\3/4MJCX9/16MJC CROSSOVER TUBE LINE TO 1 EA.
DRIVERS SIDE TUBE LINE-
CONVEYOR LIFT PRESSURE

4 3701731 HOSE\HYD\3/8X24\3/4MJCX9/16MJC CROSSOVER TUBE LINE TO 1 EA.
DRIVERS SIDE TUBE LINE-
CONVEYOR LIFT RETURN

5 3701721 TUBE\STL\1/2X33\FJCXFJC 1 EA.
6 3701721 TUBE\STL\1/2X33\FJCXFJC 1 EA.
7 3701721 TUBE\STL\1/2X33\FJCXFJC 1 EA.
8 3701721 TUBE\STL\1/2X33\FJCXFJC 1 EA.
9 3700764 TUBE\STL\1/2X78\FJCXFJC 1 EA
10 3700764 TUBE\STL\1/2X78\FJCXFJC 1 EA
11 3700764 TUBE\STL\1/2X78\FJCXFJC 1 EA
12 3700764 TUBE\STL\1/2X78\FJCXFJC 1 EA

6010 Tub Grinder Parts Reference 102




6010 Tub Drive Motor and Fittings (for SN Up to 4007)

6010 Tub Grinder Parts Reference 103



6010 Tub Drive Motor and Fittings (for SN Up to 4007)

Iltem Part No. Name Remarks Qty Uom
1 3800277 FTG\1-1/16MORX1-1/16MJIC\ST 2 EA
2 3800725 FTG\1-1/16MJICX1-1/16MIC\BULKHEAD 2 EA
3 3800815 FTG\9/16MORX3/4MJIC\ST 1 EA
4 3800827 FTG\3/4MJIC\BLKHD\UNION 1 EA
5 3900057 MTR\HYD\HP30\57.4 1 EA.
6 3701732 HOSE\HYD\1/2X100\3/4FJICX3/4FJIC FRAME BULKHEAD TO TUB 1 EA.
CASE DRAIN
7 3701008 HOSE\HYD\1/2X37\3/4FJICSX3/4FJIC90 MDR2 TO FRAME BULKHEAD 1 EA
8 3701743 HOSE\HYD\3/4X38\1-1/16FJX1-1/16FJC45DEG ME TO FRAME BULKHEAD 1 EA.
9 3701743 HOSE\HYD\3/4X38\1-1/16FJX1-1/16FIC45DEG MF TO FRAME BULKHEAD 1 EA.
10 3700691 HOSE\HYD\3/4X89\1-1/16FJCX1-1/16FJC (F)FEABI}/_II_E BULKHEAD TO TUB 1 EA
11 3700691 HOSE\HYD\3/4X89\1-1/16FJCX1-1/16FJC (F)RRAB’Y'II'E BULKHEAD TO TUB 1 EA

6010 Tub Grinder Parts Reference 104




6010 Tub Drive Motor with Hoses and Fittings (for SN 4008 and Up)

6010 Tub Grinder Parts Reference 105



6010 Tub Drive Motor with Hoses and Fittings (for SN 4008 and Up)

Iltem Part No. Name Remarks Qty Uom
1 3800526 FTG\1-5/16MORX1-1/16MJIC\ST 2 EA
2 3800725 FTG\1-1/16MJICX1-1/16MIC\BULKHEAD 2 EA
3 3800815 FTG\9/16MORX3/4MJIC\ST 1 EA
4 3800827 FTG\3/4MJIC\BLKHD\UNION 1 EA
5 4200035 MTR\HYD\57.4\10000\2-1/4 1 EA
6 3701826 HOSE\HYD\1/2X113\3/4FJICX3/4FJIC\90 FRAME BULKHEAD TO TUB 1 EA.
CASE DRAIN
7 3701008 HOSE\HYD\1/2X37\3/4FJICSX3/4FJIC90 MDR2 TO FRAME BULKHEAD 1 EA
8 3701743 HOSE\HYD\3/4X38\1-1/16FJX1-1/16FJC45DEG ME TO FRAME BULKHEAD 1 EA.
9 3701743 HOSE\HYD\3/4X38\1-1/16FJX1-1/16FIC45DEG MF TO FRAME BULKHEAD 1 EA.
10 3700691 HOSE\HYD\3/4X89\1-1/16FJCX1-1/16FJC (F)FEABI}/_II_E BULKHEAD TO TUB 1 EA
11 3700691 HOSE\HYD\3/4X89\1-1/16FJCX1-1/16FJC (F)RRAB’Y'II'E BULKHEAD TO TUB 1 EA

6010 Tub Grinder Parts Reference 106




6010 Clutch Oil Tank with Hoses and Fittings

FRONT

w
-

REAR

107

6010 Tub Grinder Parts Reference



6010 Clutch Oil Tank with Hoses and Fittings

Part No. Name Remarks

1 3800277 FTG\1-1/16MORX1-1/16MJIC\ST EA

2 3800294 FTG\1-5/16MORX1-1/16MJIC\ST EA

3 3800427 FTG\1-1/4AMPX1FP\BUSH EA

4 3800467 FTG\1-5/16MJICX1IMP\ST\SOLID EA

5 3800527 FTG\7/8MORX1-1/16MJIC\ST EA

6 3800535 FTG\7/8MORX1-1/16MJIC\90 EA

7 3800541 FTG\1-1/16MJICX3/4MP\90 EA

8 3800668 FTG\1-1/16MJICX3/4AMOR\ADP EA

9 3800669 FTG\MORXMJIC\45 EA

10 3800721 FTG\1-1/AMPX3/4FP\BUSH EA

11 3800753 FTG\2-1/2MJICX2MP\ST\SOLID EA

12 4200113 PUMP\HYD\15GPM\RH EA

13 4400059 FLTR\COMP\10MIC;ABS\1000PSI\3/4FOR\W/S EA

WITCH

14 3701524 HOSE\HYD\3/4X43\1-1/16FJC90X1-1/16FJC CASAPPA PUMP TO CLUTCH EA.
FILTER

15 3701515 HOSE\HYD\3/4X90\1-1/16FJC90X1-1/16FJC CLUTCH PORT VALVE TO EA.
CLUTCH

16 3701516 HOSE\HYD\3/4X63\1-1/16FJC90X1-1/16FJC LUBE PORT VALVE TO CLUTCH EA.

17 3701517 HOSE\HYD\3/4X17.5\1-1/16FJCX1-1/16FJC CLUTCH FILTER TO CLUTCH EA.
TANK PUMP PORT

18 3701750 HOSE\HYD\3/4X76\1-1/16FJICX1-1/16FJIC CLUTCH VALVE TO TUBELINE EA.

19 3701751 HOSE\HYD\3/4X80\1-1/16FJICX1-1/16FJIC CLUTCH VALVE TO TUBELINE EA.

20 3701419 HOSE\HYD\3/4X18\1-1/16FJICX1-1/16FJIC\90 ¥ﬁ“§ PORT VALVE TO CLUTCH EA.

21 3701528 HOSE\HYD\1X70\1-5/16FJICX1-5/16FJIC\90 CLUTCH TANK TO PUMP EA.
SUCTION

22 3701525 HOSE\HYD\2X37.5\2-1/2FJCX2C61FLANGE CLUTCH CASE DRAIN TO EA.

CLUTCH TANK

6010 Tub Grinder Parts Reference




6010 Clutch, Filter and Pump Hoses and Fittings

6010 Tub Grinder Parts Reference 109



6010 Clutch, Filter and Pump Hoses and Fittings

Item Part No. Name Remarks Qty Uom

1 3800277 FTG\1-1/16MORX1-1/16MJIC\ST 2 EA

2 3800294 FTG\1-5/16MORX1-1/16MJIC\ST 1 EA

3 3800535 FTG\7/8MORX1-1/16MJIC\90 1 EA

4 3800668 FTG\1-1/16MJICX3/4MOR\ADP 2 EA

5 3800756 CLMP\FLANGE\SPLIT\#61\-32 1 EA

6 4200113 PUMP\HYD\15GPM\RH 1 EA

7 4400059 FLTR\COMP\10MIC;ABS\1000PSI\3/4FOR\W/S 1 EA

WITCH
7A 4400073 LTR\ELMT\10MIC;ABS\1000 Replacement filter for 4400059 EA
7B 5700610 SWITCH\PRESS\FILT;BYPAS EA

8 3701524 HOSE\HYD\3/4X43\1-1/16FJC90X1-1/16FJC CASAPPA PUMP TO CLUTCH 1 EA.
FILTER

9 3701515 HOSE\HYD\3/4X90\1-1/16FJC90X1-1/16FJC CLUTCH PORT VALVE TO 1 EA.
CLUTCH

10 3701516 HOSE\HYD\3/4X63\1-1/16FJC90X1-1/16FJC LUBE PORT VALVE TO CLUTCH | 1 EA.

11 3701779 HOSE\HYD\3/4X18.5\1-1/16FJCX1-1/16FJC CLUTCH FILTER TO CLUTCH 1 EA.
TANK PUMP PORT

12 3701528 HOSE\HYD\1X70\1-5/16FJICX1-5/16FJIC\90 CLUTCH TANK TO PUMP 1 EA.
SUCTION

13 3701780 HOSE\HYD\2X38.5\2-1/2FJCX2C61FLANGE CLUTCH CASE DRAIN TO 1 EA.
CLUTCH TANK

14 0900193 CLUTCH\FLEX\HPTO14DF3 1 EA

6010 Tub Grinder Parts Reference 110




Optional Grapple Loader Pump and Pilot Valve Hydraulics

6010 Tub Grinder Parts Reference 111



Optional Grapple Loader Pump and Pilot Valve Hydraulics

Part No. Name Remarks Uom
1 3800928 FTG\1-7/8MORX1-7/8MOR\90 EA
2 3701717 HOOD LOADER PILOT LINES EA.
& 3701719 LINE\TUBE\LOADER EA.
4 3800497 FTG\1-5/16FJICX1-5/16MJICX1- EA
5/16MJIC\RUN;TEE
5 3800527 FTG\7/8MORX1-1/16 MJIC\ST EA
6 3800528 FTG\1-1/16MORX9/16MJIC\ST EA
7 3800530 FTG\3/4AMORX9/16MJIC\ST EA.
8 3800532 FTG\1-1/16MORX1-1/16MJIC\45 EA
9 3800581 FTG\1-5/8MORX1-5/8MJIC\45 EA
10 3800740 VALVE\BALL\1-1/2\1-7/8FOR\1/4 TURN\W/LOCK EA
11 3800746 FTG\1-7/8MORX1-7/8MJIC\ST EA
12 3800766 FTG\3/4MJICX3/4MJICX3/4MJIC\TEE EA
13 3800808 FTG\1-7/8MORX1-5/8MJIC\ST EA
14 3800835 FTG\1-5/16MORX1-5/16MJIC\45 EA
15 3800837 FTG\1-1/16MORX1-5/8MJIC\ST EA
16 3800929 FTG\1-5/8MJICX1-5/16 MJIC\UNION EA
17 3800970 FTG\9/16MJICX9/16FJICX7/16FOR\GAUGE;PO EA
RT;TEE
18 3800971 FTG\7/16MOR\DIAG\MALE;QUICK;CPLR EA
19 4000503 VALVE\HYD\PILOT\LOADER EA
20 4200126 PUMP\HYD\GEAR\1.27CID EA
21 4200203 PUMP\HYD\35\25\LOADER\LH EACH
22 3700936 HOSE\HYD\3/8X44\3/4MJICX9/16FJIC\90 PRESSURE PILOT TO EA
TUBELINE
23 3700938 HOSE\HYD\3/8X36\3/4FJICX9/16FJIC\90 PILOT SYSTEM RETURN HOSE EA
24 3700933 HOSE\HYD\3/4X63\1-5/16FJICX1-1/16FJIC EX PORT PILOT VALVE TO TEE EA
ON REAR TANDEM PUMP
25 3701130 HOSE\HYD\3/4X40\1-1/16FJC90X1-1/16FJC PILOT SYSTEM PUMP EA
PRESSURE PORT TO PILOT
SYSTEM FLOW CONTROL
26 3700931 HOSE\HYD\1X100\1-5/16FJICX1-5/16FJIC FRONT PRESSURE HOOD EA
LOADER TANDEM PUMP TO
TUBELINE
27 3700932 HOSE\HYD\1X94\1-5/16FJICX1-5/16FJIC REAR PRESSURE PORT HOOD EA
LOADER TANDEM PUMP TO
TUBELINE
28 3701747 HOSE\HYD\1-1/4X70\1-5/8FJICX1-5/8FJIC REAR SUCTION PORT HOOD EA.
LOADER TANDEM PUMP TO
TANK
29 3701748 HOSE\HYD\1-1/4X30\1-5/8FJICX1/5/8FJIC\90 PILOT PUMP SUCTION PORT EA.
TO TANK
30 3701749 HOSE\HYD\1-1/2X68\1-5/8FJICX1-7/8FJIC FRONT SUCTION PORT HOOD EA.

LOADER TANDEM PUMP TO
TANK

6010 Tub Grinder Parts Reference




Clutch Filter Assembly

6010 Tub Grinder Parts Reference 113



Clutch Filter Assembly

Item

Part No.

Name

WITCH

Remarks Qty Uom
1 5700610 SWITCH\PRESS\FILT;BYPAS EA
2 4400073 LTR\ELMT\10MIC;ABS\1000 EA
CA 4400059 FLTR\COMP\10MIC;ABS\1000PSI\3/4FOR\W/S EA

6010 Tub Grinder Parts Reference

114




6010 Clutch Tank Assembly

6010 Tub Grinder Parts Reference 115



6010 Clutch Tank Assembly

Item Part No. Name Remarks Qty Uom
1 4000290 VALVE\HYD\CART\2POS 2 EA
2 4000434 NUT;O-RING\CART\HPTO 2 EA
3 4703395 TANK\HYD\15G\HPTO\3010 1 EA
4 4704724 PAD\TANK\HYD\CLUTCH 2 EA
5 5700970 VALVE\CLTCH\SOL\24V\770\DEUTSCH 2 EA
6 5700604 SWITCH\TEMP\200\NC 1 EA
7 5700915 TRNSDCR\PRSS\W/DEUTSCH\PTTECH 1 EA
8 7500988 CAP\FILLER\BREATHER\HPTO 1 EA
9 7500996 GAUGE\LEVEL\5\W/THERM\> 1 EA
NS 5601156 HARN\DTZ;2;PLUG\WP;SHROUD\5" 1 EA.

6010 Tub Grinder Parts Reference 116




4000583 - Hydraulic Auxiliary Valve Assembly

6010 Tub Grinder Parts Reference 117



4000583 - Hydraulic Auxiliary Valve Assembly

Iltem Part No. Name Remarks Qty Uom
1 4000230 VALVE\HYD\PILOT\PISTON 3 EA
2 4000231 VALVE\HYD\CART\CHECK\CV0820\100P 6 EA
3 4000446 VALVE\CHECK\CART\CV1020 1 EA
4 4000550 VALVE\HYD\CART\5WAY;3POS 5 EA
5 4000583 VLV\HYD\AUX\BLK\VA2761-15 1 EA.
6 4000587 VLV\COIL\24VDC 12 EA
7 4000588 VALVE\HYD\CART\PROPOR\5WAY 1 EA.
8 4000589 VALVE\CART\CNTRBLNC\2.5:1 6 EA.
9 4000599 VALVE\HYD\CART\COMP\80PSI\5GPM 1 EA.
CA 4000583 VLV\HYD\AUX\BLK\VA2761-15 EA.

6010 Tub Grinder Parts Reference 118




4000584 Hydraulic Auxiliary Valve

119

6010 Tub Grinder Parts Reference



4000584 Hydraulic Auxiliary Valve

Iltem Part No. Name Remarks Qty Uom
1 4000320 VALVE\RELIEF\2000#\ 1 EA
2 4000349 VALVE\HYD\CART\RELIEF\2500 1 EA
3 4000444 VALVE\HYD\SOL\24V\E8\DTZ\ 4 EA
4 4000445 VALVE\CART\VENTED PRESS BLOCK 2 EA
5 4000456 PILOTED THREE WAY SPOOL 4 EA
6 4000510 VLV\HYD\RELIEF\CART\3000 1 EA.
7 4000584 VLV\HYD\TUB;CONV\PS-01561-V VA-01 1 EA.
8 4000590 VLV\PRP\FLOW\CNTRL\2STG\35GPM 2 EA.
9 4000591 VALVE\HYD\SOL\24V\EHPR\DTZ\ 2 EA.
10 4000592 VALVE\HYD\CART\CHECK\CV0820\10P 1 EA.
11 4000593 VALVE\HYD\CART\CHECK\CV1620\5P 1 EA.
12 4000594 VALVE\HYD\CART\COMP\150PSI 1 EA.
13 4000595 VALVE\HYD\CART\3POS,4WAY\OPEN:CENTER 2 EA.
14 4000596 VALVE\HYD\CART\FLO;CNTRL\0.1GPM\FXD\P 1 EA.
R;COMP
15 4000597 VLV\HYD\RELIEF\CART\2250 1 EA.
CA 4000584 VLVA\HYD\TUB;CONV\PS-01561-V VA-01 EA.

6010 Tub Grinder Parts Reference 120







Hydraulic Tube Clamp Assembly

Item Part No. Name Remarks Qty Uom

1-1/4 TUBE | 1-1/4 Tube Clamp EA.

CLAMP
1 3800551 CLAMP\HOSE\1-1/4\4HOLES EA
2 3800552 CLAMP\HOSE\1-1/4\2HOLES EA
3 4800013 BOLT\HEX\5/16X1 EA.
4 3800649 BUSH\RBBR\1TUBE\1-1/40DX1 30mmODX25mmID EA
4 3800650 BUSH\RBBR\TUBE\3/4X1-1/4X1-1/4 30mmODX19mmID EA
4 3800651 BUSH\RBBR\5/8TUBE\1-1/40D 30mmODX16mmID EA
4 3800652 BUSH\RBBR\TUBE\1/2X1-1/4X1-1/4 30mmODX13mmID EA
6 4800603 NUT\STACK\5/16X1-3/4\NC EA
7 4800604 BOLT\STUD\5/16X1-3/8\NC EA
8 3800654 BOLT\CRG\3/4X2\NC\GR5 EA
2-1/4A TUBE | 2-1/4 Tube Clamp EA.

CLAMP
2 3800646 CLAMP\TUBE\2-1/4\2;HOLES EA
3 4800003 BOLT\HEX\3/8X1 EA.
3 4800098 BOLT\HEX\3/8X1-1/4\NC EA.
4 3800647 BUSH\RBBR\1-3/4TUBE\2-1/4 57mmODX44mmID EA
4 3800648 BUSH\RBBR\1TUBE\2-1/40DX1 57mmODX25mmID EA
6 4900153 NUT\STACK\3/8X2-3/4\NC EA
7 4800614 BOLT\STUD\3/8X2\NC EA
8 3800653 HLDR\3/8BOLT\WELDON EA
NS 3800946 CLAMP\TUBE\2\1:HOLE EA
NS 3800947 RBBR\1-1/4TUBE\2-3/160DX1-1/4I1D EA
NS 3800948 CLAMP\TUBE\1\1:HOLE EA

6010 Tub Grinder Parts Reference

122




3900010 Orbit Motor Assembly

6010 Tub Grinder Parts Reference 123



3900010 Orbit Motor Assembly

Item Part No. Name Remarks Qty Uom
1 6200022 KEY\SQ\5/16X1-1/2\HARDEND EA
2 3900011 MTG FLG(2000 SER) EA
3 3900010 MTR\HYD\24\2000\SAE;A Complete Assembly EA
NS 7501005 KIT\SEAL\20000RBIT EA
6010 Tub Grinder Parts Reference 124




3900021 Orbit Motor Assembly

6010 Tub Grinder Parts Reference 125



3900021 Orbit Motor Assembly

Item Part No. Name Remarks Qty Uom
1 6200022 KEY\SQ\5/16X1-1/2\HARDEND EA
2 3900011 MTG FLG(2000 SER) EA
3 3900021 MTR\HYD\8\2000\ Complete Assembly EA
NS 7501005 KIT\SEAL\20000RBIT EA
6010 Tub Grinder Parts Reference 126




6010 Hydraulic Cylinders and Seals

6010 Tub Grinder Parts Reference 127



6010 Hydraulic Cylinders and Seals

Item Part No. Name Remarks Qty Uom
CA 4100175 ORDER 4100352 CYL\HYD\3X36\PARALLEL Discharge Fold Cylinders EA
1 4100103 CYL\HYD\KIT\SEAL\3\1-1/2" ROD EA
CA 4100185 CYL\HYD\3-1/2X8\TIE Tub Cover Cylinders EA
1 4100251 CYL\HYD\SEAL;KIT\3X1-3/8 EA
CA 4100210 CYL\HYD\2X8\1-1/4ARD\WELDED\#8ORB\INLINE | Discharge Swing Cylinders EA.
W_PIN\RAM
1 4100093 CYL\HYD\SEAL;KIT\2 X 8 EA.
CA 4100218 CYL\HYD\3X30\1-1/2ROD\PARALLEL Discharge Lift Cylinders EA
1 4100143 CYL\HYD\SEAL;KIT\3X1-1/2 EA.
CA 4100226 CYL\HYD\2X8\1-1/4RD\WELDED\#8ORB\INLINE | Discharge Swing Cylinders EA.
W_PIN\CTD
1 4100228 SEAL\KIT\2\1-1/4RD\CTD EA.
CA 4100230 CYL\HYD\4X24\W\1-3/4ROD\ Hydraulic Jacks EA
1 4100231 KIT\SEAL\CYL\HYD\4X24\CTD EA
CA 4100234 CYL\HYD\4-1/2X30\1-3/4\CTD Platform Cylinder EA
1 4100223 KIT\SEAL\4-1/2X1-3/4ARD\CTD EA
6010 Tub Grinder Parts Reference 128




Universal Air Brake Parts

129

6010 Tub Grinder Parts Reference



Universal Air Brake Parts

Iltem Part No. Name Remarks Qty Uom
1 2500957 TANK\AIR\2880\2BUNG/1SIDE 1 EA.
2 3800173 FTG\3/8MP\PLUG\HEX 14 EA.
3 3800518 FTG\AIR\1/4AMP\DRAIN\BRS 1 EA
4 3800520 FTG\AIR\1/2COMPX3/8MP\ADPT\BRS\LW 2 EA
5 3800554 FTG\AIR\1/2COMPX3/8MP\90 2 EA
5A 3800776 FTG\AIR\1/2COMPX3/8MP\45D EA
6 3800640 FTG\AIR\3/8FP\BLKHD\BUSH 2 EA
7 3800782 FTG\AIR\3/8COMPX1/4AMP\ADPT\BRS\LW 1 EA
8 3800785 FTG\AIR\3/8COMPRUBX3/8MP\ADPT\LW 6 EA
9 3800786 FTG\BRS\3/8MPX3/8FPX3/8FP 2 EA
10 3800787 FTG\AIR\1/2COMPX1/4AMP\ADPT\BRS\LW 1 EA
11 7500461 GLAD HAND SERVICE 1 EA.
12 7500462 GLAD HAND EMERGENCY 1 EA.
13 AIR3_3010 LEFT-RIGHT REAR EMERGENCY CHAMBER 1 EA.
14 AIR4_3010 LEFT-RIGHT FRONT EMERGENCY CHAMBER 1 EA.

6010 Tub Grinder Parts Reference 130




United States Air Brakes

e
e
= £ 16
13
10
7
15
11
17
%,

S

15 13 (
(@

VALVE AND CHAMBERS

6010 Tub Grinder Parts Reference 131



United States Air Brakes

Item Part No. Name Remarks Qty Uom
CA BRAKES 3010_BRAKES_US_VERSION 1 EA.
2 2500956 VLVA\BRK\FULL FUNC\NON ABS 1 EA
3 3800173 FTG\3/8MP\PLUG\HEX 2 EA.
4 3800441 FTG\3/4MP\PLUG\HEX 1 EA.
5 3800776 FTG\AIR\1/2COMPX3/8MP\45D 1 EA
6 3800782 FTG\AIR\3/8COMPX1/4MP\ADPT\BRS\LW 2 EA
7 3800785 FTG\AIR\3/8COMPRUBX3/8MP\ADPT\LW 12 EA
8 AIR_3 301 | LEFT-RIGHT REAR EMERGENCY CHAMBER 1 EA.
0_1155

9 AIR_4 301 | LEFT-RIGHT FRONT EMERGENCY CHAMBER 1 EA.
0_1155

10 AIR_1 301 | EMERGENCY_SUPPLY 1 EA.
0_1155

11 AIR_2 301 | SERVICE 1 EA.
0_1155

12 AIR_5 301 | SUPPLY TO FRONT EMERGENCY CHAMBERS 1 EA.
0_1155

13 AIR_6_301 | SUPPLY TO REAR EMERGENCY CHAMBERS 1 EA.
0_1155

14 AIR_7_301 | DELIVERY TO FRONT LEFT SERVICE 1 EA.
0_1155 CHAMBER

15 AIR_8 301 | DELIVERY TO FRONT RIGHT SERVICE 1 EA.
0_1155 CHAMBER

16 AIR_9 301 | DELIVERY TO REAR LEFT SERVICE 1 EA.
0_1155 CHAMBER

17 AIR_10_30 | DELIVERY TO REAR RIGHT SERVICE 1 EA.
10_1155 CHAMBER

6010 Tub Grinder Parts Reference 132




Austrailian Air Brakes

©

6010 Tub Grinder Parts Reference 133



Austrailian Air Brakes

6010 Tub Grinder Parts Reference 134



Austrailian Air Brakes

This page intentionally left blank

6010 Tub Grinder Parts Reference 135



Austrailian Air Brakes

Item Part No. Name Remarks Qty Uom

1 2500919 TANK\AIR\2880\1BUNG/2SIDE 1 EA

2 2500939 VALVE\ABS\RV040 2 EA

3 2500957 TANK\AIR\2880\2BUNG/1SIDE 1 EA.

4 3800005 FTG\1/2MP\CLOSE\NIPPLE 2 EA

5 3800010 FTG\3/4AMPX1/2FP\BUSH 2 EA

6 3800173 FTG\3/8MP\PLUG\HEX 2 EA.

7 3800190 FTG\AIR\3/8COMPX3/8COMPX3/8MP\BR; TEE 1 EA

8 3800194 FTG\AIR\3/8COMPX3/8MP\90 1 EA

9 3800281 FTG\1/4AMP\PLUG\ALN 2 EA

10 3800326 FTG\3/8MP\PLUG\ALN 10 EA.

11 3800441 FTG\3/4MP\PLUG\HEX 1 EA.

12 3800518 FTG\AIR\1/4MP\DRAIN\BRS 2 EA

13 3800520 FTG\AIR\1/2COMPX3/8MP\ADPT\BRS\LW 4 EA

14 3800554 FTG\AIR\1/2COMPX3/8MP\90 3 EA

15 3800640 FTG\AIR\3/8FP\BLKHD\BUSH 2 EA

16 3800782 FTG\AIR\3/8COMPX1/4AMP\ADPT\BRS\LW 1 EA

17 3800785 FTG\AIR\3/8COMPRUBX3/8MP\ADPT\LW 12 EA

18 3800786 FTG\BRS\3/8MPX3/8FPX3/8FP 2 EA

19 3800787 FTG\AIR\1/2COMPX1/4AMP\ADPT\BRS\LW 1 EA

20 7500461 GLAD HAND SERVICE 1 EA.

21 7500462 GLAD HAND EMERGENCY 1 EA.

22 AIR_1 301 | EMERGENCY_SUPPLY 1 EA.
0

23 AIR_2_301 | SERVICE 1 EA.
0

24 AIR_3 301 | LEFT-RIGHT REAR EMERGENCY CHAMBER 1 EA.
0

25 AIR_4 301 | LEFT-RIGHT FRONT EMERGENCY CHAMBER 1 EA.
0

26 AIR_5_301 | SUPPLY TO FRONT EMERGENCY CHAMBERS 1 EA.
0

27 AIR_6_301 | SUPPLY TO REAR EMERGENCY CHAMBERS 1 EA.
0

28 AIR_7_301 | DELIVERY TO FRONT LEFT CHAMBER 1 EA.
0

29 AIR_8_301 | DELIVERY TO FRONT RIGHT CHAMBER 1 EA.
0

30 AIR_9_301 | DELIVERY TO REAR LEFT CHAMBER 1 EA.
0

31 AIR_10_30 | DELIVERY TO REAR RIGHT CHAMBER 1 EA.
10

32 AIR_12_30 | SERVICE 1 EA.
10

33 AIR_13_30 | TANK SUPPLY 1 EA.
10

6010 Tub Grinder Parts Reference 136




Austrailian Air Brakes

This page intentionally left blank

6010 Tub Grinder Parts Reference 137



Austrailian Air Brakes

Item Part No. Name Remarks Qty Uom
34 SR38 springbrake valve EA.
3700463 HOSE\AIR\3/8\NYLON\BRK FT
3700464 HOSE\AIR\1/2\ANYLON\BRK FT
3700636 HOSE\AIR\3/8\RUBBER\BRK FT.

6010 Tub Grinder Parts Reference

138




ABS Air Brakes

6010 Tub Grinder Parts Reference 139



ABS Air Brakes

6010 Tub Grinder Parts Reference 140



ABS Air Brakes

This page intentionally left blank

6010 Tub Grinder Parts Reference 141



ABS Air Brakes

Item Part No. Name Remarks Qty Uom

2 2500919 TANK\AIR\2880\1BUNG/2SIDE 1 EA

3 2500932 VALVE\AIR\SPRING\RT4 1 EA

4 2500939 VALVE\ABS\RV040 2 EA

5 2500957 TANK\AIR\2880\2BUNG/1SIDE 1 EA.

6 3800005 FTG\1/2MP\CLOSE\NIPPLE 2 EA

7 3800010 FTG\3/4AMPX1/2FP\BUSH 2 EA

8 3800173 FTG\3/8MP\PLUG\HEX 2 EA.

9 3800190 FTG\AIR\3/8COMPX3/8COMPX3/8MP\BR;TEE 2 EA

10 3800193 FTG\3/4AMPX1/2MP\NPL 1 EA

11 3800194 FTG\AIR\3/8COMPX3/8MP\90 1 EA

12 3800326 FTG\3/8MP\PLUG\ALN 12 EA.

13 3800441 FTG\3/4AMP\PLUG\HEX 1 EA.

14 3800518 FTG\AIR\1/4AMP\DRAIN\BRS 2 EA

15 3800520 FTG\AIR\1/2COMPX3/8MP\ADPT\BRS\LW 4 EA

16 3800554 FTG\AIR\1/2COMPX3/8MP\90 3 EA

17 3800785 FTG\AIR\3/8COMPRUBX3/8MP\ADPT\LW 12 EA

18 AIR_1 301 | EMERGENCY_SUPPLY 1 EA.
0_ABS

19 AIR_2 301 | SERVICE 1 EA.
0_ABS

20 AIR_3 301 | LEFT-RIGHT REAR EMERGENCY CHAMBER 1 EA.
0_ABS

21 AIR_4 301 | LEFT-RIGHT FRONT EMERGENCY CHAMBER 1 EA.
0_ABS

22 AIR_5 301 | SUPPLY TO FRONT EMERGENCY CHAMBERS 1 EA.
0_ABS

23 AIR_6_301 | SUPPLY TO REAR EMERGENCY CHAMBERS 1 EA.
0_ABS

24 AIR_7_301 | DELIVERY TO FRONT LEFT CHAMBER 1 EA.
0_ABS

25 AIR_8 301 | DELIVERY TO FRONT RIGHT CHAMBER 1 EA.
0_ABS

26 AIR_9 301 | DELIVERY TO REAR LEFT CHAMBER 1 EA.
0_ABS

27 AIR_10 30 | DELIVERY TO REAR RIGHT CHAMBER 1 EA.
10_ABS

28 AIR_11 30 | SERVICE 1 EA.
10_ABS

29 AIR_12 30 | SERVICE 1 EA.
10_ABS

30 AIR_13 30 | TANK SUPPLY 1 EA.
10_ABS
3700463 HOSE\AIR\3/8\NYLON\BRK FT
3700464 HOSE\AIR\1/2\NYLON\BRK FT
3700636 HOSE\AIR\3/8\RUBBER\BRK FT.

6010 Tub Grinder Parts Reference 142




Omnex Radio Remote Control

T

CONVEYOR |

6010 Tub Grinder Parts Reference 143



Omnex Radio Remote Control

Item Part No. Name Remarks Qty Uom
5701195 RADIO\TRANSMITTER\OMNEX\T1140\2.4GHZ EA.
5701196 RADIO\RECEIVER\OMNEX\R260\2.4GHZ EA.
5701197 RADIO\ANTNA&CBL\12FT\2.4GHZ EA.
5701198 RADIO\REMOTE\LANYARD EA.
CA 5701194 RADIO\KIT"\OMNEX\TD1140R260 EA

6010 Tub Grinder Parts Reference

144




Optional Air Compressor Assembly

145

6010 Tub Grinder Parts Reference



Optional Air Compressor Assembly

Item Part No. Name Remarks Qty Uom

1 4705964 WALKWAY\DECK\FR\RAD\6010 1 EA.
2 5700226 ENCL\BATT\PLSTC\GRP27 1 EA
3 5700227 BATT\12V\DC 1 EA
4 7500584 COMP\AIR\12HP\GAS 1 EA
NS 5700206 TERM\RING\3/8\4GA 2 EA
NS 5700275 TERM\BATT\UNIVIMARINE 2 EA
NS 5700353 CBL\BATT\RED\#4 10 FT

NS 7501246 REEL\HOSE\AIR\HD\1/2IDX50 1 EA.

6010 Tub Grinder Parts Reference

146




Optional Mill Cover Assembly

6010 Tub Grinder Parts Reference 147



Optional Mill Cover Assembly

Item Part No. Name Remarks Qty Uom
1 4703764 COVER\MILL\3010 1 EA
2 4800649 BOLT\HEX\3/4X3\GR8\NC 5 EA
3 4900160 NUT\FLG\TPLCK\3/4\GR8\NC 5 EA
6010 Tub Grinder Parts Reference 148




Optional Tub Cover Assembly

6010 Tub Grinder Parts Reference 149



Optional Tub Cover Assembly

Item Part No. Name Remarks Qty Uom
1 3800453 FTG\3/4MORX9/16MJIC\90 4 EA.
2 3800483 FTG\3/4AMORX3/4MJICX3/4MJIC\RUN;TEE 2 EA.
3 3800588 FTG\3/4MJICX3/4MJICX3/4MOR\TEE 2 EA
4 4700776 CLMP\HOSE\3/8 11 EA.
5 4702627 FRM\OBI\THROWN\TOP\HD10 1 EA
6 4702628 FRM\OBI\THROWN\SIDE\HD10 1 EA
7 4702633 SCRN\WIRE\FRM\OBJ\THROWN 2 EA
8 4702634 FLAT\CLMP\SCRN\FRM\OBJ\THROWN 5 EA
9 4702635 ANGLE\SCRN\OBJ\THROWN 2 EA
10 4703031 FLAT\CLMP\SCRN\TC\HD10 4 EA
11 4703729 BRKT\LOWER\COVER\TOC 1 EA
12 4704099 BMPR\CNVYR\DISCH 4 EA
13 4705134 OFFSET\CVR\TUB 2 EA
14 4800029 BOLT\HEX\3/8X2-1/2 16 EA
15 4800142 BOLT\HEX\3/8X1-3/4 35 EA.
16 4800146 BOLT\HEX\3/8X2 20 EA.
17 4800601 BOLT\HEX\1X9\NC 2 EA.
18 4800632 BOLT\HEX\1X8\NC\GR5\PLT 2 EA.
19 4801198 SCR\LAG\3/8X1-1/2 8 EA
20 4900002 NUT\HEX\3/8\NC 71 EA.
21 4900015 NUT\NYLCK\1\NC 4 EA.
22 5000001 WASH\FLAT\3/8 71 EA.
23 5000019 WASH\LOCK\3/8 71 EA.
24 5000096 WASH\FLAT\SPCL\13/32X7GAX1-1/20D 55 EA
25 4100185 CYL\HYD\3-1/2X8\TIE 4 EA
CA 4703762 FRM\OBJ\THN\ASSY\SUB\3010 EA.
6010 Tub Grinder Parts Reference 150




Optional Hydraulic Jack Assembly

8

~
=

6010 Tub Grinder Parts Reference

151



Optional Hydraulic Jack Assembly

Iltem Part No. Name Remarks Qty Uom
1 4100230 CYL\HYD\4X24\W\1-3/4ROD\ 2 EA
2 4703637 BRKT\STOP\JCK\HYD 2 EA
3 4703640 CAP\JCKSTND 2 EA
4 4800003 BOLT\HEX\3/8X1 8 EA.
5 4800076 PIN\KLIK\5/16 2 EA.
6 4800469 BOLT\HEX\3/4X1-3/4 8 EA
7 4800632 BOLT\HEX\1X8\NC\GR5\PLT 4 EA.
8 4900127 NUT\TPLCK\1\NC 4 EA.
9 4900139 NUT\TPLCK\3/4\GR8\NC 8 EA.
10 5000019 WASH\LOCK\3/8 8 EA.
11 5800327 CABLE\3/32\COATED\FT 2 EA.
12 5800328 CLAMP\CABLE\PIN 4 EA.

6010 Tub Grinder Parts Reference 152




Optional Magnetic Roller Assembly

6010 Tub Grinder Parts Reference 153



Optional Magnetic Roller Assembly

Iltem Part No. Name Remarks Qty Uom

1 4702852 BRKT\MTG\FR\CHUTE\RLLR\MAGNETIC 2 EA
2 4702871 PIN\HANDLE\MAG\CHUTE\HD-10 2 EA
3 4702876 BRKT\PIN\CHUTE\MAG\HD10 2 EA
4 4703475 BRKT\MNT\FR\CHUTE\RLLR\MAG 1 EA
5 4703476 BRKT\MNT\FR\CHUTE\RLLR\MAG 1 EA
6 4704072 CHUTE\DISCH\RLLR\MAGNETIC Standard 1 EA
6A 4703737 CHUTE\DIS\72"\RLLR\MAG\30 For Track Machine Only 1 EA
7 4800003 BOLT\HEX\3/8X1 8 EA.
8 4800013 BOLT\HEX\5/16X1 9 EA.
9 4800098 BOLT\HEX\3/8X1-1/4\NC 8 EA.
10 4800110 PIN\COT\1/8X3/4 2 EA
11 4900003 NUT\HEX\5/16\NC 4 EA.
12 4900023 NUT\TPLCK\3/8\NC 8 EA.
13 5000001 WASH\FLAT\3/8 20 EA.
14 5000022 WASH\LOCK\5/16 4 EA.
15 5000023 WASH\FLAT\5/16 2 EA.
16 6100064 SCRAPERSPRING 2 EA
17 7501086 RLLR\MAG\8X30\W/SHAFT 1 EA

17A 7501304 BUSH\QDSK\MAGRLLR Bushing Only EA

17B 7501305 SHFT\MAGRLLR\3X30 Shaft Only EA

17C 4705256 SHFT\RLLR\MAG\30 Shaft Only EA
CA 4704709 RLLR\MAG\KIT\8X30\10' EA

6010 Tub Grinder Parts Reference

154




Optional Tub Agitator

6010 Tub Grinder Parts Reference 155



Optional Tub Agitator

Item Part No. Name Remarks Qty Uom
1 4700143 ARM\AGTTR\TUB 2 EA
2 4700265 BRKT\AGTTR\TUB 2 EA
3 4703960 BRKT\ARM\AGTTR\TUB 2 EA
4 4800082 BOLT\HEX\1/2X1-1/2 4 EA.
5 4800106 BOLT\HEX\5/8X1-1/2 6 EA.
6 4800188 BOLT\HEX\1/2X4 2 EA.
7 4900001 NUT\HEX\1/2\NC 6 EA.
8 4900005 NUT\HEX\5/8\NC 6 EA.
9 5000003 WASH\LOCK\5/8 6 EA.
10 5000004 WASH\FLAT\1/2 4 EA.
11 5000006 WASH\LOCK\1/2 6 EA.
CA 4703765 KITAGTTR\TUB\3010\2-SETS\INSTALLED EA.

6010 Tub Grinder Parts Reference 156




Optional Hammer Rod Puller

157

6010 Tub Grinder Parts Reference



Optional Hammer Rod Puller

Iltem Part No. Name Remarks Qty Uom

1 3800453 FTG\3/4MORX9/16MJIC\90 2 EA.
2 3800757 FTG\9/16MORX9/16MJIC\90 2 EA.
3 4000267 UNIT\PWR\24VAW/2QT RSVR 1 EA
3a 7501176 CAP\3/8PT\BRTHR\W/DPSTCK EA.
4 4000303 VALVE\HYD\CART\3POS,4WAY 1 EA.
5 4100030 PIN 1" X 3-1/2" HYD. CYL. 3 EA.
6 4100241 CYL\HYD\2X24\1-1/4ROD 1 EA
7 4703971 BRKT\PULL\ROD 1 EA
8 4703972 SL\BRKT\PULL\ROD 1 EA
9 4703973 CUP\PUSH\ROD 1 EA
10 4703991 DECK\SRVC\RD_PLLR 1 EA
11 4800107 PIN\HAIR\1/8(#9) 10 EA.
12 4800284 PIN\CLEVIS\5/8X3 4 EA
13 4800600 BOLT\EYE\5/8X1-1-3/4\NC\1-3/8EYE\FORGED 1 EA
14 5700635 RELAY\24\W\ for 4000267 1 EA
15 5700640 VALVE\HYD\SOL\24V\DELTROL 2 EA
16 3701586 HOSE\HYD\1/4X60\9/16FJCX7/16FJC Porta Power to cap end hyd cyl 1 EA.
17 3701587 HOSE\HYD\1/4X84\9/16FJCX7/16FJC Porta Power to rod end hyd cyl 1 EA.

6010 Tub Grinder Parts Reference 158




Optional Hammer Rod Puller Schematic - Single Breaker Version

YOLIINNOD L¥14 'SSINUVH HOLOW ININZOV1d3Y 0L H0LS

R ... ¥OLO3NO) CNOY ‘SSINSYH ¥OLON INWDYIdS Z0M0LS. .
HOLOINNOD LYl ' INVONId INTWIOVIdN EoLloss. 1 T i gy VA
~ =i It _ y IS4 i
NA3H0 NIFIO NEERES TR
1 : BAIONTI0S IATYA 0790025
ALk S Ak | 31 |© WA
B pliiy _ VOUVYMUOS
EN R i EL D
YoV Wovie — ] i
HOLOINNOD ONNOY ' INVONS INIWIOVdau6LR00ss | ! : QNLS SONIONIM HOLOW
........................ ST MOV w
| i
] !
w i
ONLS ONNOYE'HOLOW
LLLOLY, i3y ALV S69004S 6115001
SN INVONZd ONY 1Y HOLON dind 521y HOLIMS LOFNO3SI AEALVA 40
1978d0Y 5L80dISS LHYA0L0RaY N 5 QIS INHOV. OL

UOISIaA Joxealg a|buis

L¥900.5 o

ger0Ly

AG3LLYE WO

159

6010 Tub Grinder Parts Reference



Optional Hammer Rod Puller Schematic - Single Breaker Version

Iltem Part No. Name Remarks Qty Uom
4703777 CBL\BATT\30\#4\POS\1/4RING\3/8 RING EA
4703779 CBL\BATT\50\2/0\NEG\1/2RING\3/8 RING EA
4704386 CBL\BATT\30\#4\POS\1/2& 1/4 RING TERMS EA
5700291 BRKR\CRCT\10A\AUTO\TYPE1 EA
5700343 ENCL\BOOT\BRKR\CRCT\RED EA
5700523 DIODE\3AMP EA
5700601 HARN\HYD;ROD;PULLER EA
5700602 STATION\PENDANT\ASSY EA
5700641 BRKR\CRCT\150A\AUTO\SURF EA
CA 4703786 HMMR\ROD\PLLR\KIT\3010 EA

6010 Tub Grinder Parts Reference

160




Optional Hammer Rod Puller Schematic - Installed Pendant

YOLIINNOD L¥14 'SSINUVH HOLOW ININZOV1d3Y 0L H0LS

S ... HOLIINOY GNNOY ‘SS3NKYH YOLOW INWEDY1RN2010LS -
HOLOINNOD LY 4 INVONTd INSWIOV TN eorlols | T w 3mg” _3IAWA
_ =i e _ v 354N g
NA3H0 NIFIO NEERES TR
IR : BAIONTI0S IATYA OY00LS
ALk S Ak | 31 |© WA
B pliiy _ VOUVYMUOS
a3y E w 03 D
YOV oyl — ] i
HOLOINNOD ONNOY 'LNVAN3A INSWIOY 613005 1! m QNLS SONIGNIM SOLOW
........................ [ A 1 s : A O
| i
| w
1 o
0NLS ANNQUE'HOLOW
1115013 =
SSINAYH LNYON3 ONY 3ATVA HOLON dnd L52000F ATEH NSRS LS LT e
1928407 5894/ LUV 08 0YOND 5 ~ J0SINHIVN. OL
0BEHOLY
juepuad pajjeisu] LU T

161

6010 Tub Grinder Parts Reference



Optional Hammer Rod Puller Schematic - Installed Pendant

Item Part No. Name Remarks Qty Uom
4703777 CBL\BATT\30\#4\POS\1/4RING\3/8 RING 1 EA
4703779 CBL\BATT\50\2/0\NEG\1/2RING\3/8 RING 1 EA
4704386 CBL\BATT\30\#4\POS\1/2& 1/4 RING TERMS 1 EA
5700641 BRKR\CRCT\150A\AUTO\SURF 1 EA
5700635 RELAY\24V\ 1 EA
5700640 VALVE\HYD\SOL\24V\DELTROL 2 EA
5700879 HARN\SWITCH\POWER UNIT\W/ROUND PLUG 1 EA
5701102 HARN\MOTOR\POWER UNIT\W/ROUND PLUG for 4000267 1 EA.
for 4000267
5701103 HARN\SWITCH\POWER UNIT\W/FLAT PLUG for | for 4000267 1 EA.
4000267
5701104 HARN\MOTOR\POWER UNIT\W/FLAT PLUG for | for 4000267 1 EA
4000267
CA 4703786 HMMR\ROD\PLLR\KIT\3010 EA

6010 Tub Grinder Parts Reference 162




Optional Grapple Loader Cab

6010 Tub Grinder Parts Reference 163



Optional Grapple Loader Cab

Item Part No. Name Remarks Qty Uom
1 4502575 RAIL\HAND\CAB EA.
2 4703348 SHLD\WIRE\CAB EA
3 4703349 SHLD\WIRE\CAB EA
4 4704427 BRKT\SW\SFTY\CAB\LOADER EA
5 4705040 BRCKT/E-STOP EA
6 4705741 PNL\CNTRL\CAB\LDR EA.
7 4705742 BRKT\PANEL\CAB EA.
8 5700493 SWITCH\LIMIT\B9111E1092 EA
9 7501205 BUMPER\DOCK\HOOD EA
6010 Tub Grinder Parts Reference 164




Optional Grapple Loader Cab Switches and Gauges

6010 Tub Grinder Parts Reference 165



Optional Grapple Loader Cab Switches and Gauges

Item Part No. Name Remarks Qty Uom
1 4502913 SPACER\A6S_DISPLAY\.25 1 EA.
2 4502914 SPACER\AG6S_DISPLAY\7GA 1 EA.
3 4705040 BRCKT/E-STOP 1 EA
4 4705741 PNL\CNTRL\CAB\LDR 1 EA.
5 4705742 BRKT\PANEL\CAB 1 EA.
6 5700028 SWITCH\MAINT\PB\RED\MUSH 1 EA
7 5700329 SWITCH\RCKR\PLUG 2 EA
8 5700333 SWITCH\RCKR\MNT\PNL\MTPL 2 EA.
9 5700448 SWITCH\RCKR\MNT\PNL\MDDL 1 EA
10 5700514 SWITCH\MOM\PB\GRN\1NO 1 EA
11 5700542 SWITCH\RCKR\DPDT\24VUNLIT\1I5AAMOMNTR 1 EA.
Y\W/RAISED BRCKT
12 5701188 DISPLAY\WACHENDORF\A6 1 EA.
13 5701228 KIT\MTG\DISPLAY\WACHENDORF\A6 1 EA.
14 5701235 DSPLY\PREM\CAT 1 EA.

6010 Tub Grinder Parts Reference 166




Optional Grapple Loader Cab Ladder

6010 Tub Grinder Parts Reference 167



Optional Grapple Loader Cab Ladder

Item Part No. Name Remarks Qty Uom
1 4703494 LDDR\CAB\GRPPL EA
2 4703495 PL\STOP\LDDR EA
3 4800933 BOLT\HEX\1-1/4X11\GR5\NC EA
4 4900048 NUT\HEX\1-1/4\NC EA
5 6100048 SPRNG\.2490T\13/161D\1-5/160D\2-3/8LOA EA
6010 Tub Grinder Parts Reference 168




Grapple Stop - Loader Option

6010 Tub Grinder Parts Reference 169



Grapple Stop - Loader Option

Item Part No. Name Remarks Qty Uom
1 4501849 STOP\CYL\GRPPL\1150 EA
2 4800082 BOLT\HEX\1/2X1-1/2 EA.
3 4900001 NUT\HEX\1/2\NC EA.
4 5000006 WASH\LOCK\1/2 EA.
6010 Tub Grinder Parts Reference 170




Hood Loader Power Unit Kit

S1NN

«% ANV SHIHSVM
X201 % ‘S110€
«L X o7 ONILSIX3

SYIHSYM
ND01 .8/€ ANV
$1109 .T X .8/¢€

S1IADVHL 9S7SOLY

I 3dNOI4

'S19USEM 20|
.8/ pue sjjoq | X .8/ (Z) yum | ainbiy ur moys se (9550 1) 18Xoelq 0} (L9Z000+) Hun Jjamod s|quisssy g

"SINU puEe sIaysem ‘s}joq Bunsixs yum | ainbi ul umoys se 1ayoelq Bunsixs o0} (9650 /¥) 18¥oriq 8|quiassy |

« "Suonenyis Aouabiawa ul qes ayj Jamoj 0} pash aq 0} Ajuo siI wajsAs jun samod siy] .-

171

6010 Tub Grinder Parts Reference



Hood Loader Power Unit Kit

3701401 hydraulic hoses

3800757 fittings

3. Assemble (2) fittings (3800757) into power unit ports and connect (2) hydraulic hoses (3701401) to fittings
3800757 as shown.

FIGURE 2

3800966 tee fitting A

3800966 tee fitting B

6010 Tub Grinder Parts Reference

172



Hood Loader Power Unit Kit

4. Assemble (2) tee fittings (3800966) in the locations shown in figure 3. Assemble the hydraulic hose from the top
port on the power unit (see figure 2) to tee fitting A (see figure 3). Then assemble the hydraulic hose from the
bottom port on the power unit (see figure 2) to tee fitting B (see figure 3).

5. Install circuit breaker near starter. Use hole pattern in breaker for guide for drilling holes. Bolt in place. If 60 amp
circuit breaker is in use for a hydraulic hammer rod puller, attach to this auxiliary post instead.

6. Connect wires as shown in drawing.
7. Plug switch pendant into short harness at pump, route cable and switch into loader cab.
8. Filling the reservoir on the power unit only use one quart of oil.

9. Test run cab up and down to verify functions are correct. If switch label is wrong, open switch up and change
output wires so operation matches the switch labels.

10. When this is used to lower the cab, oil from the cylinder goes into the reservoir. If done twice in a row, reservoir

will be overfull and oil will dump out of reservoir. To maintain proper oil level, raise cab with this power unit after
any repairs have been made to the grinder, and go back to normal operation.

HARNESS FOR 4704135 HOOD LOADER POWER UNITKIT

TO STARTER (#) 5700821 MANUAL RESET
112" RING 4 GAUGE CIRCUIT BREAKER 60 AMP PUMP SOLENQID
o BAT 5/16" RING POWER IN

1/4"RING 4 GAUGE | aAuxal / AUXPOST ON CIRCUIT BREAKER

TO PENDANT SWITCH

31" TOTAL LENGTH FOR BOTH CABLES

TOBAT () 318" RING 4 GAUGE

EXISTING WIRE
5700016 XISTING WIRES 5118" RING MOTOR GROUND
BATTERY DISCONNECT
ALREADY ON MACHINE AUXILIARY
POWER UNIT
(4000267)

6010 Tub Grinder Parts Reference 173



Hood Loader Power Unit Kit

Iltem Part No. Name Remarks Qty Uom
1 0501045 INSTR\KIT'UNIT\POWER\HOODLOADER 1 EA.
2 3701401 HOSE\HYD\1/4X30\7/16FJICX9/16FJIC 2 EA.
3 3800757 FTG\9/16MORX9/16MJIC\90 2 EA.
4 3800966 FTG\7/16FJICSX7/16MJICX7/16MJIC\RUN;TEE 2 EA
5 4000267 UNIT\PWR\24V\W/2QT RSVR 1 EA
6 4705016 CBL\BATT\60\#4\POS\1/2RING\1/4 RING 1 EA
7 4705017 CBL\BATT\372\#4\POS\3/8RING\1/4 RING 1 EA
8 4705018 CBL\BATT\372\#4\NEG\3/8RING\1/4 RING 1 EA.
9 4705456 BRKT\UNIT\POWER\HOODLOADER 1 EA
10 4800003 BOLT\HEX\3/8X1 2 EA.
11 4800277 BOLT\HEX\1/4X1 2 EA.
12 4900084 NUT\TPLCK\1/4\NC 2 EA.
13 5000019 WASH\LOCK\3/8 2 EA.
14 5700821 BRKR\CRCT\60A\MAN;RESET\SURF 1 EA
CA 4704135 UNIT\POWER\KIT\'HOOD_LOADER EA

6010 Tub Grinder Parts Reference 174




& DURATECH®
(earvivgfhe Wey for o Beffer Tomorrop




& DURATECH'
601 "'Tub Grinder

Includes Track Option

Parts Reference - Track Machine

This reference section containes the parts that are specific to the 6010 Track machine.

6010 Track Frame and Fuel Tank 175
6010 Track Control Panel 177
6010 Track Optional Short Discharge Conveyor Assembly 181

4000207 - Hydraulic Tub Valve 189
4000208 - Hydraulic Conveyor Valve 191
4000210 - Hydraulic Auxiliary Valve 193

4000211 - Hydraulic Manifold Block Valve 195
4000249 Center Sections 197
4000249 Tie-Rod and End Section 199
6010 Track Hydraulic Tank Assembly 201
6010 Track HPTO Clutch Hydraulics 205
6010 Track Clutch Tank Hydraulics 207
6010 Track Auger Hydraulics 209
6010 Track LH Track Pump Hydraulics 211
6010 Track RH Track Pump Hydraulics 213
6010 Track Gear Pump Auxiliary/Tub Hydraulics 215
6010 Track Auxiliary Valve Hydraulics 217
6010 Track Tub Drive Valve Hydraulics 219
6010 Track Tub Drive / Tub Tilt Cylinder Hydraulics 221

6010 Track Front Tube Lines Hydraulics 223
6010 Track Conveyor Valve Hydraulics 225
6010 Track Shift Valves Hydraulics 227
6010 Track - Rh Track Motor Hydraulics 229
6010 Track - LH Track Motor Hydraulics 231

6010 Track Control Valves Hydraulics 233

6010 Track Optional Short Discharge Conveyor - Lift Cylinder Hydraulics ........235
6010 Track Optional Short Conveyor Discharge - Orbit Motor Hydraulics ........237
5700772 - R160/D180 Track Radio Harness 244
5700773 - Track Machine Radio Harness - omnex T300 R160 D180 ........ceessssocene 245




6010 Track Frame and Fuel Tank

6010 Tub Grinder Parts Reference 175



6010 Track Frame and Fuel Tank

Iltem Part No. Name Remarks Qty Uom
1 0900130 TRACK\CAT\320L 1 EA.
2 3800008 FTG\1/2MPX1/2FP\90\ST;EL 2 EA
3 3800086 FTG\1/2MPX1-1/2\NPL 1 EA
4 3800165 FTG\1/2FPX1/2FP\90 1 EA
5 3800322 FTG\1/2FP\CPLG\LW 1 EA
6 3800360 FTG\1/2MP\PLUG\HEX 1 EA
7 3800691 FTG\AIR\1/2MPX1/2PSHLCK\BRASS 2 EA
8 3800706 FTG\7/8MJICX1/2FP\BULKHEAD 1 EA
9 4000193 VALVE\BALL\1/2\LW\BRS 1 EA
10 4703108 TUBE\FILLMINNER\FUEL 1 EA
11 4703481 TANK\FUEL 1 EA
12 4703482 PIPE\RETURN\TANK\FUEL 1 EA
13 4703483 TUBE\SUCTION\TANK\FUEL 1 EA
14 4703484 PL\SKID\3010T 1 EA
15 4703491 PL\SKID\3010T 1 EA
16 4704608 LDDR\SERV\RTR 1 EA
17 4704609 EXT\STEP\RAD\PLTFRM 1 EA
18 4800003 BOLT\HEX\3/8X1 11 EA.
19 4800082 BOLT\HEX\1/2X1-1/2 6 EA.
20 4800098 BOLT\HEX\3/8X1-1/4\NC 24 EA.
21 4900001 NUT\HEX\1/2\NC 6 EA.
22 4900002 NUT\HEX\3/8\NC 35 EA.
23 5000001 WASH\FLAT\3/8 60 EA.
24 5000004 WASH\FLAT\1/2 12 EA.
25 5000006 WASH\LOCK\1/2 6 EA.
26 5000019 WASH\LOCK\3/8 35 EA.
27 7500811 CAP\FUEL\LOW_PRESS_RELIEF 1 EA
28 7501568 GAUGE\FUEL\SENDING\19" 1 EA
6010 Tub Grinder Parts Reference 176




6010 Track Control Panel

24

1T,
Y E

6010 Tub Grinder Parts Reference 177



6010 Track Control Panel

Item Part No. Name Remarks Qty Uom
1 4300034 CONTROL BOX 1 EA
2 4501543 BRKT\GOV 1 EA
3 4502759 DOOR\PANEL\CNTRL 1 EA
4 4502760 WNDW\PANEL\CNTRL 1 EA
5 4705131 PRICE ON REQUEST 2 EA
6 4705836 FRM\PANEL\CNTRL 1 EA.
7 4706066 PNL\CNTRL\MACHINE 1 EA.
8 4800024 BOLT\HEX\1/4X3/4 2 EA.
9 4800166 SCR\CSK\ALN\5/16X1\NC 8 EA
10 4800301 SCR\FLG\SERR\1/4X3/4\NC 2 EA.
11 4900142 NUT\TPLCK\5/16\NC 8 EA.
12 4900169 NUT\HEX\MB\METRIC\1.25 8 EA
13 5000022 WASH\LOCK\5/16 8 EA.
14 5700028 SWITCH\MAINT\PB\RED\MUSH 1 EA
15 5700230 BOX\CNTRL\SAFETY SHUTDOWN 1 EA
16 5700289 ENCL\BRKR\CRCT\7-POLE 1 EA
17 5700328 SWITCH\RCKR\MNT\PNL\SNGL 2 EA.
18 5700329 SWITCH\RCKR\PLUG 2 EA
19 5700333 SWITCH\RCKR\MNT\PNL\MTPL 12 EA.
20 5700504 RELAY\POWR\24V\SPST\W/DIO 1 EA
21 5700506 GAUGE\HOUR\RESET 2 EA
22 5700510 BOOT\DUST\PUSBUTTON 1 EA
23 5700542 SWITCH\RCKR\DPDT\24VUNLIT\1I5AAMOMNTR 3 EA.
Y\W/RAISED BRCKT
24 5700543 SWITCH\RCKR\DPDT\24V\2LIT\15A\LATCH\W/ 1 EA
RAISED BRACKET
25 5700544 SWITCH\RCKR\DPDT\24V\1LIT\15A\LTCH&MO 5 EA
MW/RAISED BRCKT
26 5700545 SWITCH\RCKR\DPST\24V\2LIT\15A\LATCH\W/R 3 EA
AISED BRACKET
27 5700594 LIGHT\STROBE\BLUE\12-80VDC 1 EA
28 5700652 SWITCH\BUTTON\PUSH 1 EA
29 5700747 LIGHT\WHT\10-30V\LED 1 EA
30 5701003 RADIO\RECEIVER\OMNEX\R160\5700633 1 EA
31 5701004 RADIO\RECEIVER\OMNEX\D180\5700633 1 EA
32 5701187 PANEL\KEY;SWITCH\CAT 1 EA.
33 5701258 CNTRLLR\UNIT\MSTR\ADVA\HPTO14&15FX 1 EA
34 7500124 GRMT\RBBR\1X9/32IDX3/16T 2 EA
35 7500706 GAUGE\FUEL\24V 1 EA
36 7500907 LATCH\COMP\HD 1 EA

6010 Tub Grinder Parts Reference 178




6010 Track Control Panel

This page intentionally left blank

6010 Tub Grinder Parts Reference 179



6010 Track Control Panel

Iltem Part No. Name Remarks Qty Uom
37 7500918 HINGE\BOLT-ON\BLACK EA
38 7501392 HINGE\BOLT-ON\270DEG\4-BLT\BLK EA
39 7501393 STOP\WIND\DR\PNL EA
CA 4705937 PNL\CNTRL\ASSY\6010T EA.
NS 6500620 DECAL\PANEL\CNTRL\6010T EA.
6010 Tub Grinder Parts Reference 180




6010 Track Optional Short Discharge Conveyor Assembly

SEE DETAILA

SEE DETAIL B

A
bl

T , e // ‘\\
% 7\\);%;

pa /
18/ /i
/ 7,
ﬂ\ c‘—\_ /
11/
Y s/
177 F
WK
N1

6010 Tub Grinder Parts Reference 181



6010 Track Optional Short Discharge Conveyor Assembly

55

—
~

DETAIL A
SCALE 9/128

6010 Tub Grinder Parts Reference 182



6010 Track Optional Short Discharge Conveyor Assembly

o
o R

DETAIL B
SCALE 9/128

6010 Tub Grinder Parts Reference 183



6010 Track Optional Short Discharge Conveyor Assembly

Iltem Part No. Name Remarks Qty Uom
1 1000054 SPKT\60\B\18\1-1/4\5/16KW 1 EA
2 1000081 SPKT\60\B\18\1-1/2\3/8KW 1 EA
3 1100064 CHAIN\60DBL\CL 1 EA.
4 1100066 CHAIN\60ODBL\17 1 EA
5 1700214 BELT\CNVYR\30\3010T04 1 EA
6 2000303 BRG\FLG\1-1/2\BOLT 2 EA
7 2000320 BRG\TUU\1-1/2\W-ECC\BSEAL 2 EA
8 3900010 MTR\HYD\24\2000\SAE;A 1 EA
9 4501373 FRM\SWIVEL\CNVYR\DISCH 1 EA
10 4501381 PIN\PIVOT\CNVYR\SWING 1 EA
11 4501765 PIN\PIVOT\CNVYR\DISCH 2 EA
12 4700776 CLMP\HOSE\3/8 2 EA.
13 4701528 BRKT\ADJ\TRACKING\CNVYR\DISCH 1 EA
14 4701529 HOOK\ROD\ADJ\BELT\CNVYR\DISCH 1 EA
15 4702203 BRKT\MTR\DRV\CNVYR 1 EA
16 4702204 STRAP\REINFRC\GUIDE\BRG\CNVYR 2 EA
17 4702205 BOLT\ADJ\RLLR\DRV\CNVYR 2 EA
18 4702206 GUARD\SPKT\CPLG\DRV\CNVYR 2 EA
19 4702473 SCRPR\BELT\CNVYR\DISCH 2 EA
20 4702715 PIN\LOCK\CNVYR\DISCH 2 EA
21 4703435 RLLR\IDLER\41-1/2X8\CNVYR\DISCH 1 EA
22 4703437 RLLR\DRV\42-1/2X8\CNVYR\DIS 1 EA
23 4703438 FRM\SCRPR\BELT\CNVYR\DISCH 1 EA
24 4703443 FLT\DBL\SCRPR\CNVYR\DISCH 2 EA
25 4703444 FLAT\SCRPR\PLASTIC\CNVYR\DISCH 2 EA
26 4703486 CNVYR\DISC\3010T 1 EA
27 4703487 BRKT\CHUTE\DISCH 2 EA
28 4703488 TUBE\SPCR\HINGE\CVR\CNVYR 2 EA
29 4703490 PL\STOP\CONV 2 EA
30 4703626 BSHNG\SLIDR\CVR\CNVYR\DISCH 2 EA
31 4703882 SHLD\CNVYR\DSCHR 1 EA
32 4703883 CVR\SHLD\CNVYR\DSCHR 1 EA
33 4703885 CVR\CNVYR\DSCHR 1 EA
34 4703896 PIN\SHLD\CNVYR\DSCHR 2 EA
35 4703900 HPPR\CNVYR\DISCH 2 EA
36 4704208 BRKT\CHUTE\CNVYR\BELLY 2 EA
37 4704209 BRKT\CHUTE\CNVYR\BELLY 1 EA
38 4704619 PL\STOP\CONW\3.2M 1 EA

6010 Tub Grinder Parts Reference 184




6010 Track Optional Short Discharge Conveyor Assembly

This page intentionally left blank

6010 Tub Grinder Parts Reference 185



6010 Track Optional Short Discharge Conveyor Assembly

Iltem Part No. Name Remarks Qty Uom
39 4800003 BOLT\HEX\3/8X1 12 EA.
40 4800018 BOLT\HEX\1/2X1-1/4 6 EA.
41 4800034 BOLT\HEX\3/8X1-1/2 2 EA.
42 4800053 BOLT\CRG\3/8X1\NC 18 EA.
43 4800079 BOLT\HEX\5/8X2-1/2 1 EA.
44 4800098 BOLT\HEX\3/8X1-1/4\NC 10 EA.
45 4800101 BOLT\HEX\1/4X2-1/2 2 EA.
46 4800114 BOLT\HEX\1/2X2 2 EA.
47 4800152 BOLT\HEX\3/8X4-1/2 1 EA
48 4800173 BOLT\HEX\3/4X4-5/8 2 EA
49 4800178 BOLT\HEX\1/2X1-3/4 8 EA.
50 4800203 PIN\COT\5/32X2 4 EA.
51 4800267 PIN\RLLD\1/4X1-3/4 2 EA
52 4800546 BOLT\HEX\1X5\NC 2 EA
53 4800580 BOLT\HEX\3/8X7 2 EA
54 4800592 BOLT\HEX\1/2X3-1/4 2 EA.
55 4900001 NUT\HEX\1/2\NC 16 EA.
56 4900002 NUT\HEX\3/8\NC 30 EA.
57 4900005 NUT\HEX\5/8\NC 4 EA.
58 4900009 NUT\HEX\1/4\NC 2 EA.
59 4900012 NUT\TPLCK\5/8\NC 2 EA.
60 4900014 NUT\TPLCK\1/2\NC 4 EA.
61 4900023 NUT\TPLCK\3/8\NC 1 EA.
62 4900082 NUT\INSERT\3/8\.027X.150GR 4 EA
63 4900083 NUTVINSERT\3/8\.LONG\0.15-0.312\(.418/CD) 8 EA
64 4900110 NUT\FLG\SERR\5/8\NC 2 EA.
65 4900127 NUT\TPLCK\1\NC 2 EA.
66 4900139 NUT\TPLCK\3/4\GR8\NC 2 EA.
67 5000001 WASH\FLAT\3/8 4 EA.
68 5000002 WASH\FLAT\5/8 6 EA.
69 5000004 WASH\FLAT\1/2 10 EA.
70 5000005 WASH\FLAT\3/4 2 EA.
71 5000006 WASH\LOCK\1/2 16 EA.
72 5000014 WASH\FLAT\1 2 EA.
73 5000019 WASH\LOCK\3/8 44 EA.
74 5000040 WASH\BUSH;MACH\1 2 EA
75 5700317 LAMP\HALOGEN\\X6\24V 2 EA
76 5800619 JACK\RATCHET\20\CLOSED 2 EA
6010 Tub Grinder Parts Reference 186




6010 Track Optional Short Discharge Conveyor Assembly

This page intentionally left blank

6010 Tub Grinder Parts Reference 187



6010 Track Optional Short Discharge Conveyor Assembly

Iltem Part No. Name Remarks Qty Uom
77 6100048 SPRNG\.2490T\13/161D\1-5/160D\2-3/8LOA EA
78 6200007 Order 6200021 EA
79 8900107 PIN\1\3-5/8 EA.
80 4100203 CYL\HYD\3X24\1-1/2ROD EA
6010 Tub Grinder Parts Reference 188







4000207 - Hydraulic Tub Valve

Item Part No. Name Remarks Qty Uom
CA 4000207 VLV\HYD\TUB\BLK\MFLD EA
2 4000229 VALVE\HYD\SOL\24V\635\W/D\WPEND EA
3 4000296 VALVE\HYD\CART\3POS,4WAY\OPEN CENTER EA
4 4000320 VALVE\RELIEF\2000#\ EA
5 4000445 VALVE\CART\VENTED PRESS BLOCK EA
6 4000456 PILOTED THREE WAY SPOOL EA
6010 Tub Grinder Parts Reference 190







4000208 - Hydraulic Conveyor Valve

Item Part No. Name Remarks Qty Uom
CA 4000208 VLVAHYD\CNVYR\BLK\MFLD EA
2 4000229 VALVE\HYD\SOL\24V\635\W/D\WPEND EA
3 4000241 VALVE\HYD\CART\2POS EA
4 4000242 VALVE\HYD\RELIEF\CART\2000PS| EA
6010 Tub Grinder Parts Reference 192







4000210 - Hydraulic Auxiliary Valve

Item Part No. Name Remarks Qty Uom
CA 4000210 VLVAHYD\AUX\BLK\MFLD EA
2 4000228 VALVE\HYD\CART\3POS,4WAY\MOTOR EA
CENTER

3 4000229 VALVE\HYD\SOL\24\\635\W/D\WPEND EA

4 4000230 VALVE\HYD\PILOT\PISTON EA

5 4000231 VALVE\HYD\CART\CHECK\CV0820\100P EA

6 4000233 VALVE\HYD\CART\2POS,3WAY EA

7 4000305 VALVE\HYD\SOL\20V\635\W/D\WPEND EA

8 4000313 VALVE\CART\CNTRBLNC\3:1 EA

9 4000405 VLV\HYD\RELIEF\CART\2800 EA
4000433 VALVE\SEAL\KIT\SZ12\CART Seal Kit for 4000405 EA

10 4000406 VLV\HYD\RELIEF\CART\2250 EA
4000298 VALVE\SEAL\KIT\SZ10\CART Seal Kit for 4000406 EA

11 4000435 VALVE\CART\DIVIDER\5GPM EA
4000436 VALVE\SEAL\KIT\SZ16\CART Seal Kit for 4000435 EA

6010 Tub Grinder Parts Reference 194







4000211 - Hydraulic Manifold Block Valve

Item Part No. Name Remarks Qty Uom
CA 4000211 VLV\HYD\AUX\BLK\MFLD\TOC 1 EA
2 4000228 VALVE\HYD\CART\3POS,4WAY\MOTOR 2 EA
CENTER
3 4000229 VALVE\HYD\SOL\24\V\635\W/D\WPEND 4 EA
4 4000230 VALVE\HYD\PILOT\PISTON 2 EA
5 4000231 VALVE\HYD\CART\CHECK\CV0820\100P 4 EA

6010 Tub Grinder Parts Reference 196




4000249 Center Sections

{odwexa)
ww g’} @ uonauisal jojid

9

0eL @
[{¥g)
25 S0P

9] st

5 e

op-U

197

6010 Tub Grinder Parts Reference



4000249 Center Sections

Item Part No. Name Remarks Qty Uom
4000341 VALVE\HYD\CART&SOL\PRPTNL Includes-16, 18 and 19 EA
16 PNNA Cartridge, Solenoid & Seals EA.
18 PNNA Screws EA.
19 PNNA Orifice Note-Replacement orifice is not EA.
the same size as the original
orifice. Reuse original orifice if
possible.
4000401 VALVE\HANDLE\CLAMP\L9OLS Includes 31, 32 and 33 EA.
31 PNNA Screw EA.
32 PNNA Clamp EA.
33 PNNA Lever EA.
4000488 VALVE\HYD\KIT\SEAL\CAR&SOL\PRPRTNL Includes 13, 14 and 15 EA.
13 PNNA O-ring EA.
14 PNNA O-ring EA.
15 PNNA O-ring EA.
4000489 VALVE\HYD\KIT\SEAL\CAR\END;SECTION Includes 9, 10, 11, 12, and 17 EA
9 PNNA O-ring EA.
10 PNNA Seal EA.
11 PNNA O-ring EA.
12 PNNA O-ring EA.
17 PNNA O-ring EA.
4000490 VALVE\HYD\KIT\SEAL\COMPENSATOR Includes 5, 6, 7, and 8 EA.
5 PNNA O-ring EA.
6 PNNA O-ring EA.
7 PNNA O-ring EA.
8 PNNA O-ring EA.
4000494 VALVE\HYD\KIT\SEAL\ECH END I2n9cludes 21, 22, 25, 26, 27, 28 and EA.
21 PNNA Plug EA.
22 PNNA Nut EA.
25 PNNA O-ring EA.
26 PNNA Seal EA.
27 PNNA O-ring EA.
28 PNNA Seal EA.
29 PNNA O-ring EA.
6010 Tub Grinder Parts Reference 198




4000249 Tie-Rod and End Section

To be tightened in 3 steps: 10 Nm, 30 Nm, 45 Nm /’,

Cl4s

6010 Tub Grinder Parts Reference 199



4000249 Tie-Rod and End Section

Item Part No. Name Remarks Qty Uom
4000491 VALVE\HYD\KIT\SEAL&STRAINER EA.
15 PNNA Strainer Note-The strainer can be removed EA.
and flushed to remove
contaminants. If it is damaged,
replace the strainer.
16 PNNA Spacer EA.
17 PNNA Spring EA.
18 PNNA Plug EA.
4000492 VALVE\HYD\KIT\BETWEEN SECITONS EA.
S PNNA O-ring EA.
4 PNNA O-ring EA.
5 PNNA O-ring EA.
6 PNNA O-ring EA.
7 PNNA O-ring EA.
6010 Tub Grinder Parts Reference 200




6010 Track Hydraulic Tank Assembly

83

SEE DETAIL A

6010 Tub Grinder Parts Reference 201



6010 Track Hydraulic Tank Assembly

6010 Tub Grinder Parts Reference 202



6010 Track Hydraulic Tank Assembly

89

/% é’

%///’////// f/m

6010 Tub Grinder Parts Reference 203



6010 Track Hydraulic Tank Assembly

Part No. Name Remarks
13 3800453 FTG\3/4AMORX9/16MJIC\90 EA.
17 3800490 FTG\3/AMOR\PLUG\HEX EA.
18 3800497 FTG\1-5/16FJICX1-5/16MJICX1- EA
5/16MJIC\RUN;TEE
24 3800537 FTG\3/4AMORX3/4MJIC\90 EA.
51 3800801 FTG\1-7/8MORX1-5/16MJIC\ST EA
56 3800806 FTG\1-5/16MJICX1-5/16FJIC\45 EA
78 4400043 FILTER\HYDRAULIC\RETURN\IN-TANK EA
ELEMENT 4400074
4400074 FLTR\ELMT\10MIC\INTANK EA
85 4705307 TANK\OIL EA
95 3701529 HOSE\HYD\1X198\1-5/16FJICX1-5/16FJIC\90 T PORT RH CONTROL VALVE EA.
TO RUN RIGHT FILTER TEE
96 3701530 HOSE\HYD\1X198\1-5/16FJICX1-5/16FJIC T PORT LH CONTROL VALVE EA.
TO BRANCH RIGHT FILTER TEE
103 3701506 HOSE\HYD\2X32\2-1/2FJIC\2-1/2FLGX2- LH PUMP SUCTION PORT TO EA
1/2BARB\HE\W\FRRL\CODE®61\90 RH HYD TANK BALL VALVE
104 3701506 HOSE\HYD\2X32\2-1/2FJIC\2-1/2FLGX2- RH PUMP SUCTION PORT TO EA
1/2BARB\HE\W\FRRL\CODE61\90 LH HYD TANK BALL VALVE
108 3701233 HOSE\HYD\3/8X140\9/16FJIC LH TRACK MOTOR CASE DRAIN EA
TO LH TANK PORT
112 3701535 HOSE\HYD\3/8X146\9/16FJIC RH TRACK MOTOR CASE EA.
DRAIN TO RH TANK PORT
113 3701536 HOSE\HYD\1/2X35\3/4FJICS LH PUMP CASE DRAIN TO LH EA.
TANK PORT
114 3701011 HOSE\HYD\1/2X31\3/4FJICSX3/4FJIC90 RH PUMP CASE DRAIN TO RH EA
TANK PORT
117 3701538 HOSE\HYD\1X158\1-5/16FJICX1-5/16FJIC\90 COOLER BULKHEAD TO LH EA.
FILTER
118 3701539 HOSE\HYD\3/8X85\9/16FJIC TUB DRIVE CASE DRAIN TO LH EA.
TANK PORT
162 3701544 HOSE\HYD\1-1/4X92\1-5/8FJICX1/5/8FJIC\90 TANK TO GEAR PUMP SUCTION EA.
PORT
163 3701545 HOSE\HYD\1-1/4X74\1-5/8FJICX1/5/8FJIC\90 TANK TO GEAR PUMP SUCTION EA.
PORT
252 3701507 HOSE\HYD\2X15.5\2-1/2FJICX2-1/2FJIC HYD TANK TO BALL VALVE EA
253 3701507 HOSE\HYD\2X15.5\2-1/2FJICX2-1/2FJIC HYD TANK TO BALL VALVE EA
254 3800724 VALVE\BALL\2\2-1/2FOR\1/4 TURN\W/LOCK EA
255 3800752 FTG\2-1/2MORX2-1/2MJIC\ST EA.
256 3800740 VALVE\BALL\1-1/2\1-7/8FOR\1/4 TURN\W/LOCK EA
257 3800808 FTG\1-7/8MORX1-5/8MJIC\ST EA
258 3800928 FTG\1-7/8MORX1-7/8MOR\90 EA

6010 Tub Grinder Parts Reference




6010 Track HPTO Clutch Hydraulics

7]
." /’

S
ez

S0 ) M
TS /4’/

L

6010 Tub Grinder Parts Reference 205



6010 Track HPTO Clutch Hydraulics

Item Part No. Name Remarks Qty Uom

1 0900193 CLUTCH\FLEX\HPTO14DF3 EA

31 3800668 FTG\1-1/16MJICX3/4MOR\ADP EA

43 3800756 CLMP\FLANGE\SPLIT\#61\-32 EA

120 3701515 HOSE\HYD\3/4X90\1-1/16FJC90X1-1/16FJC CLUTCH PORT OF VALVE TO EA.
CLUTCH

121 3701516 HOSE\HYD\3/4X63\1-1/16FJC90X1-1/16FJC LUBE PORT OF VALVE TO EA.
CLUTCH

124 3701525 HOSE\HYD\2X37.5\2-1/2FJCX2C61FLANGE CLUTCH CASE DRAIN TO EA.

CLUTCH TANK

6010 Tub Grinder Parts Reference

206




6010 Track Clutch Tank Hydraulics

9¢ 1

691

0¢1

207

6010 Tub Grinder Parts Reference



6010 Track Clutch Tank Hydraulics

Item Part No. Name Remarks Qty Uom

11 3800427 FTG\1-1/4AMPX1FP\BUSH EA

15 3800467 FTG\1-5/16MJICX1IMP\ST\SOLID EA

20 3800527 FTG\7/8MORX1-1/16MJIC\ST EA

23 3800535 FTG\7/8MORX1-1/16MJIC\90 EA

25 3800541 FTG\1-1/16MJICX3/4MP\90 EA

31 3800668 FTG\1-1/16MJICX3/4MOR\ADP EA

32 3800669 FTG\MORXMJIC\45 EA

41 3800753 FTG\2-1/2MJICX2MP\ST\SOLID EA

89 7500876 TANK\HYD\15G\15-1/2X> EA

120 3701515 HOSE\HYD\3/4X90\1-1/16FJC90X1-1/16FJC CLUTCH PORT OF VALVE TO EA.
CLUTCH

121 3701516 HOSE\HYD\3/4X63\1-1/16FJC90X1-1/16FJC LUBE PORT OF VALVE TO EA.
CLUTCH

122 3701523 HOSE\HYD\3/4X23.5\1-1/16FJCX1-1/16FJC FILTER TO PUMP PORT OF EA.
VALVE

123 3701526 HOSE\HYD\1X63\1-5/16FJICX1-5/16FJIC\45 SUCTION PORT PUMP TO EA.
CLUTCH TANK

124 3701186 PRICE ON REQUEST CLUTCH CASE DRAIN TO EA
CLUTCH TANK

125 3701527 HOSE\HYD\3/4X164\1-1/16FJICX1-1/16FJIC TO COOLER PORT OF VALVE EA.
TO BULKHEAD

126 3701527 HOSE\HYD\3/4X164\1-1/16FJICX1-1/16FJIC FROM COOLER PORT OF EA.
VALVE TO BULKHEAD

129 3701419 HOSE\HYD\3/4X18\1-1/16FJICX1-1/16FJIC\90 TANK PORT OF VALVE TO EA.
CLUTCH TANK

164 4703395 TANK\HYD\15G\HPTO\3010 EA

169 4704724 PAD\TANK\HYD\CLUTCH EA

6010 Tub Grinder Parts Reference 208




6010 Track Auger Hydraulics

6010 Tub Grinder Parts Reference 209



6010 Track Auger Hydraulics

Part No. Name Remarks
1 3800279 FTG\1-1/16MORX1-1/16MJIC\90 EA
2 3800462 FTG\1-1/16NUTFJICS EA
3 3800463 FTG\1-1/16MORX1-1/16MJICX1- EA
1/16MJIC\RUN;TEE
4 3800527 FTG\7/8MORX1-1/16MJIC\ST EA
5 3800535 FTG\7/8MORX1-1/16MJIC\90 EA
6 3800542 FTG\1-1/16FJICX9/16MJIC\ADPT EA
7 3800551 CLAMP\HOSE\1-1/4\4HOLES EA
8 3800669 FTG\MORXMJIC\45 EA
9 3800708 FTG\1-1/16FJIC\CAP EA
10 3800723 FTG\1-1/16MJICX1-1/16MJICX1-1/16MJIC\TEE EA
11 3800759 FTG\9/16FJICSX9/16MJICX9/16MJIIC\RUN;TEE EA
12 3800762 FTG\7/16MORX9/16MJIC\90 EA
13 3900005 MTR\HYD\14.9\2000\SAE;A EA
14 4000208 VLV\HYD\CNVYR\BLK\MFLD EA
15 3701393 PRICE ON REQUEST OUTSIDE LOWER TUBELINE EA
MAINFRAME TO LOWER
DISHARGE CONVEYOR
TUBELINE
16 3701394 PRICE ON REQUEST INSIDE LOWER TUBELINE EA
MAINFRAME TO LOWER PORT
TEE CONVEYOR RUN VALVE
17 3701395 PRICE ON REQUEST UPPER PORT CONVEYOR RUN EA
VALVE TO LEFT ORBIT MOTOR
FRONT PORT
18 3701396 HOSE\HYD\3/4X16\1-1/16FJC90X1-1/16FJC LEFT ORBIT MOTOR BACK EA
PORT TO RIGHT ORBIT MOTOR
BACK PORT
19 3701397 PRICE ON REQUEST RIGHT ORBIT MOTOR FRONT EA
PORT TO OUTSIDE TUBELINE
MAINFRAME
20 3701157 HOSE\HYD\3/8X15\9/16FJIC45X9/16FJICS RIGHT ORBIT MOTOR CASE EA
DRAIN TO LEFT ORBIT MOTOR
CASE DRAIN TEE
21 3701398 PRICE ON REQUEST LEFT ORBIT MOTOR CASE EA
DRAIN TEE TO CONVEYOR RUN
VALVE BOTTOM PORT TEE
22 3700685 TUBE\STL\3/4X78\FIJCXFJC EA
23 3700685 TUBE\STL\3/4X78\FIJCXFJC EA

6010 Tub Grinder Parts Reference




6010 Track LH Track Pump Hydraulics

113

6010 Tub Grinder Parts Reference 211



6010 Track LH Track Pump Hydraulics

Iltem Part No. Name Remarks Qty Uom
2 2001046 SEAL\O-RING EA
34 3800696 FTG\7/8MORX3/4MJIC\90 EA.
42 3800755 CLMP\FLANGE\SPLIT\#61\-16 EA
43 3800756 CLMP\FLANGE\SPLIT\#61\-32 EA
47 3800762 FTG\7/16MORX9/16MJIC\90 EA
72 4200190 PUMP\HYD\3.8\LOAD;SENSE\RH EA
75 4200098 COVER\PUMP\APAD EA
101 3701057 HOSE\HYD\1X180\1- P PORT LH CONTROL VALVE EA
5/16FJIC\1IFLGX1BARB\HE\W\FRRL\CODE61 TO LH PUMP
103 3701506 HOSE\HYD\2X32\2-1/2FJIC\2-1/2FLGX2- LH PUMP SUCTION PORT TO EA
1/2BARB\HE\W\FRRL\CODE®61\90 RH TANK PORT BALL VALVE
113 3701536 HOSE\HYD\1/2X35\3/4FJICS LH PUMP CASE TO LH TANK EA.
PORT
115 3701537 HOSE\HYD\3/8X182\9/16FJCX9/16FJC90 LS PORT LH CONTROL VALVE EA
TO LS PORT LH PUMP
254 3800724 VALVE\BALL\2\2-1/2FOR\1/4 TURN\W/LOCK EA
255 3800752 FTG\2-1/2MORX2-1/2MJIC\ST EA.
6010 Tub Grinder Parts Reference 212




6010 Track RH Track Pump Hydraulics

6010 Tub Grinder Parts Reference 213



6010 Track RH Track Pump Hydraulics

Iltem Part No. Name Remarks Qty Uom
2 2001046 SEAL\O-RING EA
8 3800328 FTG\7/8MORX3/4MJIC\ADPT EA.
42 3800755 CLMP\FLANGE\SPLIT\#61\-16 EA
43 3800756 CLMP\FLANGE\SPLIT\#61\-32 EA
47 3800762 FTG\7/16MORX9/16MJIC\90 EA
72 4200190 PUMP\HYD\3.8\LOAD;SENSE\RH EA
75 4200098 COVER\PUMP\APAD EA
102 3701057 HOSE\HYD\1X180\1- P PORT RH CONROL VALVE TO EA
5/16FJIC\1IFLGX1BARB\HE\W\FRRL\CODE61 RH PUMP
104 3701506 HOSE\HYD\2X32\2-1/2FJIC\2-1/2FLGX2- RH PUMP SUCTION PORT TO EA
1/2BARB\HE\W\FRRL\CODE®61\90 LH TANK PORT BALL VALVE
114 3701011 HOSE\HYD\1/2X31\3/4FJICSX3/4FJIC90 Eg;})MP CASE TO RH TANK EA
116 3701537 HOSE\HYD\3/8X182\9/16FJCX9/16FJC90 ESFI:_IL_JMP CASE TO RH TANK EA
254 3800724 VALVE\BALL\2\2-1/2FOR\1/4 TURN\W/LOCK EA
255 3800752 FTG\2-1/2MORX2-1/2MJIC\ST EA.
6010 Tub Grinder Parts Reference 214




6010 Track Gear Pump Auxiliary/Tub Hydraulics

162

6010 Tub Grinder Parts Reference 215



6010 Track Gear Pump Auxiliary/Tub Hydraulics

Iltem Part No. Name Remarks Qty Uom

22 3800532 FTG\1-1/16MORX1-1/16MJIC\45 EA

29 3800581 FTG\1-5/8MORX1-5/8MJIC\45 EA

70 4200083 PUMP\HYD\25/20\2.33X1.78\LH EA

144 3700893 HOSE\HYD\3/4X148\1-1/16FJX1-1/16FJC45DEG | PORT 1 CROSSOVER LINE TO EA
REAR PUMP PORT

154 3700701 HOSE\HYD\3/4X117\1-1/16FJX1-1/16FJC45DEG | CROSSOVER LINE TO FRONT EA
PORT GEAR PUMP

162 3701544 HOSE\HYD\1-1/4X92\1-5/8FJICX1/5/8FJIC\90 ;(A)l;l_(r TO GEAR PUMP SUCTION EA.

163 3701545 HOSE\HYD\1-1/4X74\1-5/8FJICX1/5/8FJIC\90 ;éNé TO GEAR PUMP SUCTION EA.

6010 Tub Grinder Parts Reference 216




6010 Track Auxiliary Valve Hydraulics

6010 Tub Grinder Parts Reference 217



6010 Track Auxiliary Valve Hydraulics

Part No. Name Remarks

4 3800277 FTG\1-1/16MORX1-1/16MJIC\ST EA

5 3800279 FTG\1-1/16MORX1-1/16MJIC\90 EA

33 3800670 FTG\1-1/16FJICX1-1/16MJICX1- EA

1/16MJIC\RUN;TEE

44 3800757 FTG\9/16MORX9/16MJIC\90 EA.

46 3800760 FTG\9/16MORX9/16MJIC\45 EA

49 3800779 FTG\9/16MOR\PLUG\HEXHEAD EA

64 4000210 VLV\HYD\AUX\BLK\MFLD EA

143 3700912 HOSE\HYD\3/4X32\1-1/16FJCX1-1/16FJC PORT 2 CONV VALVE TO AUX T EA
PORT TEES

145 3700767 HOSE\HYD\3/8X30\3/4MJCX9/16FJC UPPER 1/2 TUBE LINE TO 2A EA
AUX VALVE

146 3700902 HOSE\HYD\3/8X31\3/4MJCX9/16FJC LOWER 1/2 TUBE LINE TO 2B EA
AUX VALVE

147 3701176 PRICE ON REQUEST 1B AUX VALVE TO CAP END EA
TUB TILT CYL

148 3701176 PRICE ON REQUEST 1A AUX VALVE TO ROD END EA
TUB TILT CYL

149 3700911 HOSE\HYD\3/4X34\1-1/16FJCX1-1/16FJC MP PORT AUX VALVE TO IN EA
PORT JEMM VALVE

150 3701541 HOSE\HYD\1X144\1-1/16FJICX1-5/16FJIC\45 T PORT AUX VALVE TEES TO EA.
BULKHEAD

151 3700908 HOSE\HYD\3/4X21\1-1/16FJCX1-1/16FJC T PORT AUX VALVE TEES TO EA
EX PORT JEMM VALVE

152 3700909 HOSE\HYD\3/4X21\1-1/16FJC90X1-1/16FJC T PORT AUX VALVETEESTO T EA
PORT TUB VALVE

154 3700701 HOSE\HYD\3/4X117\1-1/16FJX1-1/16FJC45DEG | AUX VALVE TO FRONT PORT EA
GEAR PUMP

157 3700915 HOSE\HYD\3/8X22\9/16FJICS AUX GAUGE PORT TO GAUGE EA

6010 Tub Grinder Parts Reference




6010 Track Tub Drive Valve Hydraulics

159

o
[N

149

6010 Tub Grinder Parts Reference 219



6010 Track Tub Drive Valve Hydraulics

Item Part No. Name Remarks Qty Uom

4 3800277 FTG\1-1/16MORX1-1/16MJIC\ST 9 EA

5 3800279 FTG\1-1/16MORX1-1/16MJIC\90 5 EA

13 3800453 FTG\3/4AMORX9/16MJIC\90 14 EA.

22 3800532 FTG\1-1/16MORX1-1/16MJIC\45 4 EA

30 3800631 FTG\9/16MORX9/16MJIC\ST 4 EA.

62 4000207 VLV\HYD\TUB\BLK\MFLD 1 EA

77 4300072 VALVE\SERVO\30GPM\24VOLT\BRAND 1 EA

T7A 4300074 VALVE\SOLENOID\24V\BRAND (FOR 4300072) 1 EA

118 3701539 HOSE\HYD\3/8X85\9/16FJIC TUB DRIVE CASE DRAIN TO LH 1 EA.
TANK PORT

149 3700911 HOSE\HYD\3/4X34\1-1/16FJCX1-1/16FJC MP PORT AUX VALVE TO IN 1 EA
PORT JEMM VALVE

151 3700908 HOSE\HYD\3/4X21\1-1/16FJCX1-1/16FJC T PORT AUX VALVE TEES TO 1 EA
EX PORT JEMM VALVE

152 3700909 HOSE\HYD\3/4X21\1-1/16FJC90X1-1/16FJC T PORT AUXVALVETEESTOT |1 EA
PORT TUB VALVE

153 3700910 HOSE\HYD\3/4X23\1-1/16FJCX1-1/16FJC P PORT TUB VALVE TO CF 1 EA
PORT JEMM VALVE

156 3700914 HOSE\HYD\3/8X42\9/16FJICS TUB VALVE TO GP TO GAUGE 1 EA

158 3700691 HOSE\HYD\3/4X89\1-1/16FJCX1-1/16FJC PORT MA TUB VALVE TO TUB 1 EA
MOTOR

159 3700691 HOSE\HYD\3/4X89\1-1/16FJCX1-1/16FJC PORT MB TUB VALVE TO TUB 1 EA

MOTOR

6010 Tub Grinder Parts Reference

220




6010 Track Tub Drive / Tub Tilt Cylinder Hydraulics

(el
—“>

159

6010 Tub Grinder Parts Reference 221



6010 Track Tub Drive / Tub Tilt Cylinder Hydraulics

Item Part No. Name Remarks Qty Uom

13 3800453 FTG\3/4AMORX9/16MJIC\90 14 EA.

19 3800526 FTG\1-5/16MORX1-1/16MJIC\ST 2 EA

68 4200035 MTR\HYD\57.4\10000\2-1/4 1 EA

93 4100144 CYL\HYD\4X30\1-3/4 ROD\CLEVIS ENDS\O- 1 EA

RING PORTS

147 3701176 PRICE ON REQUEST 1B AUX VALVE TO CAP END 1 EA
TUB TILT CYL

148 3701176 PRICE ON REQUEST 1A AUX VALVE TO ROD END 1 EA
TUB TILT CYL

158 3700691 HOSE\HYD\3/4X89\1-1/16FJCX1-1/16FJC PORT MA TUB VALVE TO TUB 1 EA
MOTOR

159 3700691 HOSE\HYD\3/4X89\1-1/16FJCX1-1/16FJC PORT MB TUB VALVE TO TUB 1 EA
MOTOR

6010 Tub Grinder Parts Reference 222




6010 Track Front Tube Lines Hydraulics

223

6010 Tub Grinder Parts Reference



6010 Track Front Tube Lines Hydraulics

Item Part No. Name Remarks Qty Uom
141 3700904 HOSE\HYD\3/4X24\1-1/16MJCX1-1/16FJIC LOWER 3/4 TUBE LINE TO EA
PORT 2 CONV VALVE
142 3700904 HOSE\HYD\3/4X24\1-1/16MJCX1-1/16FJIC UPPER 3/4 TUBE LINE TO PORT EA
1 CONV VALVE
145 3700767 HOSE\HYD\3/8X30\3/4MJCX9/16FJC UPPER 1/2 TUBE LINE TO 2A EA
AUX VALVE
146 3700902 HOSE\HYD\3/8X31\3/4MJCX9/16FJC LOWER 1/2 TUBE LINE TO 2B EA
AUX VALVE
165 3700764 TUBE\STL\1/2X78\FIJCXFJC EA
166 3700764 TUBE\STL\1/2X78\FIJCXFJC EA
167 3700685 TUBE\STL\3/4X78\FIJCXFJC EA
168 3700685 TUBE\STL\3/4X78\FIJCXFJC EA
6010 Tub Grinder Parts Reference 224




6010 Track Conveyor Valve Hydraulics

4]

199

;

143

6010 Tub Grinder Parts Reference 225



6010 Track Conveyor Valve Hydraulics

Iltem Part No. Name Remarks Qty Uom

4 3800277 FTG\1-1/16MORX1-1/16MJIC\ST 9 EA

5 3800279 FTG\1-1/16MORX1-1/16MJIC\90 5 EA

30 3800631 FTG\9/16MORX9/16MJIC\ST 4 EA.

63 4000208 VLVA\HYD\CNVYR\BLK\MFLD 1 EA

141 3700904 HOSE\HYD\3/4X24\1-1/16MJCX1-1/16FJIC LOWER 3/4 TUBE LINE TO 1 EA
PORT 2 CONV VALVE

142 3700904 HOSE\HYD\3/4X24\1-1/16MJCX1-1/16FJIC UPPER 3/4 TUBE LINE TO PORT | 1 EA
1 CONV VALVE

143 3700912 HOSE\HYD\3/4X32\1-1/16FJCX1-1/16FJC PORT 2 CONV VALVE TO AUXT | 1 EA
PORT TEES

144 3700893 HOSE\HYD\3/4X148\1-1/16FJX1-1/16FJC4A5DEG | PORT 1 CONV VALVE TO REAR | 1 EA
PUMP PORT

155 3700913 HOSE\HYD\3/8X34\9/16FJICS CONV VALVE GP PORT TO 1 EA
GAUGE

6010 Tub Grinder Parts Reference 226




6010 Track Shift Valves Hydraulics

6010 Tub Grinder Parts Reference 227



6010 Track Shift Valves Hydraulics

Item Part No. Name Remarks Qty Uom
44 3800757 FTG\9/16MORX9/16MJIC\90 12 EA.
67 4000249 VALVE\HYD\1-SPL\PRPNTL 2 EA
4000341 VALVE\HYD\CART&SOL\PRPTNL replacement coil & cartridge for EA

4000249

73 4200096 VALVE\BLOCK\DOUBLE\3GPM 2 EA

105 3700913 HOSE\HYD\3/8X34\9/16FJICS TP PORT LH CONTROL VALVE 1 EA
TO PORT 2 SHIFT VALVE

106 3701532 HOSE\HYD\3/8X38\9/16FJCX9/16FJC90 PS PORT LH CONTROL VALVE 1 EA.
TO PORT 3 SHIFT VALVE

107 3701533 HOSE\HYD\3/8X183\9/16FJICS PORT 1 LH SHIFT VALVETOLH | 1 EA.
TRACK MOTOR

109 3700913 HOSE\HYD\3/8X34\9/16FJICS TP PORT RH CONTROL VALVE 1 EA
TO PORT 2 SHIFT VALVE

110 3701532 HOSE\HYD\3/8X38\9/16FJCX9/16FJC90 PS PORT RH CONTROL VALVE 1 EA.
TO PORT 3 SHIFT VALVE

111 3701534 HOSE\HYD\3/8X176\9/16FJICS PORT 1 RH SHIFT VALVETORH | 1 EA.
TRACK MOTOR

NS 5700937 SW\PRESS\700P\ADJ\-6MOR (PL PORT) 2 EA

6010 Tub Grinder Parts Reference 228




6010 Track - Rh Track Motor Hydraulics

¢l
2l

7S

001

6010 Tub Grinder Parts Reference 229



6010 Track - Rh Track Motor Hydraulics

Iltem Part No. Name Remarks Qty Uom
13 3800453 FTG\3/4AMORX9/16MJIC\90 14 EA.
44 3800757 FTG\9/16MORX9/16MJIC\90 12 EA.
53 3800811 CLMP\FLANGE\SPLIT\#62\-16 4 EA
54 3800812 FTG\1-5/16MJICXSERIES62\ADPT 4 EA
98 3701531 HOSE\HYD\3/4X200\1-1/16FJCX1-1/16FJC LOWER CENTER PORT RH 1 EA.

CONTROL VALVE TO UPPER
PORT TRACK MOTOR

100 3701531 HOSE\HYD\3/4X200\1-1/16FJCX1-1/16FJC UPPER CENTER PORT RH 1 EA.
CONTROL VALVE TO LOWER
PORT TRACK MOTOR

111 3701534 HOSE\HYD\3/8X176\9/16FJICS PORT 1 RH SHIFT VALVETORH | 1 EA.
TRACK MOTOR

112 3701535 HOSE\HYD\3/8X146\9/16FJIC RH TRACK MOTOR CASE 1 EA.
DRAIN TO RH TANK PORT

6010 Tub Grinder Parts Reference 230




6010 Track - LH Track Motor Hydraulics

6010 Tub Grinder Parts Reference 231



6010 Track - LH Track Motor Hydraulics

Iltem Part No. Name Remarks Qty Uom
13 3800453 FTG\3/4AMORX9/16MJIC\90 14 EA.
44 3800757 FTG\9/16MORX9/16MJIC\90 12 EA.
53 3800811 CLMP\FLANGE\SPLIT\#62\-16 4 EA
54 3800812 FTG\1-5/16MJICXSERIES62\ADPT 4 EA
97 3701531 HOSE\HYD\3/4X200\1-1/16FJCX1-1/16FJC LOWER CENTER PORT LH 1 EA.

CONTROL VALVE TO UPPER
PORT TRACK MOTOR

99 3701531 HOSE\HYD\3/4X200\1-1/16FJCX1-1/16FJC UPPER CENTER PORT LH 1 EA.
CONTROL VALVE TO LOWER
PORT TRACK MOTOR

107 3701533 HOSE\HYD\3/8X183\9/16FJICS PORT 1 LH SHIFT VALVETOLH | 1 EA.
TRACK MOTOR

108 3701233 HOSE\HYD\3/8X140\9/16FJIC LH TRACK MOTOR CASE DRAIN | 1 EA
TO LH TANK PORT

6010 Tub Grinder Parts Reference 232




6010 Track Control Valves Hydraulics

001

r8

233

6010 Tub Grinder Parts Reference



6010 Track Control Valves Hydraulics

Part No. Name Remarks

6 3800294 FTG\1-5/16MORX1-1/16MJIC\ST 4 EA

20 3800527 FTG\7/8MORX1-1/16MJIC\ST 10 EA

21 3800530 FTG\3/4AMORX9/16MJIC\ST 6 EA.

30 3800631 FTG\9/16MORX9/16MJIC\ST 4 EA.

55 3800850 FTG\9/16MORX9/16MJIC\ORF-CHECK 2 EA

67 4000249 VALVE\HYD\1-SPL\PRPNTL 2 EA

4000341 VALVE\HYD\CART&SOL\PRPTNL replacement coil & cartridge for EA

4000249

84 4000250 VALVE\HANDLE\ASSY\ML1 2 EA

95 3701529 HOSE\HYD\1X198\1-5/16FJICX1-5/16FJIC\90 T PORT RH CONTROL VALVE 1 EA.
TO RUN RIGHT FILTER TEE

96 3701530 HOSE\HYD\1X198\1-5/16FJICX1-5/16FJIC T PORT LH CONTROL VALVE 1 EA.
TO BRANCH RIGHT FILTER TEE

97 3701531 HOSE\HYD\3/4X200\1-1/16FJCX1-1/16FJC LOWER CENTER PORT LH 1 EA.
CONTROL VALVE TO UPPER
PORT TRACK MOTOR

98 3701531 HOSE\HYD\3/4X200\1-1/16FJCX1-1/16FJC LOWER CENTER PORT RH 1 EA.
CONTROL VALVE TO UPPER
PORT TRACK MOTOR

99 3701531 HOSE\HYD\3/4X200\1-1/16FJCX1-1/16FJC UPPER CENTER PORT LH 1 EA.
CONTROL VALVE TO LOWER
PORT TRACK MOTOR

100 3701531 HOSE\HYD\3/4X200\1-1/16FJCX1-1/16FJC UPPER CENTER PORT RH 1 EA.
CONTROL VALVE TO LOWER
PORT TRACK MOTOR

101 3701057 HOSE\HYD\1X180\1- P PORT LH CONTROL VALVE 1 EA

5/16FJIC\1FLGX1BARB\HE\W\FRRL\CODE61 TO LH PUMP
102 3701057 HOSE\HYD\1X180\1- P PORT RH CONROL VALVETO | 1 EA
5/16FJIC\1FLGX1BARB\HE\W\FRRL\CODE61 RH PUMP

105 3700913 HOSE\HYD\3/8X34\9/16FJICS TP PORT LH CONTROL VALVE 1 EA
TO PORT 2 SHIFT VALVE

106 3701532 HOSE\HYD\3/8X38\9/16FJCX9/16FJC90 PS PORT LH CONTROL VALVE 1 EA.
TO PORT 3 SHIFT VALVE

109 3700913 HOSE\HYD\3/8X34\9/16FJICS TP PORT RH CONTROL VALVE 1 EA
TO PORT 2 SHIFT VALVE

110 3701532 HOSE\HYD\3/8X38\9/16FJCX9/16FJC90 PS PORT RH CONTROL VALVE 1 EA.
TO PORT 3 SHIFT VALVE

115 3701537 HOSE\HYD\3/8X182\9/16FJCX9/16FJC90 LS PORT LH CONTROL VALVE 1 EA
TO LS PORT LH PUMP

116 3701537 HOSE\HYD\3/8X182\9/16FJCX9/16FJC90 LS PORT RH CONTROL VALVE 1 EA
TO LS PORT RH PUMP

NS 5700931 SW\PRESS\700P\ADJ\-6MOR (PL PORT) 2 EA

6010 Tub Grinder Parts Reference




6010 Track Optional Short Discharge Conveyor - Lift Cylinder Hydraulics

6010 Tub Grinder Parts Reference 235



6010 Track Optional Short Discharge Conveyor - Lift Cylinder Hydraulics

Item Part No. Name Remarks Qty Uom
12 3800428 MNFLD\DBL; TEE\BLK\3/4FOR 1 EA.
13 3800453 FTG\3/4AMORX9/16MJIC\90 14 EA.
21 3800530 FTG\3/4AMORX9/16MJIC\ST 6 EA.
94 4100203 CYL\HYD\3X24\1-1/2ROD 2 EA
135 3700766 HOSE\HYD\3/8X78\3/4MJCX9/16FJC TOP 1/2 TUBE LINE TO TOP 1 EA

PORT DIVIDER BLOCK

136 3700766 HOSE\HYD\3/8X78\3/4AMJCX9/16FJC LOWER 1/2 TUBE LINE TO 1 EA
LOWER PORT DIVIDER BLOCK

137 3700765 HOSE\HYD\3/8X62\9/16FJICS LH ROD END TO UPPER PORT 1 EA
DIVIDER BLOCK

138 3700895 HOSE\HYD\3/8X30\9/16FJICS LH CAP END TO LOWER PORT 1 EA
DIVIDER BLOCK

139 3700765 HOSE\HYD\3/8X62\9/16FJICS RH ROD END TO UPPER PORT 1 EA
DIVIDER BLOCK

140 3700895 HOSE\HYD\3/8X30\9/16FJICS RH CAP END TO LOWER PORT 1 EA
DIVIDER BLOCK

6010 Tub Grinder Parts Reference 236




6010 Track Optional Short Conveyor Discharge - Orbit Motor Hydraulics

6010 Tub Grinder Parts Reference 237



6010 Track Optional Short Conveyor Discharge - Orbit Motor Hydraulics

Item Part No. Name Remarks Qty Uom

20 3800527 FTG\7/8MORX1-1/16MJIC\ST EA

23 3800535 FTG\7/8MORX1-1/16MJIC\90 EA

59 3900010 MTR\HYD\24\2000\SAE;A EA

131 TBD TBD INSIDE PORT DISCHARGE TO EA.
OUTSIDE PORT BELLY ORBIT

132 TBD TBD OUTSIDE PORT DISCHARGE TO EA.
LOWER 3/4 TUBE LINE

6010 Tub Grinder Parts Reference 238




6010 Wear Parts-Rotor, Screens, Conveyor, Tub Drive, Discharge Bearings

& DURATECH

@ DURATECH

Model

F
O
©

6010 Tub Grinder Parts Reference 239



6010 Wear Parts-Rotor, Screens, Conveyor, Tub Drive, Discharge Bearings

Iltem Part No. Name Remarks Qty Uom
PNNA Rotor EA.
2000551 BRG\PB\A\SEAL\HIGH;SPEED> EA
2001050 BRG\PB\A\STL\IMPRL\NON-EXP EA
2001051 BRG\PBVA\STL\IMPRL\EXP EA
5300115 HMMR\ROD\1-1/2X43 EA
5200132 HMMR\TIP\1-HOLE EA
5200136 HMMR\FIXED\BASE\HD12\1;BOLT EA
PNNA Screens EA.
4704701 SCRN\5/8HL\1/2T\W/CTR SUP EA
4704702 SCRN\3/4HL\1/2T\W/CTR SUP EA
4704703 SCRN\1HL\1/2T\W/CTR SUP EA
4704704 SCRN\1-1/4HL\1/2T\W/CTR SUP EA
4704705 SCRN\1-1/2HL\1/2T\W/CTR SUP EA
4701521 SCRN\2HL\1T EA
4701522 SCRN\3HL\1T EA
4701523 SCRNMHL\1T EA
4701524 SCRN\SX7HL\1T EA
4701823 SCRN\6X8HL\1T EA
PNNA Conveyor EA.
1700262 BELT\CNVYR\30X591 EA
4703444 FLAT\SCRPR\PLASTIC\CNVYR\DISCH EA
PNNA Tub Drive EA.
1100245 CHAIN\120H\217LNK+CL EA
4704119 RLLR\TUB\ASSY\STEEL\SOLID EA.
4702593 RLLR\PRESS\HVY\6BOLT EA
PNNA Discharge Bearings EA.
2000341 BRG\FLG\1-1/2\4BOLT Lower Discharge EA
2000342 BRG\TUU\1-1/2\RTU Upper Discharge EA

6010 Tub Grinder Parts Reference 240




6010 Wear Parts - Filters and Elements

R |

& DURATECH

@ DURATECH

Model

F
O
©

6010 Tub Grinder Parts Reference 241



6010 Wear Parts - Filters and Elements

Item Part No. Name Remarks Qty Uom
4400074 FLTR\ELMT\10MIC\INTANK Hydraulic Oil Element EA
4400073 LTR\ELMT\10MIC;ABS\1000 HPTO Fluid Clutch Filter EA
4400117 FLTR\ELMT\OIL\CAT Engine Oil Filter C15 T4F EA.
4400172 FLTR\OIL\ENG\CAT Engine Oil Filter C18 T4F EA.
4400133 FLTR\FUEL\CAT\PRIMARY W/SPRTR Engine Primary Fuel/Water EA.
Separator
4400030 FLTR\ELMT\FUEL\CAT\880\> Secondary Fuel Filter EA
4400169 FLTR\ELMT\AIR\PRMRY Air Primary Element EA.
4400170 FLTR\ELMT\AIR\SCNDRY Air Secondary Element EA.
6010 Tub Grinder Parts Reference 242




& DURATECH®
(earvivgfhe Wey for o Beffer Tomorrop




O DURATECH'
60 1 0 ""Tub Grinder

Includes Track Option

Parts Reference - Schematics

This reference section containes the all electrical and hydraulic schematics for all 6010’s.

5700527 - Tail Light Wiring Harness 243
5700772 - R160/D180 Track Radio Harness 244
5700773 - Track Machine Radio Harness - omnex T300 R160 D180 ........ccescrseees 245
5700984 - Clutch Panel Wiring PLC 246
5700985 - Clutch Wiring Harness 247
5701215 - Light and Sensor Harness 248
5701219 - Power Harness, 1 Relay Schematic 249
5701220 - Grapple Loader Power Harness, 2 Relay Schematic 250
5701222 - Caterpillar Engine Tier IV Control Panel Jumper 251
5701224 - Power Harness 252
5701225 - Grapple Loader Power Harness 253
5701227 - Engine Harness 254

6010 Belly Auger, Discharge Conveyor and Tub Drive Hyd. Schematic .......... FO-1

6010 Hydraulic Cylinders Schematic FO-2
5701213 - Main Control Panel Harness FO-3
5701214 - Machine Valves Harness FO-4
5701216 - Control Panel Loader Harness FO-5
5701217 - Machine Grapple Loader Harness FO-6

5701218 - Loader Cab Bulkhead Harness FO-7




& DURATECH®
(earvivgfhe Wey for o Beffer Tomorrop




5700527 - Tail Light Wiring Harness

10200.9

Vg

(INJOSIANVONI @3 .2/4.2)(20200.S SI LININOYD) 002002

\\ (a3aNTONI LINWOYD ‘031 a3 .2/V-2) 19800LS

(IN3OSIONYONI ¥38IY .2.2)Z020015 S LIWWO¥S) €0z00ss _—
(G30NTONI LIWNOYO Q31 ¥3BNY Z/k-2) SL0K0LS

3LHM

Yovg

3LHM

u“ ?
i

YO
= 3LHM
TR A r_m E 5
J v u
MOTEA ©
(INDSIANYONI Q3 .F) 10Z00LS ) u u © ®
(G3ANTONT LINNOYO ‘01 03 ) 098005 @ S ®
u &N u ® ®
/ L u NIR9 u O,
T U TTORCHAS
@™ Y ¢
]
.
11000LS
AN
PaN .
KI.-

w
>
o
=

(INFOSIANYONI 03 .2/1.2)(Z020046 SI LINWOHS) 00200L5

JLHM

7 0L0S\LHOITINYYH
1250015

Vg

(LNBOSIANVONI ¥3ENY .2/1.2)(20200.S SI LIWNOYD) €02002

3LHM

(a3ANTONI LINNOY ‘T3 T I8NV .2/1-T) SH0LOLS

\

243

6010 Tub Grinder Parts Reference



5700772 - R160/D180 Track Radio Harness

olavdamail L4

0Qvd NmodezL  8-d

ISYINFNOVIL LHOIS NMOYE  9L) 11

oeig-8 081d

QHYMYE04 OVL LHOY 3N Y SL 6Y—H——

I04INTYHOVHL L4 1AM DL BV —m—
QUYMYOA MOVAL 1431 NUD Y €L} LY ————

43N0 SIINOYLIF13 0IVY YO Hary0 &Y

fo19y 0l

jz.,n NY9 o.o_l_ _\mz_n_ NY9 we’_

INId N1ELT500 !

INId N8 L1600 !

\ aNld  NYL YOl 7 PN NVLY0) 7
INId  N¥g €0l N NYg €0l
¥SU90Ld ' | SZ010/5108500/5
L¥0s 9 oidvy | SSINAVH NIV N
WNA T3A¥O8SL | | MANd TAAGSH |
7 TNid Net© 8085} ; ; TNId N 85} ) )
: wu__mm%mww ., 6Nd Tz [ MOTIZA 865} 4,
y Nid3na sz o NIROHERS) 0.
7 NI OIAE ; 4 Nid OIAE ; ILIHM 496 .d, [g] [EjMommnuvesl IMeNo0L
LNid pofibnd LNid pobnd 7 o] [dm s [e] [}
| " | 0344 169-€) H, (] N3349 Hves)
9NId OIA 80 9NId OIA#80 1 OINY $50 .9, 1 3
€ Nid NId £+0 ; 4 ¢ NIdINId 270 ; NMOYEY OLb v | 7NOD ] [8]
ONGIMEG |1 ol NG90 ameyss A 7 . mxgoﬁ
GNId g sh0 ' GNd Y1gsn " MOTIAY PZb Q. 70006 TNNOD
7 71Nid NHg 840 A ; 74Nid NH8 840 7 7 NIROUELL L0, M a% OTH LiHS
INd TIALIO INId T3ALL0 gz 4, MM JONdS9 ILHYS SHS00L6
| ¥SZI90ld ' o ST0M0IGI0BGI00S , 3LHMY 08 Y. — a34Y 1690-€) (34 48590
LIS} 0lavy SSANEYH NIVIWNI QY3HNING YOVYL T\g- p QY590
i . T
LU i I Bl [ 34 ¥ 55902 um&m%r/
3011dS 0L} a -
0¥ VIEl
1dS 301dS ¥%0 MOTI3A 4065 MOTIZKEYES  N3TwO ¥ogsH N34 WS
L OR: N4 MOTT3A Ha6s) D;oj& ¥6S1 N3FH9 HEesh N3 Hec HD Y 2E)
N g —
SY0UVERT T aRy W8 9 =
(oA Suhl 301dS 664 2017dS 851 M od0 ¥ el
ondszel [] 9 W
350 OLVIOLY dY S MONZE) | AP
SSINNHNVIN o ger
l— + _l. + . E - . 8008 __M_WS
NIV 871
! [ +ANOO 550 4 VS90E
=L 1] Ll *M + + ; OMeZI0I0¢ G ™ i L usi0Ls
| P EEPER PP P EEErrr > i
CletT=Zz25s Tmmmw SSFIZ 2. L30R 240104 G2 S50] Zpud7 | | MOTONN  1uvIS Olav
EEGa3SSC35328 B2 =E88, o 143034 710 31047 034 G90] NIV 690 | |
SSfiEssguzm, pgpinz st — e N
EGZEETER-ET S o388 2 2,710 1I0S7 Q34 ¥ SS90-€1 [ ZPmosT o
oM = | L= t—
BnoEE82 52555 22822202 W 200 1X0ST QT ¥ 690 | CLL00LS
Ssa° JHEg3s| "IRIgsC S
s3 TDC32Bzx & 2gRESS
WM Odnmz._ﬂ_ = quImMm. |
W 1 | m mm | m m = m
5 83 =z ==
q pegamy | R T $13X00S LA 9} 3215 SSNG ANNOYD
0914
Co-o & - = __ __ __ _
SYOLOINNOD Olava
oHOYZEl | NOVIEN SR ! w2
(O8]  [dVEToel |uverk | [O€]
(9BIVIB] (S8l \[SBI[VIB] IS8k (98] vZ8] S8k
ENp. /LE
081009} OIpel ¥aulo - SSANUYH 01 FLOYZY 1A SH¥3S At mwg\ N
¢L100.G SSINHYH OIAVH MOVYL081A0IIY oo o wwoozuitiid

244

6010 Tub Grinder Parts Reference



5700773 - Track Machine Radio Harness - omnex T300 R160 D180

1£600.9
HOLIMS F4NSS3Hd

140d 1d.

F001HLYYD !

HOLIMS FHNSSTHd LHOM

divdg ANOA3E.9

MOT13A 09-65)
N33O 85-841

JLIHM 99
ONd INIONT NId 02

| Nid 035 8 L69-5)
SO0 ZNid OIA§ 750
1560018 HOLIMS Funssaud Lz g T
HOLIMS FUNSSid g
d g —
140d 1 v - NMOdE § 9LV
g R — ey
3O0ULEVO  QION Y ———— 38
V000 | ¥ 3ATYATYNOLLYOdOYd LHOMgp g
: Y vl
300HLEYO 3 o
vog.
v v
3AVA WNOILI0dOEd 5
101180 I\TVA NOILHOA0Yd L331
I L4HS [QONET0S o . ML M 3T ¥ Yozl
GB0007 | SBHO00Y g B SMOL i TLIHMY 308
L4HS 1437
YOV18
INVALIHS [gongiog—— 48 H3MOLILIHM Y4 308

14IHS LHOIH

_AN18 Y 0Lk

d NIdMOT13A 09-65)
O Nid N3O 86-86)

d Nid ALIHM 95
) ]
HNId 034 199-€)
ONIdOIAYED !
_
4NId NMOYE ¥ 9.2}
I 3INId 3N Y 6Ll 7

. ANId MOTT3A Y #LI
ONId NIJ¥ONeL !

gNd Ingavos !
VNId 3LIHM 08 7

SFUIM AY3IHXTNG

_

L P

0810 0944 00€L Xeuto - SSINYYH OIQYd INHIVIN ¥OvHL

€L100LG

245

6010 Tub Grinder Parts Reference



5700984 - Clutch Panel Wiring PLC

@13IHS C€6/1€6/0E6 -S
(3QTIHS 3LHM 2€6 o
(3073IHS OV 1€6 -0

(3013IHSA3Y 026 d

@73IHS €26/ezs -0
(3QTIHS MOV €6 N
(3013HS 34 ¢c6 -
a713HS 16116 -

-4

9N NOV1E ‘g

(30TIHS 3 LIHM ¢e6 ¢l

{T3IHS 104 HLIM SHIvd G3LSIML OMV 81 - STHIM A3AT13IHS

(3dT3IHS XOv1g 1€6 -118

Q3QTIHS #Ov1d €26 €9

I

|

|

|

_

| ] (3QT3HSA3 066 01
|

! . |7 Nid 3ONVE0 Q106 ai0g| oMd 48
_ L93MCD LoN TS ™ Z.NId LHW 8206 8.06| - ON1d HOIH .Y, MOTIZA 6¢6LI 89
| :

| e J [ ON1d MO8, NIRIO 68611 18
_ _ I

| 0 W, LM ST (T3S YOV18 626 98
_ L M58 :

_ AGSIQOLM | | omng worsisay onvhimea. , 2NV, TE8V1 SRl S0
| £401015 UoREISuL o} i ‘G3L93NNO) LON T3S 9268626 TR
|

|

|

(30T3HS 034 ¢c6 -8

4d33dS LNdLNO. 138V

-8ST1-90NLa
- O1d - LNALNO ¥3MOd Wdd 126 -8

(3ATIAHS XOVIE 6 ChY

|
|
I
|
_
CAEESHVEDS S | QIATIHS O3 16 LY
QI0TAHS QR L6 T |
! NY9 016-01Y
WOl i OIA 606 6
OIN606 9 _ :
” (34806 BY
eI pZ e B A— GG L (3 806 al06 IS §
S9N ANNOYO OL LIHM 2206 il NI Y906 SOMid QNNOHD OL UMY — 3LIHM 206 ¥
SN Vo5 3 i 1 IOUTTETUI
%
! _Hm_& QoL 76500/ . Nid YINId 8906 , AN 906
! I OOV Al TV QUVONYLS- 0399NTd - ¥
_ AYT3Y ¥3MOd LA ¥ 70500L6 9424015 SSANYYH ¥3AVOT-T kel -¥
Ao | ATHO 706 Y
Nyaeos -0 |
newe e |  veuonng — WO
ROEEY | Qe | [ 386 W
1 €7-H-HE0H T | T oM0e
e - ] ONTd AT Y
3909 TAN4(03 S00
(,0) ONIY01£{a3Y 590 1o o)
(39N SSTINN 440 dvL ‘SHOVF 43 £40 o |o| crol0Ls
(L) NI 014 43 8001 o | SuBivuEdv 0L (9) 6V 0L o%e
(,8) ONIY 014 03 Y00 —=°_[©)
m m._m CC@ E. .v Nm (,6) ONIY 01#3Y 00} ©
! d £P0L0LS
SGLHOI O3Y 04 |.m@ YDV I b (1)
06200L5
Vg SSng
6820015

J4NSOTONT ¥IHY3HE LINJHID

246

6010 Tub Grinder Parts Reference



5700985 - Clutch Wiring Harness

(@3LO3NNOJ LON dT3IHS ¢€6'81£680¢6
ou IMOS S81E ILIHM €6
aba INOS SBLE MIVE €6

«Cu IIOS SB1€ 034 0€6
G1600.G - 43ONASNYYL FHNSS

«Cu XIS 3N18 206
aba INOS JONVYHO 7106

¥0900LG - HOLIMS dIN3L

~ o W M~

8
9
4
AFHO Y06 = (

HILIMS LINI v_uo._mm:z_ anl
£6200.

2106
06 M206|  M.06

W0l

~= JONVHO X106

¢10d-S¢-90 1Ld
b IIOS NI 8906
& IMOS 3LIHM 8X £06
NOOY3d

¢40d-S¢-90 LA
b INOS MNId Y906
& IMOS FLIHM ¥X 206
NOJv3d

X106
L0 108 12

:.v

ubu IXOS 31dYNd 606
«0n IXOS FLIHM 7/06
«d38d.
G6500.G - AION3TOS Wnd

abu IXOS N33O 016
oCn IIOS FLIHM AL06
W~NANd.

66G00.G - AION310S 440NO

‘NI q3L1708 SI #5210.5

XIS .2 NMOYE €06
IMOS ub JONVHO AL0OB
01900£G - HOLIMS #3114

«d33dS 1NdLNO. 1381

«d33dS LNdNI. T38v1

NI MIHOS .8/€ SI ¢8900L9
SdM*Id 033dS

HOLNTD X4S1s18putib qn} 68600.6

«&u IXOS ATAIHS €¢6'8¢C6

7\
710805 }06
AL
X106

«u INJS SBLMIVIE €26
uba IOS S81 034 €26

dld 033dS 1NdLNO

«&u IXOS ATAIHSC168116

W0 IXOS SBLMIVIAC16

aba INOS S8L A3 116
dld d33dS LNdNI

F—,————— - — — — — — =

d13IHS ¢€6/1€6/0€6 -S
Q3Q73IHS 3LIHM 2E6 o
Q3073HS ¥Ov1d 1€6 -0

@3073IHSA3Y 0€6 d

d13IHS €26/cco
(3d713IHS XV €26
@3d713IHS a3 ¢i6
@713IHS 216116
(3d13IHS XV 18 ¢16
(3d713IHS a3 116
N9 016
OIA 606
31IHM 3206
YNId V906
A3HO 106
Nud €06
3N18 06
OY0 106
avaHxng

A S A Wl D s A = =2 O

<< o

690-1S €C-¥C-9€0H

247

6010 Tub Grinder Parts Reference



5701215 - Light and Sensor Harness

r-—-—"-- -

9L11048

ongomEs [

1 ” L 1
_ D | yove] | aLHm
. ” LHM 08} 5y0 78}

va«._.m.\l ./.uﬂfg Ny
LHMESYL  oyo gyl
LHOM YV LHOIY
T o
]!
xoyw\\ ‘/‘MHI;
LHMVeH)
oHO YL}
ST90LAHOSLANG
LHIMYYIY 1431
UMM EE vt
SINHOYIN LSITVINO HOSNIS HOLOMSISHL 3701 gﬁ PE0I0LS
MOVTE €61
NAOUB S 0 WYY LIIL 8Nt
dOSNSS
0 A3 6102/9¢/€
SSANYYH M3IN 610¢/9¢/€

SSINYYH HOSNSS ANV SLHOIM 6102 061

Gl¢l0LS

YOYd 26}
318 Y16l

NMOY4 Y061
181109

dOSN3S

d010d

d

1€900LS

YOvig
RENRE ]

LONN

LIHM VLY

Navq JLHM 220

3405 QY

OHO VeI

QT3S €61
MOV1g €61
oNd
oNd
oN1d
oN1d
V8 26l
QT3HS 6l

13701A 16€

JONVHO 96€

In1ag el

NMO4 & 06}

YOV 80¢

J1HM Z£0€

J1IHM £0€

ngviel

NMOYE ¥ 06}

40 28}

LHM 08}

0 L7}

(3LvVd3S 4334 N9 LHOT YY) LHM Gl
(ILYaVd3S d33N AND YL NYOS Q) LHM L2}
1371017 92}

Rl

(3Lv¥vdas d334 AND LHOT INY4) LHM L
(30I1dS @1N0J ‘ANNOY¥S WY IY) LHM S0
137011 7€0

MNId 610

660-1S-1€-7¢-9¢ QH LHM 10

289005,
(.2) ONIY 0} LHM 740
(,2) ONIY 0L YNId 610

dOSN3S 39Nv9 13N

avaHxng

248

6010 Tub Grinder Parts Reference



5701219 - Power Harness, 1 Relay Schematic

©

aNNO¥d
NId ¢

1#SSN8 ANNOYO

JLHMZHLOL C) Nid
JLHM LLI0L 1) NId
31IHM 0110 OINI
31HM 6102 6NId
31HM 810Z 8NId
JLHM 210 LNId
31HM910L 9NId
31HM G102 GNId
JLHMPL0L ¥NId
31HM €10L €NId
3LHM2I0L ¢NId
JLHMLI0L L NI

Nid ¢}

©)

aNNQYO

¢#SSNG ANNOYO

oul ¥/l €410

JLIHM 2120 21 Nid
3LHM 1120L 1} Nid
31IHM 0120L OINId
J1HM 6202 6NId
31HM 8202 8NId
J1IHM £20L LNId
31IHM 920L 9NId
31IHM 6202 GNId
31IHM #20L ¥ Nid
31IHM €202 ENId
31IHM¢20L ¢ Nid
31IHM 120L | Nid

Buu 11 ¢120L
7#55N9 ANNOYH

(NNOHS

£# SSNA ANNOYO

NId ¥

3LHM #€0L #NId
ALHM €60/ ENId
JLIHM 2€0. ¢ Nid
3LIHM 1€0L | Nid

Buu 11 €150,

£#SSNA ANNOYO

4 SSATANNOL

39NV 8 LHM 1020

YOl IHM 21040

AN 8020

YO ¢l LHMY10L0

3ONYO 8 LHM 200

YO ¢l IHM.J2020

YO 7l LHMVZ0L0

39NV9 8 LHM €040

SINIHOVIN QHVANYLS 0109

AY13Y | "SSINYYH ¥3IMOd 61210L8

1HM 9020
940 ¢€.0

JuNIdZLA ¥ ZS ¥0L

SSINMYH OLdH a3y veos B3

2=l

0¢ - I

AY134 43IMOd L10A ¥ #0500.5

SSINGYH H3MOd NI FONYYHO €40
0¢C10.G SSINYYH INIONI NI 8901

SNId 210 7 ZS 1L
SSINYYH dIMOd - AvaHM NG

(@3SN LON - @34 ocL

v
v
9|0 [Oawo
OldH [

040 v106| O | O)|dNv 01
¢l |0 |O)/dNv Ol
a0l [0 |O)]dnv ol
eo, | O (Oldiyol

——Th040.S
0 [0 O] anvor
T her0l0LS
0W | O (O] dwvsl
RENEN: R TR
H3NY4A dAY O} - ZHOLOLS

J4NSOTONT ¥3NV3Ha LINJHID

dve SSNA - 06¢00.9
FUNSOTONS - 68200LG

249

6010 Tub Grinder Parts Reference



5701220 - Grapple Loader Power Harness, 2 Relay Schematic

L— 9NId 94 ZS 90L

WGuNId 91 28 0L
JuNIdZLA ¥ ZS 0L

A

3LHMZHOL TN
LKA 1102 LN YO8 LHH 1020 L ZNAZIA9L 7S ah)
e P00 G b
g 5| | Lo s VIRFIN QI e ENAZI0 775 1]
S5 it o LHM 19040
S =] | e NG 0N o e 980 810 LA L0 SOVED T FETSSINYYH ¥IMOd - QYIHYING
3LIHM F10L 7 Nid V9Tl LAffY10.0 /l ﬂ /l ﬂ\
WSSNBANNOYO | 3IHM el eNd —or, -~ /S /0 e ] e
3LHNZI0Z TN : .
3LHM F1OZ P NId va 01 028 (11 @WHJE Y9903 1L wwﬂ_Emw
Bl ) 4104 %
30NV 8 LHM 2020 % i
3LHM 2204 2 Nid — PAVIRIEAMOd e SICIOLS U PapNRUL 034 8.
3LHM 11204 1L Nid CAVIRI4IMOd 18 02201 U PP 034 V7.
3LIHIN0V20 OINId
3LHM 6202 6Nid v9 20 THWLOZ0.0 Q3 &L QR veL
<. A e SAV13d ¥IMOd L1O0A ¥C 040029
& 3LIHI 207 L Nid N
2 3LHI 9202 9NId vOTH LHA BZ0L0
= | Sl v YO JHTELLD
I DA V- LS |0 [Blhwvor
3L 2201 ENId YIS dINY S} 70405 o
Al Bl HDIVAHE V0L 20l0ss | | ou0ios| O (O] ol
Buu 1) €1201
7458 QNNOYO 39N¥9 8 LHI €0L0 g |0 |OfdvOl
S 3UHM $E0Z § NId
i
==
= S ce ¢ e SSINHYH ¥3MOd NI IDNVHO €10 BV (o [ohr? " ﬁo Olwva
£ 5518 ONNOYO - 7221045 SSINKYH INION3 NI 804 N Gle
65318 NNOXD ¥3AV0129 | O (O)|dv ol 00l T O] avol
¥IavoTEl £1010L
oW | O |O] dnvsl
SANIHOVIN ¥3AY0T I1ddvei 0109 Ve SSNd - 062005 YINYIHA Y 61 - €4010.G
SAY13Y ¢ 'SSINYYH ¥IMOd 0221048 3NSOTONS 620015 T LA LT

SFUNSOTONT HIXNY3E LINJHID

250

6010 Tub Grinder Parts Reference



5701222 - Caterpillar Engine Tier IV Control Panel Jumper

6/ Nld 940 209}
8INId 3y a0l
LVNld  M18Y6CC
9 NId  d34 3101
G NId N8 ¥e0l
PINId 034410
€L NId 940 809}
CWNId NJO83LL
VWNId  OIAGYI
ObNId  3N1910€
6NId 940 V05l
8NId A3 Vi0l
LNId 18V 86¢
INId A3HO 8ELA
GNId  T3A LELA
PNId  NYO €68
ENld  Nug 268
CNId  NdO 066X
INId  T3A006%
d0LO3INNOJ QvaHMINg

AY134 43IMOd HO3LYHNA OL ¥3MOd AIM
0221046 '61210/G SSINYYH ¥IMOJ NI Q4O €0

.301dS L1YD,

Va0l

8¢000.G

L ]
TIM ANIONS

301dS A44Il

A1896¢¢

Y18 8 867

o

~ (S3SSINYYH ¥3HLO) Y18 160

VO 1¥J. 3138Y1STHIMNYD 40 Sulvd HLO4
SONTd NId € FHL LSNr'S9HNTd 39HYTOLNI 09 LON S30Q MIM QTIHS

@13IHS 9
NYO 066X 4
13A 006X v

€6110.9

¢¢el0LG

Q714IHS 3

NH9 Y066 49
T3A V006X V

dOLSISTY

ONILYNINYAL

€G010.G
¥3dINNr TINYd TOMLNOD ¥ ¥3IL ANIONT MY TIdYILYD 1INV QYIHYING HIANIMO anL

0}

6/ 13100S 940 306}
81 LIMI0S @3y alol
LV 13MJ0S  M186C¢
9) LHI0S  A34 D10}
Gl IMI0S N8 G0l
pl 1IMO0S 034 8101
¢l 13100S 940 404}
¢l 13130S  NY9 88.L
WIMI0S  OIAGYI
01 L1IM00S  3N14 10¢
613MI0S  OHO Y05

8 LMI0S a3 Yv10l
£13¥130S  M1986¢

9 L1IX00S  AFdD 8ELA
GIIMI0S  TIA LELA
7IMI0S  NHO €68
€19¥100S  Nud ¢68
~¢13430S  NYO Y066
1 13¥30S  T3A Y006M
TANYd 39NV 40 WOLL04

251

6010 Tub Grinder Parts Reference



5701224 - Power Harness

HOLIMS LOANNOOSIQ AY4LLYE OL
1HM 040

L 1O

W7u LIXJOS LHM 0.0
&0 LIMI0S 03N 120

NOILISOd 03ddIdL NI §3NYIHE L35I TYANYIN

|LC800.5 q3y V120
1S0d 'SOd AvZ AY3LLYE OL
LT0A ¥ di 09

dMVIYE LINDYID 13534 TWNNVIN

SSANGYH ddMOd 0511/0109 ¢cl0LS

252

6010 Tub Grinder Parts Reference



5701225 - Grapple Loader Power Harness

HOLIMS LOANNOOSIA AY3LLYE 0L

LHM 00
9, 134008 1HM 8020 €0 v, \
G 1IND0S THM V0.0 b :W|
Ju 1N00S THM D0£0 69
~LT0A 72 diY 09
NOLLISOd Q3ddItL NI NMOHS ¥ 3AvR48 LINJYID 13834 WINYI
L0 1IND0S @Y 120 Q34 V1.0

1S0d 'SOd Av¢ Ad311v8 01

(o LINI0SA3Y 3126
uba LIMJ0S 034 4126

£7€00.G 1008 #010LS dAvade

NV 0LAWIME  (3439n¥9 01 A4 G426
4IYINE NO LSO LL¥e 0L

SSANYVH d4MOd d4dV0141ddveO 061 1/0109 G¢C10.LS

253

6010 Tub Grinder Parts Reference



5701227 - Engine Harness

S3SSINYVH INIONS 610¢ 010€/0G1 1

LCCIOLS

SEERE
HN1d G Nid
"MS "SI0 ¥Y3AN LHOITHOLYOIONI 430 ALIHM ¥92Y ¢ LXOS YNId 821 7 NId
921046 YNId 821 | 1¥0S JLIHM #52Y € Nid
$7-9010 210 9Nd ¢ Nid
9N1d | Nid
YOV BYA-E8TY ¥ 1X0S
HOLIMS 10INNOJSIO A¥TLLYS MOV SHAdSSZY € 1N0S
NN 21l O= BIIGE S Ty 034 17Ad 1012 108
1S0d XNV ¥INYIAE dAY 09 Q34 0Ad 104 } LX0S
ONIM J1)
NYL 430
MOTI3A 7860 0 YOS
YOSN3S TIATTINYI00D |  NMOYE 866 8 LY0S
JONVHO 002Y ¥ 1YOS
MOTIA P80 ENId
NMOYE 865 ¢ Nid
JONVYHO 00LY | Nid
HOSN3S diNaL L37NI yy [L310IA 196d T XIS
N339 628 } L¥0S TTTO 1964 ZNid
N3349 628 | Nid
10d AVZ ¥3LNYLS ]
a3 Y90l HOLIMS 103NNOJSIO A¥ILLYS
ONIY .2/} ONIN 2L MOV1g VO v
aonaos s Orryeryvgrame oo
ONIM 0l 1S0d AVZ ¥3L4VLS
QN Yoy
ONIN .2/}

254

6010 Tub Grinder Parts Reference



& DURATECH'

HAYBUSTER

Delivery Report
Delivery Date |Machine Model Serial No.
Dealer Name Engine Serial No.
Dealer Address Invoice No.
Dealer City State Zip
Dealer Email Phone
Customer Name
Customer Address Phone
Customer City State Zip

Customer Email

The following items are to be checked as they are explained to the owner / operator at the time of delivery

D Explain the delivery packet and present the operators manual(s) to the owner / operator.

a

Review and inspect the machine safety signs (decals) and the operator's manual.

D Advise the owner that the dealer is the source to obtain operator training, and information regarding the correct application of the
machine to the job, as well as service and warranty information.

D Explain the capabilities and restrictions of the machine as it applies to the owner's application as defined in the operator's
manual.
D Explain the operation of the controls and start up and shut down procedures of the engine and power transmission components

of the machine.

a

machine.

0 [ Y B

Explain rated lift or carrying capacity and loading and unloading procedures of the machine to maintain safety and stability of the

Explain proper folding, unfolding, and transporting procedures to the owner / operator.

Explain recommended fueling procedures on engine equipped machines.

Explain proper loading and unloading of materials from the tub or grinding chamber of the machine.

Objects thrown by shredding or spinning rotors may represent a hazard to personnel and property in the area. Minimize risks by

planning and by keeping personnel and property clear of hazaard area.

0 [ Y B

Explain the availability and use of the tub cover to further reduce risks of thrown objects.

Review maintenance and lubrication procedures with the operator / maintenance person as defined in the operators manual.

Advise never to use the machine in an environment with explosive or flammable materials present.

Explain warranty policy and limitations to the owner / operator.

A Warning

Misuse of the machine or modification or removal of the guards,
safety devices, or control interlocks can cause injury or death.

The above delivery information has been explained to me. | understand the operation and maintenance of this machine. | also acknowledge the warranty conditions

and limitations as outlined.

Owner / Operator Signature

Date

Dealer Representative Signature

Date




BELLY

6010 TUB GRINDER

AUGER, DISCHARGE CONVEYOR AND TUB DRIVE HYDRAULIC SCHEMATIC

BELLY AUGER DISCHARGE CONVEYOR TUB DRIVE
DRIVE DRIVE ?H<
@g;(@@;;@ @ /) @ ®Uz;®
MA - 12T MB - 12T - MD - 12T| MDR1 -8T ME - 12T MF - 12T MDR?2 - 8T
> © K> 2, 2 S & S
@
o V1 o §§cv2 e e
S > g e SRR — =] [ \Iw
0-20 GPM c 2 %0 o o @ppc LT 4| @ ppp LETlT J
OR2 F==
OrR1T @ @@ @t@
@
<21/ |\ Iw I S\ e /
) . © ) -l
PDA J @ @) e per| PDB J
) SP o1 ep % e o l@
o [ .o SVZ%\AI ”Xw»
1 . e @
a |
S% o @ RV2 (
;}Z\[& ] X VW e lF @
®
® @ >® ® 4 g 2000 psi
RV3 X 70 PSI
@ ] L
: @ r‘ @ @ 1 T @
>ﬁ 70 PSI EV2
2500 psi
o1 T® 0-25 GPM PV
e AUX P - 8T
EVA1 = &
LT — ~—
B —‘ 150 psi_ $94@ B -
> — 75 TO 4000583
= 050 Ls-eT
L — 2 NN
- B 9
e ~ WA s /1 @ @ 6r3 @
. ® o [P @ T2-8T
BN
@ RV1 % 2250 psi T
3000 psi® J @ %
T-24T DR - 8T P2-12T 4000584
I £ N
A\ N2 N\Z
20 GPM @ 25 GPM o
<o
@
@ oo o @
@
(@) @ @ @
= | | = | & | |

PARTS REFERENCE




HYDRAULIC CYLINDER SCHEMATIC

TUB RAISE / LOWER

3010 - TUB COVER RAISE / LOWER

CONVEYOR SWING CONVEYOR FOLD CONVEYOR LIET
1150 - MIiLL GRATE ADJUST
2 *’@lj@* e lo —
@ ® @
©) @ @ )
%) ?] ®
3010 - TUB COVER IN/ QUT
1150 - NOT USED
1B - 67 1A - 6T 2B - 6T] 2A- 6T 3A-6T 38 - 6T 4A - 6T] 48 - 6T 5A - 6T 58 - 6T] 6B - 6T] BA - BT|
& Y D P & & &) & @
i AV 74 3 24 T T 37 37 3/ hN AN Z 3
CB1 cB2 cB3 CB4 cas cBo
Q Q, D Q o lo o le o lo @ ®
06 06 Cve| == = [cv8 cVi1| £ £ |cv10 cvVi3| = = |Cv12
4 [‘*" <4 g - §><>’ <><>’ §><>’ ‘1@ @r
@ —@ @ @ % 1o GRR©) CIR© D @
SV10-5806D SP10-58D 8V10-5806D 8V10-5806D SV10-5806D SV10-5806D
8.1 © @ 6.2 ® o 6.3 @ (@ 6.4 ® @ 6.5 @ @ 6.6 @ [0
JaN XM oy Pt Ja¥ X Pt XM o
1 T I ¥ - T [ ] N I 1 T . @ 1 T .1 @ 1 .1 O
®0® st ®e Bllo))] o)) SlO)o] O)(O)(©) st
BOTTOMCOIL @ TOP COIL ® ® @ ® @ Q) ® @ ® @ ® ®
130 EC10-32 ; 130 130 130 130
om) ( EC Y[ — ORz) ( ORs) ( 0R4) ( ORs) (
CV10-20 ? = LW N ? ? ? ?
FR - ® 80 PSI
P . -
8Tr\ ©) @ ©) E)\TA @ o et P 6Tr
2 ~YVY )
@ @ @ @ ) ©}
FROM 4000584 CHECK BALL CHECK BALL CHECK BALL CHECK BALL CHECK BALL CHECK BALL
cv2 cv3 cv4 CV5 cve cv7
RV
LS-6T @ ® @ o) o) ) LS-4T
& , - - - - - <
T-8T7 T-6T
oy 03
v R
4000583

6010 TUB GRINDER

PARTS REFERENCE

FO-2



5701213 - MAIN CONTROL PANEL HARNESS-

5 7 0 LIGHTS
2w o T i

MAIN HARNESS fi= S
CONTROL PANEL e ;

45BLACK 22B WHITE

PANEL LIGHT

24V RELAYS 5700480
ENGINE STOP HFX

REMOTE STOP
# GROUND PLUG
DT06-128
5700028 12WHITE 145 WHT 2"
298 B BLK (ENG HARNESS, 5701222) 14 WHITE SIAWHT "2 82 WHT 11"
; 45_L BLACK o EIBUHT 5" 66 WHT 10
45HFX BLACK (5701213 .
229 B BLK (ENG HARNESS, 5701222) B 4519y - O79WHT™S" 180 WHT 8"
15PINK . # GROUND PLUG
5701188 WACHENDORF ABSDISPLAY e ey
7500706 132WHT ; 12
B i
SOCKET1  100Y POWER o .
SOCKET2 1002 POWER dwhr 'y ZWHTELD
SOCKET3 XXX GROUND
SOCKET4 XXX GROUND
SOCKET5  PLUG
SOCKET6  PLUG
SOCKET7  PLUG
SOCKET8  AGS CANHIGH
SOCKETY  ABS CANLOW
SOCKET10 PLUG
SOCKET 11 PLUG
SOCKET12 WPUSBAF VCC 2612 BLACK BLACK - PIN 1
SOCKET 13 WPUSBAFB GND 2613 RED GREEN-PIN2
SOCKET 14 WPUSBAF D- 2614 GREEN WHITE- PIN3
gggﬁg]g ‘F’,VL’LUGSBAFD* 26-15WHITE RED-PIN4
SOCKET 17 PLUG GREY - SHELL
SOCKET 18 PLUG
SOCKET19 PLUG
SOCKET20 PLUG
R0ET2 FLG
CET LG CIRCUIT BREAKERENCLOSURE ~ CIRCUIT BREAKER ENCLOSURE
SOCKET25 PLUG CROUIT BREAKER ENCLOSURE LOADER OPTION
SOCKET26  PLUG /0268 CIRCUIT BREAKER ENCLOSURE
BUSSBAR 5700289
5700290 BUSS BAR
(1) 15 AMP BREAKER 1 75 Rep 700280
SPARE 4 SPARE 3 5701043 5 = MOREDLIGHT5S S t 13 LOADER
LEFT JACK RIGHT JACK —  100RED#1ORING (9) =
) 10AWP 62 LOADER
5700542 5700542 —-10ARED HORING (¥) AP - —  19ALOADER
CONN8 CONNT (6) 10 AMP BREAKERS = 100BRED#10RING (7") 198 LOADER
5701042 10 AMP BREAKER
8 7 8 1 Y = guglagsgdé%s'TAPEOFFUNLESSUSED 5701043 - 15 AMP BREAKER
570104430 AMP BREAKER
UTPNK —= 1 (4 183VIO& 188AVIO USTAN =1 4 188BVIO&188CVIO ~  OSREDHIORNG )
13ARED 2 5 13ARED&13BRED  13&13ARED 2 5 13CRED 005 RED FUEL GAUGE
HEYELLOW = 3] (6 188AVIO& 188BVIO 114GREY —3 6 188CVIO
T2ARED

6010 TUB GRINDER PARTS REFERENCE

TiBueN " 5701210 CONTROLLER
HFX48'A HFX 48'8'
PLUGPING
SOCKET1  B3PINK
SOCKET1 10081 POWER
e ey SOCKET2 10082 POWER
SOCKET4 105 LT BLUE GRATE RAISE AT [ OnER
SOCKET5 106 LT GREEN GRATE LOWER SET [
SOCKETS 10046 POWER SOETs PG
SOCKET7 ~ B1A7 WHITE GROUND SOCKETE 20
SOCKET8  168LT BLUE CONVREV oL B
SOCKETO 10049 POWER S0CCETH  PLlG
SOCKET 10 100A10 POWER S00ETS - PG
SOCKET 11~ OPEN, 9108 FROM CLUTCH HARNESS GOES HERE oD Bt
Sk [ mene SOCKET 2 81B12 WHITE GROUND
SOCKET13 81813 WHITE GROUND
SOCKET 14 CAT AN HIGH SacTie ik
Sk ple SOCKET 15 PLUG
s e SOCKET 16 PLUG
SOCKET 7 162 BLUE SENSOR ROTOR SPEED SGETY PO
SOCKET 18 81A18 WHITE GROUND ST B
SOCKET 19 100A3 POWER S00CTE el
SOCKET20 191 WHITE SENSOR COMMON GROUND SOET H
SOCKET21 193 GREEN SENSOR GRATE POSTTION ETE B
SOCKET22 PLUG SOCET 2

SHIELD ~ SOCKET 23 HFXCAN LOW
' SOCKET24 CATCANLOW

BAVHTE | HXCANSHELD SOCKET 25 PLUG

SOCKET 23
SOCKET 24

81822 GROUND
149 GREEN CONVEYOR SPEED
129 YELLOW

SOCKET25  PLUG
SOCKET28 ~ 81A28 WHITE GROUND ggg@% Etgg
SOCKET29 81A29 WHITE GROUND o
SOCKET30 190 RED SENSOR COMMON POWER T
SOl bR SOCKET31 45 HFX BLACK
SOCKET22 89 TAN
SOCKET 33 OPEN, 906C FROM CLUTCH HARNESS GOES HERE S e
SOCKET34  PLUG
SOCKET35 PLUG SOCKET 34 87 GREY
SOCKET36 PLUG SOCKET35 86 BLUE
SOCKET37 PLUG SOCKET 36 128 BLUE
SOCKET38 PLUG SOCKET 37 103 BROWN
SOCKET39 PLUG gggggg ;ZL%‘(QOLET
SOCKET40 91 PINK e e
REARCANHIYELA' RADOCANHIYELA'  RESISTOR RADIO12PINA RADIO 12PINB
REARCANLOW'B'  RADIO CANLOW'B' 5701053
. - PINT plugged PIN1  RADIO CAN YELLOW
REAR CAN SHIELD'C' RADIO CAN SHEELD'C' 5701216 PN2 Dt PIN2 RADIO CAN GREEN
AGSCANHIVEL'S  HFXCANHIYELA' HFX CAN YEL "A" PIN3 66 WHITE PIN3  plugged
ABSCANLOW''  HFXCANLOWB'  HFX CAN GREENB' Plg Dok Pis 3}38325
A6SCANSHIELD'C' HFXCANSHEELD'C'  SHIELD'C' by e PG ok
PIN7  plugged PINT  plugged
PIN8  plugged PIN8  plugged
CAT CAN BOX 5701193 PIN9  plugged PINO  plugged
1 PIN10 plugged PIN10 plugged
5701053 L . P11 pugges PIf1 pgge
TERMINATING CATCAN LOW R DTIOG-125A pgged DTMOS-1258 plugg
RESISTOR CAT CAN SHIELD'C'
5701222 5701213 5701222
A K900A YEL CAT CAN HI YEL'A' A K900 YEL
B KS90A GRN CATCANLOW B K990 GRN
C SHEELD CATCANSHELD'®  C SHEELD
- OEEVHLTKHEAD SENSORSLIGHTS BULKHEAD - SOLENOIDS
SOCKET1 017 YEL
B T SOCKET2 018 BRN
i =g P 35 WHT ALARM GROUND, COUD SPUCE) Shaciy [HeHCE
mr Ay PR3 ] JAHLIERNT LeAfT D AESP BEPARATE] SOCKET5 080 WHT (AUX BLOCK GND)
. %8 DS v SOCKET 082 WHT (TUB VALVE GND)
,,,,,,,,,,,, o sA PING 127WHTERADSCRNMTRGNDKEEPSEPARATE) Shutly (mpm
AS MUCH AS POSSIBLE PING 145 WHT (REAR LGHT GND KEEP SEPARATE) SOCKETO 087 GREY
KEEP THESE WIRES INSIDE PIN10 147 ORG
SOCKET10 083 GRN
CLEAR SHRINK TUBE PINT1 80AWHT

PIN 12 1820RG
PIN13 190 ARED
PIN 14 191 ABLACK
PIN15 PLUG

PIN16 PLUG

PIN17 PLUG

PIN18 190 BRED
PIN19 191 B BLACK
PIN20 PLUG

PIN21 PLUG

PIN22 PLUG

PIN23 PLUG

PIN 24 192 SHIELD
PIN25 192 BLUE
PIN26 PLUG

PIN27 PLUG

PIN28 PLUG

PIN29 PLUG

PIN30 193 GREEN
PIN31 193 SHIELD

SOCKET 11 089 TAN

SOCKET 12 091 PINK

SOCKET 13 99 WHITE

SOCKET 14 100V RED

SOCKET 15 103 BRN

SOCKET 16 104 TAN
SOCKET17 105LTBLU
SOCKET 18 106 GRN

SOCKET 19 REAR CAN SHIELD
SOCKET20 114 GREY
SOCKET21 115L TAN
SOCKET22 116L YEL
SOCKET23 117 LPINK
SOCKET 24 128 BLUE
SOCKET25 129 YEL
SOCKET26 149 GRN

SOCKET 27 168 BLU

SOCKET 28 PLUG

SOCKET29 PLUG

SOCKET30 REAR CAN HIGH YELLOW
SOCKET31 REAR CAN LOW GREEN



5701214 - MACHINE VALVES HARNESS

JACKS

9701214 e WD

1150 2019 MACHINE VALVES HARNESS 114 GRAY SOCKET 'A'
NCAs 5 115TAN SOCKET:B"
—_— > BLEHHVELLON 1 PR SOGET BULKHEAD - MAIN HARNESS

5701052

120 ohmresistor |~ A — 082 M WHT SOCKET E' PIN 1 017 YEL
B — o PIN2 018 BRN
} PLUGF PN (046BLUE
B PIN4 047 PINK
PINS 080 WHT (AUX BLOCK GND)
PIN6 082 WHT (TUB VALVE GND)
PINT 083 PINK

REAR SWITCHES NS OBBLUE

PIN9 087 GREY

5701226 PN10  088GRN

PIN1{  089TAN

DEUTSCH DT06-6S PIN12  091PINK

SOCKET 1 PN 99WHITE

~

ACAN CABLE HIGHYELLOW  S3GKET 4 e = EIH 13‘ 1%%%%

ACAN CABLE LOW/GREEN S0CKET4 ; Iy PN1G 104TAN
82M PIN17 105LTBLU

SckErs AR z (2] g P18 106 GRN
8 PIN19  CANSHIELD

PN20 114 GREY

80Y PN21  115LTAN

807 PIN22  116L YEL

PN23  117LPINK

80A
82A ; PN24  128BLUE
(L 80l 828 P 802 e PN 19YEL
82F (82 82y |82y (807 soc PN26  149GRN
80J [80Y] 80Y 820 806
86 o1 82 a0k T ¢ 80D N7 168BLU
- - N2 pLoG
PN30  CANHIGH YELLOW
PIN3!  CANLOW GREEN

3/26/2019 Rev 0 new harness

TZR

LES PLUGGED BTZR LES

]
|
o
=
[p)
Bl
D
e
s
=
[ -
<
-
e 1 | MY
=

L]

dNWHO04ALYd

NMOQ W404LYd
ON1d ZLA NId-C N4O 880 —
£9N1d ZLA NId-T LHM H 080
LHIIY YOAIANOD
LONTdZLANIdC Ng Vel —

0104 Y0AIANOD
LOMdZLANIdT N VL0 1|

1 ONTd ZLANId-C NYL 680 -
GON1d ZLANId-C LHM 9080
L9OMd ZLANId-T N9 Y970
€ 9N1d ZLd NId-T LHM 8080
& ON1d ZLA NId-C LHM Y 080

L ONTd ZLANIdC T3ALI0 ——
4INOTHOAIANOD

@104NN YOAFANOD
WONTdZIANIdT AVEIO V80 | o

G ONd ZLA NId-¢ LHW 3080

(33dS 4OAIANOD
M4 JOAFANOD
L ONTd ZLA NIdT 3n78 L1891

& ON1d ZLA NId-¢ LHW 0 080 —
LAMHOAIANOD

& ONTdZLANId-C LHM Y/ 280
HOMd ZLANId-C 3N18 Y80 —

GONTdZLANId-T HW 8280
143140A3ANOD

¢ ONTd ZLANId-C ILIHM 328
1 ONTd ZLd Nid-C NIO 01
& 9N1d ZLA NId-T LHW 4080
NMOQ ¥3A00 8nL
L ONTd ZLANIdT 378 L1501
€ ON1d ZLA NId-¢ LHW 0280
19Md ZLANId-C T3A V6Tl

G ONTd ZLA NId-Z LHM 3 080
NI-¥3A0J 8Nl

L ONMd ZLANId-C N4 810
3149 TIIN - dN ¥3A0J ENL

AL 2,9N1d ZLANId-Z 3LHM 428 T
L ONTd ZLANId-C NYL 0}

W+ ONTd ZLA NId-C MNId 160
G ON1d ZLANId-C ALIHM 928
L ONTd ZLANId-C NIRIO 6yl
& 9N1d ZLA NId-C LHWM 1 08
1 ONTd ZLA NId-T ¥Nd V€80
¢ON1d ZLANId-C JLIHM I 080
& 9N1d ZLA NId-C LHW 1080
N34 4OAIANOD
& 9N1d 1A Nid-T LHW az80
1n0 ¥3n0d ant
L ONTdZLANIdT NMOYE €0} [

33dsant
QvMy04 8nL

6010 TUB GRINDER PARTS REFERENCE FoO4



5701216 - Controle Panel Loader Harness

0701216

CONTROL PANEL LOADER RARNESS

GROUND BUSS #3
IN 5701220

PIN1 7021 WHITE
PIN2 7022 WHITE
PIN3 7023 WHITE
PIN4 7024 WHITE

CIRCUIT BREAKER ENCLOSURES

2298 BLK (ENG HARNESS, 5701222)——T=

6010 TUB GRINDER

CIRCUIT BREAKER ENCLOSURE
5700289

013 RED JACKS, TAPE OFF UNLESS USED 5701042 - 10 AMP BREAKER

9701043 - 15 AMP BREAKER
9701044 - 30 AMP BREAKER

BUSS BAR
78 RE] 9700290
10AMP 3LOADER
10ANP (© + 62 LOADER
19A LOADER
IR 19B LOADER

128 RED|
8] POWERRELAY2
)
B o
[=="% 171RED10GA

CIRCUIT BREAKER ENCLOSURE
5700289
BUSS BAR
5700290
(1)15AVPBREAKER | Y
5701043 0| o 110RED LIGHT5S
o 100 RED 10 RING (9')
o o =—-100A RED #10 RING (§)
(6) 10AMP BREAKERS | (o - 1008 RED #10 RING (7")
5701042 Ol ©
o - 901A ORG HPTO
Q 4:—065 RED{H0 RING (6")
005 RED FUEL GAUGE
T2ARED
1955 #3 GROUND PLUG PONER RELAY
020A_ L WHT DTZ Size 12 Socket 1" i
208 T WHT DTZ Size 12 Socket "2" ==t
DTP064S 63 LWHITE DTZ Size 12 Socket "3" ” TIRED6 GA
28WHITE DTZ Size 12 Socket 4"
KPTO COUPLER

TAPED OFF 130 L ORG #10 RING "KPTO COUPLER NC'
TAPED OFF 133WHT/RED #10 RING "KPTO COUPLER 82"

TAPED OFF 137_L VIO #10 RING "KPTO COUPLER B"

REMOTE STOP
IQI

| /|3

9700028

T 45 LBLACK

298 BBLK (ENG HARNESS, 5701222)

45HFX BLACK (5701213)

PARTS REFERENCE

T2ARED included in 5701213

128 RED included in 5701216
T2C RED included in 5700769

IN 5701216

s CHTCANH VL
RESISTOR CAT CAN SHIELD'C'

IN 5701222 IN 5701213 IN 5701222
A K900A YEL CAT CAN HI YEL'A A K900 YEL
B K990A GRN CAT CAN LOW'B' B K990 GRN
C SHIELD CAT CAN SHIELD'C C SHIELD

CLUTCH HARNESS 5700984

HFX CAN BOX

IN 5701213
REAR CANHIYEL'A

REAR CANLOW'B'

ABS CAN HIYEL'A'
A6S CANLOW'B'

5701193

RADIO CANHI YEL'A
RADIO CAN LOW'B'
REAR CAN SHIELD'C' RADIO CAN SHIELD'C'

HFX CANHI YEL'A'
HFX CANLOWB'
A6S CAN SHIELD'C' HFX CAN SHIELD 'C'

RESISTOR
5701053

IN 5701216

LOADER HFX CAN YEL A"
LOADER HFX CAN GREEN B'

LOADER SHIELD C

TOPIN 5, GREY CONNECTOR
152_L ORGWHITE DTZ SZ 20 SCKT, "CLUTCH START PIN &"

153_L ORANGE SZ20 SOCKET TAPED OFF

BULKHEAD - from 5701216 to 5701217

SOCKET1 019A LRED 12 GA

SOCKET 2 019B_L RED 12 GA
SOCKET3 020A_L WHITE 12 GA
SOCKET4 020B_L WHITE 12 GA
SOCKET5 013 TRED
SOCKET 6 28 WHITE
SOCKET 7 45 L BLACK
SOCKET 862 L RED
SOCKET9 CAT CAN YEL
SOCKET 10 CAT CAN GREEN
SOCKET 1163 WHITE

SOCKET 12130 L ORG
SOCKET 13 133_L WHT/RED
SOCKET 14 137 VIO

SOCKET 15 HFX CAN YEL
SOCKET 16 HFX CAN GREEN

SOCKET 17 PLUG

SOCKET 18 152_L ORGWHT

SQCKET 19 153 L ORG
SOCKET 20 PLUG

SOCKET 21 PLUG

SOCKET 22 CAT CAN SHIELD

SOCKET 23 PLUG

SOCKET 24 PLUG

SOCKET 25 PLUG

Socket 26 PLUG

SOCKET 27 PLUG

Socket 28 HFX CAN SHIELD

SOCKET 29 PLUG




5701217 - MACHINE GRAPPLE LOADER HARNESS

NOTE: _L IS USED TO IDENTIFY THE WIRES AS PART OF THE LOADER HARNESS

5700821
MANUAL RESET CIRCUIT BREAKER
MANUAL RESET BREAKER IN TRIPPED POSITION

60 AMP 222 VOLT 71 REDin 5701225

!

-

185RED

BULKHEAD - from 5701216 to 5701217

PIN1 019A LRED 12 GA
PIN2 0198_LRED 12GA
PIN3 020A L WHITE 12 GA
PIN4 020B_L WHITE 12 GA
PINS 013 LRED
PIN 6 28 WHITE
PINT 45 L BLACK
PIN8 62RED

YEL

PIN9 CAT CAN
PIN10 CAT CAN GREEN

PIN 11 63_L WHITE
PIN 12 130L ORG

PIN 13 133 WHT/RED
PIN14 137 L VIO

PIN 15 HFX'CAN YEL
PIN16 HFX CAN GREEN
PIN17 PLUG

PIN 18 152 L ORGWHT
1 BA

0 PL
B‘N % %&\U[GCAN SHIELD
PIN 23 PLUG

PIN 24 PLUG
PIN 25 PLUG
PIN 26 PLUG
PIN 27 PLUG
PIN 28 HFX CAN SHIELD
PIN 29 PLUG

6010 TUB GRINDER

63C

63A
63 4,,638

AC CLUTCH

7500990 24 VOLT CLUTCH

7500989 COMPRESSOR WICLUTCH

056_L ORANGE

063A_L WHITE
PILOT SYSTEM VALVE

BLACK — 063B_L WHT "2"
RED —1 169 ORG"1"

4000315 - VALVE

BATTERY DISCONNECT SWITCH

070 BLACK in 5701225
V

186 BLACK

57000016

4000229 - SOLENCID

PARTS REFERENCE

JUAL

186 BLACK ,—~

4000267, PUMP, MIOTOR AND VAL
MOTORWINDINGS STUD | @
70064 ! |
5700640 i S
FORWARDA .
| RIS EE—
5700640 | s
WHITE|  [Reverse A i _=
VALVE ;
B . 57100879
SEE ALSO~ LOADER CAB SCHEMATICS
056_L ORANGE
CAB RAISE I eer RIGHT OUTRIGGER
167 LTAN (L2 11[121F LWHITE L WHITERED UGND” 121D_L WHITE
- GND N
- GND
e LWt 1 s Loray LEFTOUTRIGGER 121G LWHITE | (12| 124 L WHITEIBLUE
123 L BLACKIWHITE L2 11| 121B_L WHITE

MOTOR

ND STUD

185RED

5700635

|
Ll
l
)

BULKHEAD - from 5701217 to 5701218

121A_L WHITE| L1

11122_L WHITE/GREEN

OUTRIGGER VALVE

3 SINGLE SPOOL VALVES, 4000485
2 SOLENOIDS EACH VALVE, 4000486

SOCKET 1 019A LRED 12 GA
SOCKET 2 0198_L RED 12 GA
SOCKET 3 020A L WHITE 12 GA
SOCKET 4 020 T WHITE 12 GA
SOCKET5 013 T RED
SOCKET6 28 WHITE

SOCKET 7 45_L BLACK
SOCKET 862 RED

SOCKET 9 CAT CAN YEL
SOCKET 10 CAT CAN GREEN
SOCKET 11122 WHT/GRN
SOCKET 12130 L ORG
SOCKET 13 133 L WHT/RED
SOCKET 14 137VIO

SOCKET 15 HFX CAN YEL
SOCKET 16 HFX CAN GREEN
SOCKET 17 PLUG

SOCKET 18 152_L ORG/WHT
SOCKET 19 153 1 ORG
SOCKET 20 124 WHT/BLUE
gOCKET 21125 WHT/IRED

QCKET 22 CAT CAN SHIELD
SOCKET 23 123 BLACKWHITE
SOCKET 24 PLUG
SOCKET 25 166 GREY
Socket 26 167 TAN

SOCKET 27 PLUG
Socket 28 HFX CAN SHIELD

SOCKET 29 169 ORG




5701218 - Loader Cab Bulkhead Harness

JOYSTICK SWITCHES gighr sovsmiok swirc

LEFT JOYSTICK SWITCH
BLACK YELLOW |28 DBL BUTT CONN. BLACK YELLOW | 46 DBLBUTT CONN. A6S DISPLAY
REDABIUE OR GREY  [f5ALREDBUTTCOMN. | pepgpiye OR GREY 658 L RED BUTT CONN. 5701188
GREY RED |28 YELBUTT CONN. GREY RED | 47PNKBUTT CONN.
PILOT SYSTEM SWITCH 5700493 ST 5 7 O 1 2 1 8
169 ORG 2-POLE W/P SHROUD 'B" SOCKET 213 G L RED
013A L 2-POLE WIP SHROUD A" ggg@gggg \WHHE
TAPED OFF, NOT USED g5 yyre — #0016 SOCKET9PLUG
L o 28C_L WHITE #10RING —— 28C_L WHITE ggg@g %8
=ty s 130_L ORG #10 RING
BULKHEAD - from 5701217 to 5701218 gg 5 LRED R 137_LVIO#10RING 133 L\WHTIRED #10 R' ggg&g ?OP&A%(S; ——
L] Bl 133A_L WHT/RED #10 RING———133A_L WHTIRED :153_L ORANGE TA& S OFF || SOCKET 11 ABS CAN GREEN )
SOCKET 1 019 L RED 12 GA - SOCKET 12 L-COM BLACK BLACK-PINT 1 oa BULKHEAD JACK
SOCKET 2 019B_L RED 12 GA 16810% LUToH START SCELI M AE REEN-PINZ = o oM WPUSBAF
SOCKET3 020A L WHITE 12 GA = =T THROTTLE SOCKET 14 L.COM GREE WHITE-PN3 oo i e
SOCKET 4 0208 T WHITE 12 GA = — RED - PIN 4
SOCKELD Dol HED =5 25 e 5700542 SOCKET 16-26 PLUG ISOLATE - HEAT SHRINK—GREY - SHELL - COM WPCVR-USB-1354
SOCKET6 28 WHITE &K 5700514 )
SOCKET 7 45_L BLACK = =
SKETS BRED Ve 7 (1 h=-158 L LT. GREEN HOOD CAB CONTROLS ————
SOCKET10 AT GAN GREEN 30.LRED  152_L ORANGEMHITE [2]=13E L RED 019A L RED, 12 GA, #10RING = =
SOCKET 11 122 WHT/GRN = - (6] [3H=-159 L YELLOW 0198_L RED, 12 GA, #10 RING 5700028 ENGINE KILL
SOCKET 12130 L ORG 020A_L WHITE, 12 GA, #10 RING = =
SOCKET 13 135 L WHT/RED o o PR, LW 191G ]
SOCKET 14 137VIO A w1 ] w81 020C LWHITE. 14 GA 020C_L WHITE 045 L BLK
SOCKET 15 HFX CAN YEL o wel DA G _LWHITE,
SOCKET 16 HFX CAN GREEN ;
888}}%; 1; ﬁ%gGL ORG/WHT i ;E@ w % 22}5 HFX 20 CONTROLLER
Sup i -
SOCKET 21 125 WHTRED CAT DISPLAY 5701211
SOCKET 22 CAT CAN SHIELD
ggg&g %2 lLZ"?EJ%LACK/WHlTE CAT5D7C9\I] gESL gCKT 1 SOCKET1 PLUG SOCKET 21 46A BLUE
SSgg(EtEng15 6176$£VREY 28A WHITE SCKT '6' SOCKET 2 166 GRAY SOCKET 22 PLUG
ot ) NI
il ey 13C RED SCKT 12 SOGKETS 12381 ACKWHITE  SOOKET 2 159VELLOW
SOCKET 26 PLUG
SOCKET 7 28G WHITE SOCKET 27 PLUG
HD 34-24-29PE-059 C A-l- C AN BOX 5701 193 SOCKET 8 PLUG SOCKET 28 28) WHITE
HFX CAN BOX 5701193 SOCKET 962 B RED SOCKET 29 28K WHITE
OATCANHIYEL A SOCKET 1 74PN e
" AT A SOCKET 31 PLUG
:,fXXQZOO(?ﬁNN L%VT,%‘ ' R%%%%? CAT CANLOW B! SOCKET 12 PLUG SOCKET 32 125 WHITRIRED
SHIELD C! RESISTOR SOCKET 13 HFX20 CAN HIl YELLOW SOCKET 33 128A BLUE
HFX20 CAN SHIELD C' e 5701053 SOCKET 4PLUG SOGKET 34 129A YELLOW
ABS CANHIYEL'A' ~ HFX CAN HI YEL'A CAT D CANHIYEL'A' SOCKET 13 PLUG bl
A6SCANLOW'B'  HFX CANLOW'B CATD CANLOW B SOCKET 17 PLUG SOCKET 37 PLUG
A6S CAN SHIELD'C' HFX CAN SHIELD C' CAT D CANSHIELD C' 388@ ]8 %g%WFIjIETDE ggg@ gg BHJJS
SOCKET 20 PLUG SOCKET 40 124 WHITE/BLACK
FO-7

6010 TUB GRINDER

PARTS REFERENCE



	6010 Main Frame Assembly
	6010 Fifth Wheel Assembly
	Pintle Hitch Assembly with Fuel Tank
	6010 Rear Chassis Subassembly
	Axle and Tires Assembly
	6010 Platform Assembly
	6010 Tub Drive Assembly
	Optional Folding Tub Assembly
	Optional Double Wall Tub Assembly
	Tub Roller Assembly
	Heavy Pressure Roller Assembly
	6010 Rotor Assembly
	Drive Line Assembly
	6010 Rotor Box Assembly
	6010 Auger Assembly
	6010 Lower Discharge Assembly
	6010 Upper Discharge Assembly
	Material Slide Assembly
	6010 Control Panel Assembly
	6010 Rear Auxiliary Control Panel
	6010 Engine Shroud Assembly
	6010 Front Shroud Vents Assembly
	6010 Front Shroud Assembly
	6010 Rotary Screen Assembly
	6010 Engine Ducting Assembly
	6010 Engine Compartment Assembly - Clutch, Engine, Pumps & Motor Mounts
	Battery Box Assembly
	6010 DEF Tank Assembly
	6010 Valve Enclosure Assembly
	6010 Toolbox Assembly
	Fifth Wheel Fuel Tank Assembly
	Hydraulic Oil Tank Assembly
	6010 Hydraulic Oil Tank with Hoses and Fittings - View A
	6010 Hydraulic Oil Tank with Hoses and Fittings - View B
	6010 Tub and Conveyor Valve with Hoses and Fittings - View A
	6010 Tub and Conveyor Valve with Hoses and Fittings - View B
	6010 Tub and Conveyor Pump with Hoses and Fittings
	6010 Discharge Conveyor Motor with Hoses and Fittings
	6010 Tub Tilt Cylinder with Hoses and Fittings
	6010 Auger Hydraulics
	6010 Radiator Cooling Lines
	6010 Auxiliary Valve Supply Hoses and Fittings
	6010 Manifold Block Valve with Hoses and Fittings
	6010 Lift and Fold Hydraulic Cylinders with Hoses and Fittings
	6010 Conveyor Swing Hydraulic Cylinders with Hoses and Fittings
	6010 Crossover Hoses - A
	6010 Crossover Hoses - B
	6010 Crossover Hoses - C
	6010 Tub Drive Motor and Fittings (for SN Up to 4007)
	6010 Tub Drive Motor with Hoses and Fittings (for SN 4008 and Up)
	6010 Clutch Oil Tank with Hoses and Fittings
	6010 Clutch, Filter and Pump Hoses and Fittings
	Optional Grapple Loader Pump and Pilot Valve Hydraulics
	Clutch Filter Assembly
	6010 Clutch Tank Assembly
	4000583 - Hydraulic Auxiliary Valve Assembly
	4000584 Hydraulic Auxiliary Valve
	Hydraulic Tube Clamp Assembly
	3900010 Orbit Motor Assembly
	3900021 Orbit Motor Assembly
	6010 Hydraulic Cylinders and Seals
	Universal Air Brake Parts
	United States Air Brakes
	Austrailian Air Brakes
	ABS Air Brakes
	Omnex Radio Remote Control
	Optional Air Compressor Assembly
	Optional Mill Cover Assembly
	Optional Tub Cover Assembly
	Optional Hydraulic Jack Assembly
	Optional Magnetic Roller Assembly
	Optional Tub Agitator
	Optional Hammer Rod Puller
	Optional Hammer Rod Puller Schematic - Single Breaker Version
	Optional Hammer Rod Puller Schematic - Installed Pendant
	Optional Grapple Loader Cab
	Optional Grapple Loader Cab Switches and Gauges
	Optional Grapple Loader Cab Ladder
	Grapple Stop - Loader Option
	Hood Loader Power Unit Kit
	6010 Track Frame and Fuel Tank
	6010 Track Control Panel
	6010 Track Optional Short Discharge Conveyor Assembly
	4000207 - Hydraulic Tub Valve
	4000208 - Hydraulic Conveyor Valve
	4000210 - Hydraulic Auxiliary Valve
	4000211 - Hydraulic Manifold Block Valve
	4000249 Center Sections
	4000249 Tie-Rod and End Section
	6010 Track Hydraulic Tank Assembly
	6010 Track HPTO Clutch Hydraulics
	6010 Track Clutch Tank Hydraulics
	6010 Track Auger Hydraulics
	6010 Track LH Track Pump Hydraulics
	6010 Track RH Track Pump Hydraulics
	6010 Track Gear Pump Auxiliary/Tub Hydraulics
	6010 Track Auxiliary Valve Hydraulics
	6010 Track Tub Drive Valve Hydraulics
	6010 Track Tub Drive / Tub Tilt Cylinder Hydraulics
	6010 Track Front Tube Lines Hydraulics
	6010 Track Conveyor Valve Hydraulics
	6010 Track Shift Valves Hydraulics
	6010 Track - Rh Track Motor Hydraulics
	6010 Track - LH Track Motor Hydraulics
	6010 Track Control Valves Hydraulics
	6010 Track Optional Short Discharge Conveyor - Lift Cylinder Hydraulics 
	6010 Track Optional Short Conveyor Discharge - Orbit Motor Hydraulics
	6010 Wear Parts-Rotor, Screens, Conveyor, Tub Drive, Discharge Bearings
	6010 Wear Parts - Filters and Elements
	5700527 - Tail Light Wiring Harness
	5700772 - R160/D180 Track Radio Harness
	5700773 - Track Machine Radio Harness - omnex T300 R160 D180
	5700984 - Clutch Panel Wiring PLC
	5700985 - Clutch Wiring Harness
	5701215 - Light and Sensor Harness
	5701219 - Power Harness, 1 Relay Schematic
	5701220 - Grapple Loader Power Harness, 2 Relay Schematic
	5701222 - Caterpillar Engine Tier IV Control Panel Jumper
	5701224 - Power Harness
	5701225 - Grapple Loader Power Harness
	5701227 - Engine Harness
	6010 Belly Auger, Discharge Conveyor and Tub Drive Hydraulic Schematic
	6010 Hydraulic Cylinders Schematic
	5701213 - Main Control Panel Harness
	5701214 - Machine Valves Harness
	5701216 - Control Panel Loader Harness
	5701217 - Machine Grapple Loader Harness
	5701218 - Loader Cab Bulkhead Harness



